gsnorkel
IMII2IE

REPAIR PARTS

MANUAL

Part Number 10016030
November 2016

Serial number 000000 and after




GENERAL INFORMATION

GENERAL INFORMATION .. e I-1
REPAIR PARTS
TMI2E ASSEM B LY 2-1
CHASSIS ASSEMBLY TMI2E . 2-2
TMI2E CHASSIS ASSEMBLY . . 2-3
TMI12E CHASSIS ASSEMBLY LOADCELL ... .. 2-4
CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER ... ... ... .................... 2-5
POTHOLE PLUNGER ASSEMBLY ... 2-6
WHEEL ASSEMBLY 12,7 2-7
REAR WHEEL ASSEMBLY ... 2-8
TRAILER HUB ASSEMBLY .. 2-9
HUB ASSEMBLY 2-10
TORQUE HUB . 2-11
MAST ASSEMBLY TMI2E . 2-12
MAST CONTROL HARNESS ASSEMBLY #2 EIGHTPIN ...... .. .. . .. ... ... ... ... ....... 2-13
MAST ASSEMBLY WITH LOAD CELL ... . . 2-14
MAST WIRE CHASE TMI16E TM SEM300 ... ... ... 2-15
LOADCELL ASSEMBLY ANSI CE .. 2-16
BEARING MOUNT ASSEMBLY LOADCELL ... ... 2-17
BEARING MOUNT ASSEMBLY LOADCELL ... .. . 2-18
TOEKICK ASSEMBLY LOADCELL MARCH 2018 AND AFTER ................................ 2-19
TOEKICK ASSEMBLY LOADCELL DECEMBER 2016 AND BEFORE .......................... 2-20
PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE ... ... ... ... ... 2-21
PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER .......................... 2-22
FOOT LATCH ASSEMBLY . 2-23
PLATFORM EXTENSION ASSEMBLY TMI2E ... .. . 2-24
PLATFORM EXTENSION ASSEMBLY TMI2E .. .. . 2-25
EXTENSION LOCK ASSEMBLY ... 2-26
SALOON DOOR ASSEMBLY ... 2-27
DECAL KIT ANSI TMI2E . 2-28
DECAL KIT LOADCELL CE TMI2E ... . 2-29
DECAL KIT SWEDISH TMI2E . 2-30
DECAL KIT CE GERM AN e 2-31
HYDRAULICS
HYDRAULIC POWER UNIT . 3-1
HOSES T2 3-2
STEER CYLINDER ROSENBOOM . ... 3-3
LIFT CYLINDER TMI2E ROSENBOOM and PB ... ... ... ... .. .. .. . . . . . 3-4
HYDRAULIC POWER UNIT WUXI ... 3-5
ELECTRICAL
STEP ASSEMBLY OCTOBER 2018 AND BEFORE ... ... . .. .. . . . 4-1

STEP ASSEMBLY NOVEMBER 2018 AND AFTER ... .. ... .. . 4-2



CHASSIS HARNESS TMI12E TM16E WITH OVERLOAD ... ... ... .. .. . i, 4-4
TMI12E TMI16E CHASSIS HARNESS UPDATES MADE TO ADD NON-OVERLOAD TO SCHEMATI4C5
DRIVE HUB 24V (HUB, MOTOR, BRAKE) ... ... . 4-6
110V AC PLUG ASSEMBLY ..o 4-7
LOWER CONTROL PANEL ASSEMBLY WITH OVERLOAD TM12E TMI16E ..................... 4-8
LOWER CONTROL PANEL ASSEMBLY NON OVERLOAD TMI12ETMI16E ................... ... 4-9
HARNESS MAST ASSEMBLY TMI2E ANSI .. 4-10
HARNESS MAST ASSEMBLY TMI2E CE . ... .. 4-11
MAST HARNESS CONTROL #1 8-PIN ... ... 4-12
MASTER CONT ROL .. 4-13
MAST HARNESS AC TMI2E . 4-14
MAST HARNESS ASSEMBLY ACTMI2E .. .. 4-15
MAST HARNESS AC PIGTAIL TMI12E ... 4-16
MAST HARNESS ASSEMBLY OVERLOAD .. ... . 4-17
MAST HARNESS CONTROL #2 8-PIN ... . 4-18
PLATFORM CONTROL BOX ASSEMBLY WITH OVERLOAD TMI12E TM16E SEPTEMBER 2017
AND BEFORE . 4-19
PLATFORM CONTROL BOX T™M WITH OVERLOAD ASSEMBLY OCTOBER 2017 through
FEBRUARY 20010 4-20
PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY MARCH 2019 AND AFTER ..4-21
PLATFORM CONTROL BOX CE ... . . e 4-22
UPPER CONTROL BOX ASSEMBLY ... . 4-23
JOYSTICK CONTROLS OEM ... e 4-24
OPTIONS
TOOL TRAY INSTALLATION .. e 5-1
SINGLE GATE ASSEMBLY . 5-2
SCHEMATICS
TMI12E TM16E ELECTRICAL SCHEMATIC 10001448A WITH OVERLOAD ...................... 6-1
TMI12E TMI16E ELECTRICAL SCHEMATIC 10001446A WITH OVERLOAD ...................... 6-2
TMI12E TMI16E ELECTRICAL SCHEMATIC 10001446B ADDED BRAKE CONNECTOR NOTE ... 6-3
TMI12E TM16E ELECTRICAL SCHEMATIC 10001101B UPPER CONTROLS HARNESS .......... 6-4
A A
B B



ADANGER

The aerial platform is not electrically insulated. Death or serious injury will result from contact
with, or inadequate clearance from, an energized conductor.

Do not go closer than the Minimum Safe Approach Distance as defined by ANSI standards.
Regard all conductors as energized.
Allow for electrical wire sag and aerial platform sway.

If the platform, mast, or any part of the aerial platform contacts a high-voltage electrical conductor,
the entire machine can become electrically charged.

If that happens, remain on the machine and do not contact any other structure or object. This in-
cludes the ground, adjacent buildings, poles, and any other objects that are not part of the aerial
platform.

Such contact could make your body a conductor to the other object, creating an electrical shock
hazard resulting in death or serious injury.

If an aerial platform is in contact with an energized conductor the platform operator must warn ground
personnel in the vicinity to stay away. Their bodies can conduct electricity creating an electrical shock
hazard resulting in death or serious injury.

Do not approach or leave the aerial platform until the electricity has been turned off.

Do not attempt to operate the lower controls when the platform, scissors structure, or any part of
the aerial platform is in contact with a high-voltage electrical conductor or if there is an immediate
danger of such contact.

Personnel on or near an aerial platform must be continuously aware of electrical hazards, recogniz-
ing that death or serious injury can result from contact with an energized conductor.

California
Proposition 65 Warning

Battery posts, terminals and related accessories contain lead
and lead components, chemicals known to the State of California
to cause cancer and birth defects or other reproductive harm.
Wash hands after handling.

© Snorkel — all rights reserved



General Information

About This Manual

This manual covers TM12E aerial platforms. Information
is included for machines that have been manufactured
to conform to all applicable requirements of the following
organizations:

« American National Standards Institute (ANSI)
- Canadian Standards Association (CSA)

- European Committee for Standardization (CE)
- Australian Standards (AS) certification

Part pages include a drawing and a bill of material.
The bill of material lists the item number that is on the
drawing, the Snorkel part number, quantity used and a
description of the item.

Some callouts in the drawings may have a balloon with
two numbers. The top number is the item number and
the bottom number is the quantity of the item at that
location.

While Snorkel has attempted in every way to confirm that
all information in this manual is correct, improvements
are being constantly made to the machine that may not
be reflected in this manual.

If you find information in this manual that is not correct
or is confusing, you are urged to report your findings to
Snorkel for our evaluation. Your input is important to us
and will be used in future printings of this manual.

This machine is covered by a limited warranty that
specifically identifies items warrantied by Snorkel and
those items covered by original manufacturer's warranty.

Repairs and Maintenance
Every person who maintains, inspects, tests or repairs
the machine must be qualified and authorized to do so.

AcCaution
Do not modify this aerial platform without prior
written consent of Snorkel Engineering Department.
Modification may void the warranty, adversely affect
stability or affect the operational characteristics of
the aerial platform.

Abbreviations
The following abbreviations may be used in this manual.

AC alternating current
ANSI  American National Standards Institute

AR as required

CCA  cold cranking amps

cm centimeter

DC direct current

ft feet

GFCIl ground fault circuit interrupter
in inch

Ibs pounds

mm millimeter

no number

NPT  national pipe thread

psi pounds per square inch

qty guantity
rom revolutions per minute
UL Underwriters Laboratories Inc.

Additional Information

All correspondence relative to this machine, such as field
reports, discrepancy reports, requests for information,
etc., should be directed to one of the following locations:

Snorkel

8350 Eastgate Road
Henderson, NV 89015 USA
Phone: 1-702-628-9400

Snorkel

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Snorkel

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058

http://www.snorkellifts.com

TM12E — 10016030



Component Identification

Operator’s
Manual Upper Controls

Saloon Entry

Doors . -"\m '

) I Battery
. k‘\\‘ Tray
i ‘ »/gﬂ‘% Lower @ Rear

=2 _2J% Controls
Ao 2 Emergency

. 3
Lowering Knob \ , .
Front Hydraulic Reservoir
Accessible Through Either
Left Side Battery Tray

Charger
Outlet Plug

Power to Platform
Outlet Plug

ii TM12E - 10016030



Service and Parts Information

Ordering Parts
When placing an order for service or repair parts, please
have the following machine information readily available.

Model number

Serial number

Snorkel part number
Description of part

Quantity of parts required
Your purchase order number
Address for order to ship to
The desired shipment method

If ordering parts off-line, the parts order form on the fol-
lowing page may be mailed or faxed to the attention of
the Parts Department at one of the following locations:

Snorkel

8350 Eastgate Road
Henderson, NV 89015 USA
Phone: 1-702-628-9400
Parts Fax: 1-702-636-4943

Snorkel

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Parts Fax: 1-785-989-3077

Snorkel

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058
Parts Fax: +44 (0) 1952 607 678

Attention: Parts Department

For your convenience, our electronic on-line ordering
system is available at the following Internet location:

http://www.snorkellifts.com

ANSI and OSHA Compliance
All owners and users of the aerial platform must read,
understand and comply with all applicable regulations.
Ultimate compliance to OSHA regulations is the respon-
sibility of the user and their employer.

ANSI publications clearly identify the responsibilities
of all personnel who may be involved with the aerial
platform. A reprint of the “Manual of Responsibilities for
Dealers, Owners, Users, Operators, Lessors and Les-
sees of ANSI/SIA A92.6-2006 Self-Propelled Elevating
Work Platforms” is available from Snorkel dealers or
from the factory upon request.

Copies are also available from:

Scaffold Industry Association, Inc.
P.O. Box 20574
Phoenix, AZ 85036-0574 USA

Manuals
Manuals are available from Snorkel to support any of
the machines that we produce.

The specific manuals for TM12E aerial platforms are
as follows:

TM12E Operator’s Manual ANSI
Snorkel part number — 10001135

TM12E Repair Parts Manual
Snorkel part number — 10016030

ANSI Manual of Responsibilities
ANSI/SIA A92.6-2006
Snorkel part number — 0361367

Machine Information

Model Number:

Serial Number:

Date of Purchase:

Purchased From:

Snorkel Dealer or Distributor:

TM12E — 10016030



Parts Order Form

Fill out completely and fax attention Parts Department to:
Snorkel Henderson 1-702-636-4946
Snorkel Kansas 1-785-989-3077
Snorkel Europe +44 (0) 1952 607 678

Date:

Company:

Address:

Contact Name:

Phone Number:

Fax Number:

Account Number:

Purchase Order Number:

Model Number:

Serial Number:

Ship To:

Shipping Method:

Part Number

Description

Quantity

Note: Backordered parts will be shipped as soon as available using the same shipping method as the original

order unless otherwise indicated below.

L] Ship complete order only. Do not backorder parts.

L] Ship all available parts and disposition of backordered parts.

L] Other instructions as specified:

TM12E - 10016030



TM12E PARTS MANUAL

REPAIR PARTS

f2

Ee

TM12E ASSEMBLY

Mon Feb 15 04:08:52 UTC 2021

TM12E ASSEMBLY
1 5)
i, .
VR
=
2-1



TM12E PARTS MANUAL

TM12E ASSEMBLY

oo gogg g HEN UOM
- 10001135 E TM12E ASSEMBLY EA
1 10000001 ASSY, CHASSIS TM12 1 EA
2 10000002 ASSY, MAST TM12 1 EA
3 10001108 ASSY, EXT PLATFORM TM12E 1 EA
4 10000072 CYLINDER, LIFT 1 EA
5 6019281 SOLENOID VALVE 1 EA
6 11700-009 FTNG STR -O6MB-O6MFS F50LO |1 EA
7 6091348 CHECK VALVE POPPET FLOW 1 EA
WITH O
8 6019289 COIL 20VDC HYDRAFORCE 1 EA
4303620
9 10001184 HANDLE, ALUM "T" 10-32 1 EA
THREAD
10 11001-008 WASHER 1/2 SAE FLAT ASTM 8 EA
11 10908-008 NUT 1/2-13UNC HEX LOCK REG | 4 EA
12 10004-012 SCREW 1/2-13UNC HHC X 1-1/2 | 4 EA
13 10303-004 SCREW 1/2 SH SHLDR X 1/2 2 EA
14 11001-004 WASHER 1/4 SAE FLAT ASTM* 10 EA
15 10908-004 NUT 1/4-20UNC HEX LOCK REG |5 EA
16 10000-014 SCREW 1/4-20UNC HHC X 1-3/4 | 2 EA
17 10000-018 SCREW 1/4-20UNC HHC X 2-1/4 | 1 EA
18 10000-007 SCREW 1/4-20UNCx7/8 HHC G8 | 2 EA
Not 10001081 SCREW NAIL NO 4X1/4L 4 EA
Shown
Not 10001701 KIT, US 110V AC PLUG 1 EA
Shown

TM12E ASSEMBLY

Mon Feb 15 04:08:52 UTC 2021

2-1




TM12E PARTS MANUAL TM12E ASSEMBLY

TMI2E ASSEMBLY Mon Feb 15 04:08:53 UTC 2021 2-1



TM12E PARTS MANUAL

TMI12E ASSEMBLY

2% (15)
AN

DETAIL B
SCALEN: 1.5

TMI2E ASSEMBLY

Mon Feb 15 04:08:53 UTC 2021



TMI12E ASSEMBLY

TM12E PARTS MANUAL

DETAILC

SCALEN ]

2-1

Mon Feb 15 04:08:54 UTC 2021

TMI2E ASSEMBLY



TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

REPAIR PARTS

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:54 UTC 2021 2-2



TM12E PARTS MANUAL

CHASSIS ASSEMBLY TM12E

goon goon HEN 0o UoOM
- 10000001G TM12E (IMPERIAL) CHASSIS EA
ASSEMBLY
1 10000004 WLDMT, CHASSIS TM12 1 EA
2 10000007 WLDMT, POTHOLE BAR LF 1 EA
3 10000008 WLDMT, POTHOLE BAR RT 1 EA
4 10000009 WLDMT, POTHOLE LINK 2 EA
) 10000010 \I\//IV_II:DMT, POTHOLE PLUNGER 1 EA
6 10000011 ASSY, POTHOLE PLUNGER 1 EA
7 10000012 CWT, POTHOLE 2 EA
8 41040-000 REAR WHEEL ASSEM 2 EA
9 10000092 ASSY, WHEEL 323MM 2 EA
10 10000025-5 WLDMT, BATTERY DOOR LF 1 EA
11 10000026-5 WLDMT, BATTERY DOOR RT 1 EA
12 10000039 PIN, BATTERY DOOR 2 EA
13 1500948 PLT, TRAY PIN KEEPER 2 EA
14 1501420 HINGE BLOCK, LOWER 4 EA
15 13571-000 LATCH PADDLE ALLEGIS 2 EA
LA1004SS
16 3050009 BATTERY, 6v 4 EA
17 10000151 PLATE, DOOR LATCH 2 EA
18 10000152 BRKT, BATTERY BRACE 2 EA
19 10001089 WIRE, LEFT BANK JUMPER 1 EA
20 10001088 WIRE, MAIN GROUND 1 EA
21 10001090 WIRE, PG GND 1 EA
22 10001091 WIRE, PG GND JUMPER 1 EA
23 10001084 WIRE, MAIN POSITIVE 1 EA
24 10001086 WIRE, PG PWR JUMPER 1 EA
25 10001085 WIRE, PG MASTER PWR 1 EA
26 10001087 WIRE, JUMPER 1 EA

CHASSIS ASSEMBLY TM12E

Mon Feb 15 04:08:54 UTC 2021

2-2




TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:55 UTC 2021 2-2



TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

oo gogg g HEN UOM
27 3014756 WIRE 2 R313 R313 7 BLACK 1 EA
FUSED
28 010154-000 COVER BATTERY 7 EA
29 10001240 ASSY STEP PYLON 1 EA
30 10001632 ASSY, LWR CTRL PNL, NON OL 1 EA
31 10000038 PLATE, TOE KICK 1 EA
32 10000040 ASSY, HUB 2 EA
33 10000047 PLATE, STEER LINK 2 EA
34 2580430 THRUST BRG, 80mmID 2 EA
100mmOD 3mm THK
35 10000073 CYLINDER, STEER 1 EA
36 10000157 PIN, STEER CYL CENTER 2 EA
37 10000159 PLT, STEER PIN KEEPER 1 EA
38 10000452 WLDMT, TM12 STEER 1 EA
39 10001105 WELD, STEER PIN 4 EA
40 3087803 EZCal Panel - Trionics 1 EA
41 10001629 COMPUTER, TS100 2 EA
42 13161-000 SWITCH 1 EA
43 13162-000 SWITCH LOCK 1 EA
44 3028844 IFS241 (IFM PROXY) 3 EA
45 13201-000 RELAY SOLENOID NO SPST 1 EA
24VDC
46 3049978 ALARM BEEPING 1 EA
47 10001095 HORN 1 EA
48 10001096 PLATE, BUSS BAR 1 EA
49 467966 STATIC STRAP RUBBER GRD 1 EA
30in
50 10001363 KIT, HOSE TM100 1 EA
51 11702-006 FITTING ELBOW 90 -O6MBA- 1 EA
O6MFS
52 11702-002 FTNG ELBOW 90 -O6MBA- 2 EA
04MFS

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:55 UTC 2021 2-2




TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:55 UTC 2021 2-2



TM12E PARTS MANUAL

CHASSIS ASSEMBLY TM12E

goon goon HEN HEN UuoM
53 11705-001 FITTING ELBOW 45 -4MBA- 1 EA
4AMFS
54 11700-001 FITTING STRAIGHT -04MB- 1 EA
04MFS
55 10001572 ZYD POWER UNIT, WUXI, TM, 1 EA
56 3040268 BOOT BTRY CABLE END BLK 4 EA
57 10000048 PLATE, CHASSIS TOP COVER 1 EA
58 11001-006 WASHER 3/8 SAE 2 EA
59 10908-006 NUT HEX ESNA LOCK .375-16 1 EA
UNC GR 8 PLTD
60 10002-010 SCREW 3/8-16UNC HHC X 1-1/4 | 1 EA
61 11015-011 WASHER M10 FLAT METRIC 6 EA
62 10405-020 SCREW M10-1.5 HHC X 20mm 2 EA
63 10501-020 BUTTON HEAD HEX M5-0.8 X 2 EA
20MM
64 11015-007 WASHER M5 2 EA
65 10303-006 SCREW #10-24UNC SBHC X 3/4 EA
66 10002-014 SCREW 3/8-16UNC HHC X 1-3/4 EA
67 11001-004 WASHER 1/4 SAE FLAT ASTM* 43 EA
68 10000-004 SCREW 1/4-20UNC HHC X 1/2 17 EA
69 10000080 )B(EARING, FLANGED .750 SHAFT | 30 EA
70 10000076 PIN, CLEVIS, .750 DIA X 2.25 U 3 EA
71 10000079 RETAINING RING, .750 DIA 11 EA
72 11015-012 WASHER M12 FLAT METRIC 6 EA
73 10406-020 EgREW M12-1.75 HHC X 20mm | 2 EA
74 11001-005 WASHER FW 0.3125 1 EA
75 10001-014 BOLT, 5/16-18 X 1-3/4 1 EA
76 10908-005 NUT 5/16-18 UNC HEX LOCK 1 EA
REG
77 11363-002 CLAMP FOR DIPSTICK 3/8 LOOP | 12 EA

CHASSIS ASSEMBLY TM12E

Mon Feb 15 04:08:55 UTC 2021

2-2




TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:56 UTC 2021 2-2



TM12E PARTS MANUAL

CHASSIS ASSEMBLY TM12E

goon goon 0o 0o UoOM
78 10908-004 NUT 1/4-20UNC HEX LOCK REG | 12 EA
79 10000-010 SCREW 1/4-20UNC HHC X 1-1/4 EA
80 10000-020 SCREW 1/4-20UNC HHC X 2-1/2 EA
81 10000486 BOLT, WHEEL LUG M12-1.5 X 10 EA
21MM
82 10054-005 SHCR 1/4-20 X .625 8 EA
83 10000013 BUSHING, POTHOLE BAR 4 EA
84 10000268 BUSHING, POTHOLE BAR 2 EA
85 10000014 SLEEVE, POTHOLE PLUNGER 1 EA
86 10001102 SPRING 1 OD X .5 ID X 6 MCM 1 EA
87 10000077 PIN, CLEVIS, .750 DIA X 3.25 U 2 EA
88 10000078 PIN, CLEVIS, .750 DIAX 1.75 U 2 EA
89 10001478 SHIM, 0.060 X 3/4ID X 1.000D |8 EA
90 10405-012 BOLT, HHCS, M10-1.50mm x 12 | 4 EA
CLASS 10.9, DIN 933, PLTD
91 10800-008 BLT, 1/4-20UNC CARRAGE X 1 2 EA
92 11111-001 RIVET, 3/16" DIA X 0.126"-0.25" | 8 EA
93 2500812 BEARING 4 EA
94 10001059 SHIM .032 THICK 5/8 ID .875 4 EA
MC
95 10000155 BUMPER, RUBBER 2 EA
96 10001630 HARNESS, CHASSIS, T™M 1 EA
97 10001211 WIRE, DRIVE ARM PWR 2 EA
98 10001212 WIRE, DRIVE ARM NEG 2 EA
99 10001213 HARNESS, DRIVE FIELD 1 EA
100 10001214 WIRE, HPU POS 1 EA
101 10001215 WIRE, HPU NEG 1 EA

CHASSIS ASSEMBLY TM12E

Mon Feb 15 04:08:56 UTC 2021

2-2




CHASSIS ASSEMBLY TM12E

TM12E PARTS MANUAL

2-2

Mon Feb 15 04:08:56 UTC 2021

CHASSIS ASSEMBLY TM12E



TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

REMOVED FOR CLARITY

NOTE: 10000058
SEE SCHEMATIC FOR MORE DETALS

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:57 UTC 2021 2-2



TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

= ()

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:57 UTC 2021 2-2



TM12E PARTS MANUAL CHASSIS ASSEMBLY TM12E

CHASSIS ASSEMBLY TM12E Mon Feb 15 04:08:58 UTC 2021 2-2



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

REPAIR PARTS

TMI12E CHASSIS ASSEMBLY Mon Feb 15 04:08:58 UTC 2021 2-3



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY
goon goon 00 00 UoM
- 10000001 H TM12E CHASSIS ASSEMBLY EA
1 10000004 WLDMT, CHASSIS TM12 1 EA
2 10000007 WLDMT, POTHOLE BAR LF 1 EA
3 10000008 WLDMT, POTHOLE BAR RT 1 EA
4 10000009 WLDMT, POTHOLE LINK 2 EA
) 10000010 WLDMT, POTHOLE PLUNGER 1 EA
MT
6 10000011 ASSY, POTHOLE PLUNGER 1 EA
7 10000012 CWT, POTHOLE 2 EA
8 41040-000 REAR WHEEL ASSEM 2 EA
9 10000092 ASSY, WHEEL 323MM 2 EA
10 10000025-5 WLDMT, BATTERY DOOR LF 1 EA
11 10000026-5 WLDMT, BATTERY DOOR RT 1 EA
12 10000039 PIN, BATTERY DOOR 2 EA
13 1500948 PLT, TRAY PIN KEEPER 2 EA
14 1501420 HINGE BLOCK, LOWER 4 EA
15 13571-000 LATCH PADDLE ALLEGIS 2 EA
LA1004SS
16 3050009 BATTERY, 6v 4 EA
17 10000151 PLATE, DOOR LATCH 2 EA
18 10000152 BRKT, BATTERY BRACE 2 EA
19 10001089 WIRE, LEFT BANK JUMPER 1 EA
20 10001088 WIRE, MAIN GROUND 1 EA
21 10001090 WIRE, PG GND 1 EA
22 10001091 WIRE, PG GND JUMPER 1 EA
23 10001084 WIRE, MAIN POSITIVE 1 EA
24 10001086 WIRE, PG PWR JUMPER 1 EA
25 10001085 WIRE, PG MASTER PWR 1 EA
26 10001087 WIRE, JUMPER 1 EA
27 3014756 WIRE 2 R313 R313 7 BLACK 1 EA
FUSED
TM12E CHASSIS ASSEMBLY Mon Feb 15 04:08:58 UTC 2021 2-3




TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

TMI12E CHASSIS ASSEMBLY Mon Feb 15 04:08:59 UTC 2021 2-3



TMI12E PARTS MANUAL TM12E CHASSIS ASSEMBLY
oo gogg g HEN UOM
28 010154-000 COVER BATTERY 7 EA
29 10001240 ASSY STEP PYLON 1 EA
30 10001632 ASSY, LWR CTRL PNL, NON OL 1 EA
31 10000038 PLATE, TOE KICK 1 EA
32 10000040 ASSY, HUB 2 EA
33 10000047 PLATE, STEER LINK 2 EA
34 2580430 THRUST BRG, 80mmID 2 EA
100mmOD 3mm THK
35 10000073 CYLINDER, STEER 1 EA
36 10000157 PIN, STEER CYL CENTER 2 EA
37 10000159 PLT, STEER PIN KEEPER 1 EA
38 10000452 WLDMT, TM12 STEER 1 EA
39 10001105 WELD, STEER PIN 4 EA
40 3087803 EZCal Panel - Trionics 1 EA
41 10001629 COMPUTER, TS100 2 EA
42 13161-000 SWITCH 1 EA
43 13162-000 SWITCH LOCK 1 EA
44 3028844 IFS241 (IFM PROXY) 3 EA
45 13201-000 RELAY SOLENOID NO SPST 1 EA
24VDC
46 3049978 ALARM BEEPING 1 EA
47 10001095 HORN 1 EA
48 10001096 PLATE, BUSS BAR 1 EA
49 467966 STATIC STRAP RUBBER GRD 1 EA
30in
50 10001363 KIT, HOSE TM100 1 EA
51 11702-006 FITTING ELBOW 90 -O6MBA- 1 EA
06MFS
52 11702-002 FTNG ELBOW 90 -O6MBA- 2 EA
04MFS
53 11705-001 FITTING ELBOW 45 -4MBA- 1 EA
4AMFS
TM12E CHASSIS ASSEMBLY Mon Feb 15 04:08:59 UTC 2021 2-3




TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

TMI12E CHASSIS ASSEMBLY Mon Feb 15 04:08:59 UTC 2021 2-3



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY
goon goon HEN 0o UoOM
54 11700-001 FITTING STRAIGHT -04MB- 1 EA
O04MFS
55 10001572 ZTD, POWER UNIT, WUXI, TM, 1 EA
56 3040268 BOOT BTRY CABLE END BLK 4 EA
57 10000048 PLATE, CHASSIS TOP COVER 1 EA
58 11001-006 WASHER 3/8 SAE 2 EA
59 10908-006 NUT HEX ESNA LOCK .375-16 1 EA
UNC GR 8 PLTD
60 10002-010 SCREW 3/8-16UNC HHC X 1-1/4 | 1 EA
61 11015-011 WASHER M10 FLAT METRIC 6 EA
62 10405-020 SCREW M10-1.5 HHC X 20mm 2 EA
63 10501-020 BUTTON HEAD HEX M5-0.8 X 2 EA
20MM
64 11015-007 WASHER M5 2 EA
65 10303-006 SCREW #10-24UNC SBHC X 3/4 EA
66 10002-014 SCREW 3/8-16UNC HHC X 1-3/4 | 2 EA
67 11001-004 WASHER 1/4 SAE FLAT ASTM* 43 EA
68 10000-004 SCREW 1/4-20UNC HHC X 1/2 17 EA
69 10000080 )B(EARING, FLANGED .750 SHAFT |30 EA
70 10000076 PIN, CLEVIS, .750 DIA X 2.25 U 3 EA
71 10000079 RETAINING RING, .750 DIA 11 EA
72 11015-012 WASHER M12 FLAT METRIC 6 EA
73 10406-020 E(éREW M12-1.75 HHC X 20mm EA
74 11001-005 WASHER FW 0.3125 1 EA
75 10001-014 BOLT, 5/16-18 X 1-3/4 1 EA
76 10908-005 NUT 5/16-18 UNC HEX LOCK 1 EA
REG
77 11363-002 CLAMP FOR DIPSTICK 3/8 LOOP | 12 EA
78 10908-004 NUT 1/4-20UNC HEX LOCK REG | 12 EA

TM12E CHASSIS ASSEMBLY

Mon Feb 15 04:08:59 UTC 2021

2-3




TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

TMI12E CHASSIS ASSEMBLY Mon Feb 15 04:09:00 UTC 2021 2-3



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

goon goon 0o 0o UoOM
79 10000-010 SCREW 1/4-20UNC HHC X 1-1/4 | 8 EA
80 10000-020 SCREW 1/4-20UNC HHC X 2-1/2 | 2 EA
81 10000486 BOLT, WHEEL LUG M12-1.5 X 10 EA
21MM
82 10054-005 SHCR 1/4-20 X .625 8 EA
83 10000013 BUSHING, POTHOLE BAR 4 EA
84 10000268 BUSHING, POTHOLE BAR 2 EA
85 10000014 SLEEVE, POTHOLE PLUNGER 1 EA
86 10001102 SPRING 10D X .51D X 6 MCM 1 EA
87 10000077 PIN, CLEVIS, .750 DIA X 3.25 U 2 EA
88 10000078 PIN, CLEVIS, .750 DIAX 1.75 U 2 EA
89 10001478 SHIM, 0.060 X 3/4ID X 1.000D |8 EA
90 10405-012 BOLT, HHCS, M10-1.50mm x 12 | 4 EA
CLASS 10.9, DIN 933, PLTD
91 10800-008 BLT, 1/4-20UNC CARRAGE X 1 2 EA
92 11111-001 RIVET, 3/16" DIA X 0.126"-0.25" | 8 EA
93 2500812 BEARING 4 EA
94 10001059 SHIM .032 THICK 5/8 ID .875 4 EA
MC
95 10000155 BUMPER, RUBBER 2 EA
96 10001630 HARNESS, CHASSIS, TM 1 EA
97 10001211 WIRE, DRIVE ARM PWR 2 EA
98 10001212 WIRE, DRIVE ARM NEG 2 EA
99 10001213 HARNESS, DRIVE FIELD 1 EA
100 10001214 WIRE, HPU POS 1 EA
101 10001215 WIRE, HPU NEG 1 EA
102 1610015-000 GUARD PROTECTIVE HEAT 1 EA
SHRINK (NOT SHOWN)

TM12E CHASSIS ASSEMBLY Mon Feb 15 04:09:00 UTC 2021 2-3




TM12E CHASSIS ASSEMBLY

TM12E PARTS MANUAL

2-3

Mon Feb 15 04:09:00 UTC 2021

TMI12E CHASSIS ASSEMBLY



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

REMOVED FOR CLARITY

NOTE: 10000058
SEE SCHEMATIC FOR MORE DETALS

TM12E CHASSIS ASSEMBLY Mon Feb 15 04:09:01 UTC 2021 2-3



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

= ()

TMI12E CHASSIS ASSEMBLY Mon Feb 15 04:09:01 UTC 2021 2-3



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY

TMI12E CHASSIS ASSEMBLY Mon Feb 15 04:09:02 UTC 2021 2-3



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY LOADCELL

REPAIR PARTS

—~
v?“‘

TM12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:03 UTC 2021 2-4



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY LOADCELL

goon goon HEN 0o UoOM
- 10001419 F TM12E CHASSIS ASSEMBLY EA
LOADCELL
1 10001189 WLDMT CHASSIS TM12E 1 EA
2 10000007 WLDMT, POTHOLE BAR LF 1 EA
3 10000008 WLDMT, POTHOLE BAR RT 1 EA
4 10000009 WLDMT, POTHOLE LINK 2 EA
) 10000010 \I\//IV_II:DMT, POTHOLE PLUNGER 1 EA
6 10000011 ASSY, POTHOLE PLUNGER 1 EA
7 10000213 COUNTERWEIGHT, CAST 2 EA
8 10000013 BUSHING, POTHOLE BAR 4 EA
9 10000268 BUSHING, POTHOLE BAR 2 EA
10 10000014 SLEEVE, POTHOLE PLUNGER 1 EA
11 10001102 SPRING 1 OD X .5 ID X 6 MCM 1 EA
12 10000076 PIN, CLEVIS, .750 DIA X 2.25 U 3 EA
13 10000077 PIN, CLEVIS, .750 DIA X 3.25 U 2 EA
14 10000078 PIN, CLEVIS, .750 DIA X 1.75 U 2 EA
15 10000079 RETAINING RING, .750 DIA 11 EA
16 10000080 )B(EARING, FLANGED .750 SHAFT |30 EA
17 41040-000 REAR WHEEL ASSEM 2 EA
18 10000092 ASSY, WHEEL 323MM 2 EA
19 10001196 WLDMT BATTERY DOOR LF 1 EA
20 10001197 WLDMT BATTERY DOOR RT 1 EA
21 10000039 PIN, BATTERY DOOR 2 EA
22 1500948 PLT, TRAY PIN KEEPER 2 EA
23 1501420 HINGE BLOCK, LOWER 4 EA
24 13571-000 LATCH PADDLE ALLEGIS 2 EA
LA1004SS
25 3050009 BATTERY, 6v EA
26 10000151 PLATE, DOOR LATCH EA

TM12E CHASSIS ASSEMBLY LOADCELL

Mon Feb 15 04:09:03 UTC 2021

2-4




TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY LOADCELL

TM12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:03 UTC 2021 2-4



TM12E PARTS MANUAL

TM12E CHASSIS ASSEMBLY LOADCELL

gogg gogg g HEN UOM
27 10000152 BRKT, BATTERY BRACE 2 EA
28 10001089 WIRE, LEFT BANK JUMPER 1 EA
29 10001088 WIRE, MAIN GROUND 1 EA
30 10001090 WIRE, PG GND 1 EA
31 10001091 WIRE, PG GND JUMPER 1 EA
32 10001084 WIRE, MAIN POSITIVE 1 EA
33 10001086 WIRE, PG PWR JUMPER 1 EA
34 10001085 WIRE, PG MASTER PWR 1 EA
35 10001087 WIRE, JUMPER 1 EA
36 3014756 WIRE 2 R313 R313 7 BLACK 1 EA
FUSED
- 446076 FUSE, 250 AMP, REPLACEMENT |1 EA
37 010154-000 COVER BATTERY 7 EA
38 10001240 ASSY STEP PYLON 1 EA
39 10000038 PLATE, TOE KICK 1 EA
40 10001203 TM12 HUB ASSY 2 EA
41 10000333 STEERING LINK, CAST 2 EA
42 2580430 THRUST BRG, 80mmID 2 EA
100mmOD 3mm THK
43 10000073 CYLINDER, STEER 1 EA
44 10000337 PIN, STEER CYL TEE 1 EA
45 10000157 PIN, STEER CYL CENTER 1 EA
46 10000159 PLT, STEER PIN KEEPER 1 EA
47 10000330 STEERING TEE, CAST 1 EA
48 10001105 WELD, STEER PIN 4 EA
49 3087803 EZCal Panel - Trionics 1 EA
50 10001629 COMPUTER, TS100 2 EA
51 13161-000 SWITCH 1 EA
52 13162-000 SWITCH LOCK 1 EA
53 3028844 IFS241 (IFM PROXY) 3 EA
TM12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:03 UTC 2021 2-4




TM12E CHASSIS ASSEMBLY LOADCELL

TM12E PARTS MANUAL

2-4

Mon Feb 15 04:09:04 UTC 2021

TM12E CHASSIS ASSEMBLY LOADCELL



TM12E PARTS MANUAL

TM12E CHASSIS ASSEMBLY LOADCELL

goon goon gg g UuoM

54 13201-000 RELAY SOLENOID NO SPST 1 EA
24VDC

55 3049978 ALARM BEEPING 1 EA

56 10001095 HORN 1 EA

57 10001096 PLATE, BUSS BAR 1 EA

58 467966 STATIC STRAP RUBBER GRD 1 EA
30in

59 10001363 KIT, HOSE TM100 1 EA

60 11702-006 FITTING ELBOW 90 -O6MBA- 1 EA
O6MFS

61 11702-002 FTNG ELBOW 90 -O6MBA- 2 EA
04MES

62 11705-001 FITTING ELBOW 45 -4MBA- 1 EA
4AMFS

63 11700-001 FITTING STRAIGHT -04MB- 1 EA
04MFS

64 10001572 IZITD, POWER UNIT, WUXI, TM, 1 EA

65 11015-011 WASHER M10 FLAT METRIC 8 EA

66 10405-035 EgREW M10-1.5 HHC X 35MM 1 EA

67 10939-011 NUT M10-1.50 REG HEX 1 EA
LOCK**#x*

68 10405-020 SCREW M10-1.5 HHC X 20mm 2 EA

69 3040268 BOOT BTRY CABLE END BLK 4 EA

70 10303-006 SCREW #10-24UNC SBHC X 3/4 |2 EA

71 10405-045 ECCI;REW, M10-1.5 HHC X 45MM | 2 EA

72 11015-008 WASHER M6 FLAT METRIC 45 EA

73 10402-016 E(éREW M6-1.00 HHC X 16MM 17 EA

74 11015-012 WASHER M12 FLAT METRIC EA

75 10406-020 EEREW M12-1.75 HHC X 20mm EA

TMI2E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:04 UTC 2021 2-4




TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY LOADCELL

TM12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:05 UTC 2021 2-4



TM12E PARTS MANUAL

TM12E CHASSIS ASSEMBLY LOADCELL

gogg gogg g HEN UOM
76 10404-040 EgREW, M8-1/25 HHC X 40MM | 1 EA
77 10939-010 LOCK NUT M8 1 EA
78 11363-002 CLAMP FOR DIPSTICK 3/8 LOOP | 12 EA
79 10939-008 LOCK NUT M6 12 EA
80 10402-035 EgREW M6 X 1.00 HHC X 35MM | 6 EA
81 10402-055 ECCI;REW, M6-1.00 HHC X 55MM | 2 EA
82 10402-060 EgREW, M6-1.00 HHC X 60MM | 2 EA
83 10000486 BOLT, WHEEL LUG M12-1.5 X 10 EA
21MM
84 10422-016 SCREW, M6-1.0 SHCS X 16 MM EA
85 10001478 SHIM, 0.060 X 3/4ID X 1.000D EA
86 10405-012 BOLT, HHCS, M10-1.50mm x 12 EA
CLASS 10.9, DIN 933, PLTD
87 10001217 BOLT M6-1.0X25MM CARRIAGE | 2 EA
88 11111-001 RIVET, 3/16" DIA X 0.126"-0.25" | 8 EA
89 2500812 BEARING 4 EA
90 10001059 SHIM .032 THICK 5/8 ID .875 4 EA
MC
91 10000155 BUMPER, RUBBER 2 EA
92 10000048 PLATE, CHASSIS TOP COVER 1 EA
93 10001633 ASSY, LWR CTRL PNL, W/OL 1 EA
94 10001211 WIRE, DRIVE ARM PWR 2 EA
95 10001212 WIRE, DRIVE ARM NEG 2 EA
96 10001213 HARNESS, DRIVE FIELD 1 EA
97 10001214 WIRE, HPU POS 1 EA
98 10001215 WIRE, HPU NEG 1 EA
99 1610015-000 GUARD PROTECTIVE HEAT 1 EA
SHRINK (NOT SHOWN)
TM12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:05 UTC 2021 2-4




TM12E CHASSIS ASSEMBLY LOADCELL

TM12E PARTS MANUAL

2-4

Mon Feb 15 04:09:06 UTC 2021

TM12E CHASSIS ASSEMBLY LOADCELL



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY LOADCELL

®
5

R

TMI12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:06 UTC 2021 2-4



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY LOADCELL

TM12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:06 UTC 2021 2-4



TM12E PARTS MANUAL TM12E CHASSIS ASSEMBLY LOADCELL

TM12E CHASSIS ASSEMBLY LOADCELL Mon Feb 15 04:09:07 UTC 2021 2-4



TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER
REPAIR PARTS

(a8}
“Q] e
* - ' £
2/
(3)
@) -
=
| i
¥
R S s
PN 2 N2
&)
A w4 1\ P
(a3 ~ [ - .’2‘5‘; T L —-
o a |l 0 . ) ..,1_.\ i . S
¥ AS REGURED FOR DOOR LEVEUNG (81 ” 18 " .
L ) g > <
P D 3 N / o
oy # . O
'--\1 =1 B
Nt . |\v -
®)
3T A
2 )
A
\‘?’J‘
(e g

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

Mon Feb 15 04:09:08 UTC 2021 2-5



TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

goon goon ug 0O UoOM

* 1610003-000 A CHASSIS TM SEM300 TM EA

SEM300-11-XXXXXX AND

AFTER
1 1610004-000 WLDMT, CHASSIS, TM, SEM300 |1 EA
2 10000007 WLDMT, POTHOLE BAR LF 1 EA
3 10000008 WLDMT, POTHOLE BAR RT 1 EA
4 10000009 WLDMT, POTHOLE LINK 2 EA
) 10000010 \'\//IV_II:DMT, POTHOLE PLUNGER 1 EA
6 10000011 ASSY, POTHOLE PLUNGER 1 EA
7 10000213 COUNTERWEIGHT, CAST 2 EA
8 10000013 BUSHING, POTHOLE BAR 4 EA
9 10000268 BUSHING, POTHOLE BAR 2 EA
10 10000014 SLEEVE, POTHOLE PLUNGER 1 EA
11 10001102 SPRING 1 OD X .5 ID X 6 MCM 1 EA
12 10000076 PIN, CLEVIS, .750 DIA X 2.25 U 3 EA
13 10000077 PIN, CLEVIS, .750 DIA X 3.25 U 2 EA
14 10000078 PIN, CLEVIS, .750 DIA X 1.75 U 2 EA
15 10000079 RETAINING RING, .750 DIA 11 EA
16 10000080 )B(EARING, FLANGED .750 SHAFT |30 EA
17 41040-000 REAR WHEEL ASSEM 2 EA
18 10000092 ASSY, WHEEL 323MM 2 EA
19 10001196 WLDMT BATTERY DOOR LF 1 EA
20 10001197 WLDMT BATTERY DOOR RT 1 EA
21 10000039 PIN, BATTERY DOOR 2 EA
22 1500948 PLT, TRAY PIN KEEPER 2 EA
23 1501420 HINGE BLOCK, LOWER 4 EA
24 13571-000 LATCH PADDLE ALLEGIS 2 EA

LA1004SS
25 3050009 BATTERY, 6v 4 EA
26 10000151 PLATE, DOOR LATCH EA
CHASSIS TMSEM300 TM SEM300-T1-XXXXXX AND AFTER Mon Feb 15 04:09:08 UTC 2021 2-5




TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

APPLY TO STEERING YOKE TAS
HEEAT UNTR. S;IRUP‘ COMPLETLEY
w0

(iod
ey e 1 _
#h i TE
/ Al A L T3
() — e . T 2
) ; ikl 4
b SEl § .oy =1 A
A4 - ¥ U 2/
i ¥ s &
R -
S /5
B =ty A
e/ B e
] T
14 70 b}
D)
e
&y &
2/ [
e E g2l )
& 2
=g
\. i
~. [
DETAL D

2-5

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

Mon Feb 15 04:09:08 UTC 2021



TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

oo oo 0o 0 O UoM
27 10000152 BRKT, BATTERY BRACE 2 EA
28 10001240 ASSY STEP PYLON 1 EA
29 10000038 PLATE, TOE KICK 1 EA
30 10001633 ASSY, LWR CTRL PNL, W/0L 1 EA
31 10001203 TM12 HUB ASSY 2 EA
32 10000333 STEERING LINK, CAST 2 EA
33 2580430 THRUST BRG, 80mmID 2 EA
100mmOD 3mm THK
34 10000073 CYLINDER, STEER 1 EA
35 10000337 PIN, STEER CYL TEE 1 EA
36 10000157 PIN, STEER CYL CENTER 1 EA
37 10000159 PLT, STEER PIN KEEPER 1 EA
38 10000330 STEERING TEE, CAST 1 EA
39 10001105 WELD, STEER PIN 4 EA
40 1610015-000 GUARD PROTECTIVE HEAT 1 EA
SHRINK (NOT SHOWN)
41 3087803 EZCal Panel - Trionics 1 EA
42 13161-000 SWITCH 1 EA
43 13162-000 SWITCH LOCK 1 EA
44 3028844 IFS241 (IFM PROXY) 3 EA
45 13201-000 RELAY SOLENOID NO SPST 1 EA
24VDC
46 3049978 ALARM BEEPING 1 EA
47 10001095 HORN 1 EA
48 467966 STATIC STRAP RUBBER GRD 1 EA
30in
49 1610016-000 CONTROLLER, MODULE, 1 EA
SEM300
50 13006-016 FUSE BLOCK BOLT-IN LITTLE 1 EA
51 010154-000 COVER BATTERY 8 EA
52 13006-010 MEGA FUSE, 250 AMP 1 EA
53 10001363 KIT, HOSE TM100 1 EA
CHASSIS TM SEM00 TM SEM300-11-XXXXXX AND AFTER Mon Feb 15 04:09:08 UTC 2021 2-5




TM12E PARTS MANUAL CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER Mon Feb 1 5 040909 UTC 202 1 2_5



TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

goog goog RN HRN UoM

54 11702-006 FITTING ELBOW 90 -06 MBA- 1 EA
06MFS

55 11702-002 FTNG ELBOW 90 -O6MBA- 2 EA
04MFS

56 11705-001 FITTING ELBOW 45 -4MBA- 1 EA
AMFS

57 11700-001 FITTING STRAIGHT -04MB- 1 EA
04MFS

58 10001572 HYD, POWER UNIT, WUXI, TM, 1 EA
4L

59 3040268 BOOT BTRY CABLE END BLK 6 EA

60 10303-006 SCREW #10-24UNC SBHC X 3/4 |2 EA

61 056069-006 WSHR STEELFLATWSHE M6 53 EA
DIN125A

62 056069-010 Washer, SteelFlatWasher 8 EA
DIN125A M10 ZincPlated

63 056069-012 WASHER DIN125A M12 ZP EA

64 056069-005 Washer SteelFlatWasher 6 EA
DIN125A

65 056069-014 WASHER STEELFLATWASHER 4 EA
DIN 125

66 10501-020 BUTTON HEAD HEX M5-0.8 X 2 EA
20MM

67 5563555 NUT HEX M8X1.25 YL ZN 1 EA
GR10.9

68 11363-002 CLAMP FOR DIPSTICK 3/8 LOOP | 12 EA

69 10939-008 LOCK NUT M6 12 EA

70 10402-012 BOLT M6-1.0 X 12MM 4 EA

71 10402-025 BOLT M6-1.0 X 25MM EA

72 10402-020 SCREW M6 X 1.0 X 20MMLG 11 EA

73 10402-030 BOLT M6-1.0 X 3S0MM EA

74 10402-055 SCREW, M6-1.00 HHC X 55MM 2 EA
LG

75 10402-060 SCREW, M6-1.00 HHC X 60O0MM | 2 EA

LG

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

Mon Feb 15 04:09:09 UTC 2021

2-5




TM12E PARTS MANUAL CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

G, 5
9 PN
ST 2
©
o)
e 2.
o
o)
L s

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER MOH Feb 15 0409 09 UTC 2021 2_5



TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

goon goon 0o 0o UoOM
76 10402-016 EgREW M6-1.00 HHC X 16MM 8 EA
77 10000486 BOLT, WHEEL LUG M12-1.5 X 10 EA
21MM
78 10401-020 BOLT M5-0.80 X 20MM 4 EA
79 058491-012 BLT HEXHD M6-1.0 X 12MM EA
DIN933 GR8.8 ZP
80 10001478 SHIM, 0.060 X 3/4ID X 1.000D |8 EA
81 10807-025 BOLT M6-1.0 X 25MM 2 EA
82 11111-001 RIVET, 3/16" DIA X 0.126"-0.25" | 8 EA
83 2500812 BEARING 4 EA
84 10001059 SHIM .032 THICK 5/8 ID .875 4 EA
MC
85 10000155 BUMPER, RUBBER 2 EA
86 10000048 PLATE, CHASSIS TOP COVER 1 EA
87 10001089 WIRE, LEFT BANK JUMPER 2 EA
88 1610017-000 HARNESS, TM, SEM300 1 EA
89 1610019-007 CABLE, CONTACTOR TO FUSE 1 EA
90 1610018-062 JUMPER, LEFT TO RIGHT BANK |1 EA
91 1610019-032 CABLE, BAT+ TO FUSE 1 EA
92 1610020-010 CABLE, DISCON TO SEM300 1 EA
93 1610021-016 CABLE, CONTACTOR TO SEM300 | 1 EA
94 1610022-039 CABLE, HPU 2 EA
95 1610023-060 CABLE, MOTOR GND 2 EA
96 1610024-060 CABLE, CONTACTOR TO MOTOR | 2 EA
97 1610018-039 CABLE, BAT- TO DISCON 1 EA
98 1610025-000 HARNESS, MOTOR CONTROL 1 EA
99 5563554 NUT HEX M6X1 YL ZN PLT 1 EA
GR10.9
100 10405-020 SCREW M10-1.5 HHC X 20mm EA
101 10405-016 E(éREW M10-1.5 HHC X 16mm 4 EA
CHASSIS TMSEM300 TM SEM300-T1-XXXXXX AND AFTER Mon Feb 15 04:09:09 UTC 2021 2-5




CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

TM12E PARTS MANUAL

64
>

/[\"

78
4

>

!

2-5

Mon Feb 15 04:09:10 UTC 2021

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER



TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

goon goon HEN 0O UoOM
102 10405-040 SCREW M10-1.5 HHC X EA
A0 MM ***Hx*
103 10415-025 BOLT M12-1.25 X 25MM EA
104 10404-040 E(éREW, M8-1/25 HHC X 40MM EA

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

Mon Feb 15 04:09:10 UTC 2021

2-5




TM12E PARTS MANUAL CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

ROUTE THROUGH CLPS 6X
L1l
[8r 3
L 75 96
L
1(\
. T i ) %
= f
S Sl
-J — = ‘
| ' ' =
-1 ! L I 1
" !
" S ==
i,
= 1]
i e [
" \
By (o
&) o ;
&n
98 ROUTED N THS BUNDLE
76" T3
L REF
98 -
94 |
| = 95, 0
M REF) /T el . .
e Lk
ne
~ N R e g =
| 7 /
’ LP s
; 1 :
A )/
R 1[‘
) e
(@)
m Ll =
2 ,
(=)

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER Mon Feb 15 04:09:11 UTC 2021 2-5



TM12E PARTS MANUAL

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

Peca
a2
2/
@ Y
il .
(1N *
.?.‘ ~
77 1
2 .,
2 ~
-~

(88} < -~
7B -
\.‘/. (/
N \ 3 .
4 Y I -
- -
! =
/'/./V
r//
\.‘_\ - -
e .l
ey T
~. -
“\H—/.
>
b ]
4
. o /. o
ey,

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

Mon Feb 15 04:09:11 UTC 2021 2-5



TM12E PARTS MANUAL CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER

CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER Mon Feb 15 0409 1 1 UTC 2021 2_5



TM12E PARTS MANUAL POTHOLE PLUNGER ASSEMBLY

REPAIR PARTS

POTHOLE PLUNGER ASSEMBLY Mon Feb 15 04:09:12 UTC 2021 2-6



TM12E PARTS MANUAL POTHOLE PLUNGER ASSEMBLY

goon goon HEN 0o UoOM
* 10000011 A POTHOLE PLUNGER ASSEMBLY EA
1 10000023 BLOCK, POTHOLE PLUNGER 1 EA
2 10000024 ROD, POTHOLE PLUNGER 1 EA

POTHOLE PLUNGER ASSEMBLY Mon Feb 15 04:09:12 UTC 2021 2-6




TM12E PARTS MANUAL WHEEL ASSEMBLY 12.72

REPAIR PARTS

4.0°
SEE NOTE 6

1

SECTION A-A

WHEEL ASSEMBLY 12.72 Mon Feb 15 04:09:12 UTC 2021 2-7



TM12E PARTS MANUAL WHEEL ASSEMBLY 12.72

goon goon HEN 0o UoOM
* 10000092 A WHEEL ASSEMBLY 12.72 EA
1 10000093 RIM WELD 12.7 1 EA
2 10000096 RUBBER 12" 1 EA

WHEEL ASSEMBLY 12.72 Mon Feb 15 04:09:12 UTC 2021 2-7




TMI2E PARTS MANUAL REAR WHEEL ASSEMBLY
REPAIR PARTS
41040-000
REAR WHEEL ASSEMBLY Mon Feb 15 04:09:12 UTC 2021 2-8



TM12E PARTS MANUAL REAR WHEEL ASSEMBLY

goon goon HEN 0o UoOM
- 41040-000 REAR WHEEL ASSEM EA
1 41140-001 AXLE SHAFT WELD, 8.5 BC 1 EA
2 1500210 ASSEMBLY, TRAILER HUB 1 EA
3 988199 PIN COT .125DIA 1.500-1/8 X 1- | 1 EA
4 10000085 CASTLE NUT, 1-14 THREAD, 1- 1 EA
1/2 WIDE

REAR WHEEL ASSEMBLY Mon Feb 15 04:09:12 UTC 2021 2-8



TM12E PARTS MANUAL TRAILER HUB ASSEMBLY

REPAIR PARTS

TRAILER HUB ASSEMBLY Mon Feb 15 04:09:13 UTC 2021 2-9



TM12E PARTS MANUAL TRAILER HUB ASSEMBLY

goon goon HEN 0o UoOM
- 1500210 B TRAILER HUB, ASSEMBLY EA
1 10001255 TRAILER HUB LUG NUT 4 EA
2 10001256 TRAILER HUB DUST CAP 1 EA
3 10001260 TRAILER HUB WASHER 1 EA
4 10001258 TRAILER HUB BEARING 2 EA
) 10001259 TRAILER HUB RACE 2 EA
6 10001257 TRAILER HUB SEAL 1 EA
- TCB 18.019 HUB FIELD KIT 1 EA

TRAILER HUB ASSEMBLY Mon Feb 15 04:09:13 UTC 2021 2-9




TM12E PARTS MANUAL

HUB ASSEMBLY

REPAIR PARTS

NOTE: BEARING FLUSH
WITH TOP EDGE

.471

T

NOTE: BEARING FLUESH_/
WITH BOTTIOM EDG

SECTION A-A

L

10000040A

HUB ASSEMBLY

Mon Feb 15 04:09:13 UTC 2021

2-10



TM12E PARTS MANUAL HUB ASSEMBLY

goon goon HEN 0o UoOM
- 10000040A HUB ASSEMBLY EA
1 10000041 WLDMT, HUB MNT 1 EA
2 10000162 ﬁ/ﬁr:v DRIVE (HUB, MTR, BRAKE) 1 EA
3 10000092 ASSY, WHEEL 323MM 1 EA
4 11001-006 WASHER 3/8 SAE 6 EA
) 10002-008 SCREW 3/8-16UNC HHC X 1 6 EA
6 10000486 BOLT, WHEEL LUG M12-1.5 X 5 EA
21MM
7 2509820 BRG 75mmID 80mmOD 40mmL |2 EA

HUB ASSEMBLY Mon Feb 15 04:09:13 UTC 2021 2-10




TO

TM12E PARTS MANUAL

REPAIR PARTS

Mon Feb 15 04:09:13 UTC 2021

TO



TM12E PARTS MANUAL TORQUE HUB

oo oo 0o 0O UuoM
Not 10000162 A DRIVE HUB 24V (HUB, MOTOR, EA
Shown BRAKE)

Not 6091950 SEAL KIT FOR 10000162 1 EA
Shown TORQUE HUB

16 KIT ITEM SOLD AS KIT 1 EA
17 KIT ITEM SOLD AS KIT 1 EA
19 KIT ITEM SOLD AS KIT 1 EA
20 KIT ITEM SOLD AS KIT 1 EA
27 KIT ITEM SOLD AS KIT 1 EA
Not 6091951 COVER KIT FOR 10000162 1 EA
Shown TORQUE HUB

11 KIT ITEM SOLD AS KIT 1 EA
19 KIT ITEM SOLD AS KIT 1 EA
20 KIT ITEM SOLD AS KIT 1 EA
21 KIT ITEM SOLD AS KIT 1 EA
29 KIT ITEM SOLD AS KIT 1 EA

TORQUE HUB Mon Feb 15 04:09:13 UTC 2021 2-11



TM12E PARTS MANUAL MAST ASSEMBLY TM12E
REPAIR PARTS
—
| - /.-/
: /‘/-./'/‘
MAST ASSEMBLY TM12E Mon Feb 15 04:09:14 UTC 2021 2-12



TM12E PARTS MANUAL MAST ASSEMBLY TM12E

goon goon 0o 0o UoOM

- 10000002E TM12E MAST ASSEMBLY EA

1 10000099 WLDMT, MAST BOTTOM 1 EA
SECTION

2 10000100 WLDMT, MAST MIDDLE SECT 1 EA

3 10000101 WLDMT, MAST TOP SECT 1 EA

4 10001462 WEARPAD, MAST WIDE 10 EA

) 10001468 WEARPAD, MAST, SHORT, 10 EA
NARROW

6 10001179 BOTTOM MAST CABLE ATCHMT |1 EA

7 10001416 MAST HARNESS ASSEMBLY, 1 EA
TM12E, OL

8 10000116 PLATE, CABLE BRACKET 1 EA

10000231 RIVET, 1/4 DIA .063-.250 THK 40 EA

10 11001-002 WASHER #8 SAE FLAT ASTM* 2 EA

11 10052-004 SCREW #8-32UNC SHC X 1/2 2 EA

12 512714-025 HHCS M4 X 0.7 x 25 G8.8 I1SO 4 EA
4014_DIN 931

13 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP | 4 EA

MAST ASSEMBLY TM12E Mon Feb 15 04:09:14 UTC 2021 2-12




TMI12E PARTS MANUAL MAST ASSEMBLY TMI12E
o
T
| /-// -~
& | L ’
MAST ASSEMBLY TM12E Mon Feb 15 04:09:14 UTC 2021 2-12



TM12E PARTS MANUAL MAST ASSEMBLY TM12E
s: Lo
©
O
MAST ASSEMBLY TM12E Mon Feb 15 04:09:15 UTC 2021 2-12



TM12E PARTS MANUAL MAST ASSEMBLY TM12E

N
DETAILB

MAST ASSEMBLY TM12E Mon Feb 15 04:09:15 UTC 2021 2-12



TM12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

REPAIR PARTS

—~
v?“‘

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 0409 16 UTC 2021 2_ 1 3



TM12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

goon goon HEN 0o UoOM
- 10001419E TM12E CHASSIS ASSEMBLY, EA
LOADCELL
1 10001189 WLDMT CHASSIS TM12E 1 EA
2 10000007 WLDMT, POTHOLE BAR LF 1 EA
3 10000008 WLDMT, POTHOLE BAR RT 1 EA
4 10000009 WLDMT, POTHOLE LINK 2 EA
) 10000010 \I\//IV_II:DMT, POTHOLE PLUNGER 1 EA
6 10000011 ASSY, POTHOLE PLUNGER 1 EA
7 10000213 COUNTERWEIGHT, CAST 2 EA
8 10000013 BUSHING, POTHOLE BAR 4 EA
9 10000268 BUSHING, POTHOLE BAR 2 EA
10 10000014 SLEEVE, POTHOLE PLUNGER 1 EA
11 10001102 SPRING 1 OD X .5 ID X 6 MCM 1 EA
12 10000076 PIN, CLEVIS, .750 DIA X 2.25 U 3 EA
13 10000077 PIN, CLEVIS, .750 DIA X 3.25 U 2 EA
14 10000078 PIN, CLEVIS, .750 DIA X 1.75 U 2 EA
15 10000079 RETAINING RING, .750 DIA 11 EA
16 10000080 )B(EARING, FLANGED .750 SHAFT |30 EA
17 41040-000 REAR WHEEL ASSEM 2 EA
18 10000092 ASSY, WHEEL 323MM 2 EA
19 10001196 WLDMT BATTERY DOOR LF 1 EA
20 10001197 WLDMT BATTERY DOOR RT 1 EA
21 10000039 PIN, BATTERY DOOR 2 EA
22 1500948 PLT, TRAY PIN KEEPER 2 EA
23 1501420 HINGE BLOCK, LOWER 4 EA
24 13571-000 LATCH PADDLE ALLEGIS 2 EA
LA1004SS
25 3050009 BATTERY, 6v 4 EA
26 10000151 PLATE, DOOR LATCH 2 EA

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN MOH Feb 1 5 0409 16 UTC 2021 2_ 1 3



TM12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 0409 16 UTC 2021 2_ 1 3



TMI12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN
oo gogg g HEN UOM
27 10000152 BRKT, BATTERY BRACE 2 EA
28 10001089 WIRE, LEFT BANK JUMPER 1 EA
29 10001088 WIRE, MAIN GROUND 1 EA
30 10001090 WIRE, PG GND 1 EA
31 10001091 WIRE, PG GND JUMPER 1 EA
32 10001084 WIRE, MAIN POSITIVE 1 EA
33 10001086 WIRE, PG PWR JUMPER 1 EA
34 10001085 WIRE, PG MASTER PWR 1 EA
35 10001087 WIRE, JUMPER 1 EA
36 3014756 WIRE 2 R313 R313 7 BLACK 1 EA

FUSED
- 446076 FUSE, 250 AMP, REPLACEMENT |1 EA
37 010154-000 COVER BATTERY 7 EA
38 10001240 ASSY STEP PYLON 1 EA
39 10000038 PLATE, TOE KICK 1 EA

40 10001203 TM12 HUB ASSY 2 EA
41 10000333 STEERING LINK, CAST 2 EA
42 2580430 THRUST BRG, 80mmID 2 EA

100mmOD 3mm THK

43 10000073 CYLINDER, STEER 1 EA
44 10000337 PIN, STEER CYL TEE 1 EA
45 10000157 PIN, STEER CYL CENTER 1 EA
46 10000159 PLT, STEER PIN KEEPER 1 EA
47 10000330 STEERING TEE, CAST 1 EA
48 10001105 WELD, STEER PIN 4 EA
49 3087803 EZCal Panel - Trionics 1 EA
50 10001629 COMPUTER, TS100 2 EA
51 13161-000 SWITCH 1 EA
52 13162-000 SWITCH LOCK 1 EA
53 3028844 IFS241 (IFM PROXY) 3 EA

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 04:09:16 UTC 2021 2-13




MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

TM12E PARTS MANUAL

2-13

Mon Feb 15 04:09:17 UTC 2021

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN



TM12E PARTS MANUAL

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

gogg gogg g HEN UOM

54 13201-000 RELAY SOLENOID NO SPST 1 EA
24VDC

55 3049978 ALARM BEEPING 1 EA

56 10001095 HORN 1 EA

57 10001096 PLATE, BUSS BAR 1 EA

58 467966 STATIC STRAP RUBBER GRD 1 EA
30in

59 10001363 KIT, HOSE TM100 1 EA

60 11702-006 FITTING ELBOW 90 -O6MBA- 1 EA
O6MFS

61 11702-002 FTNG ELBOW 90 -O6MBA- 2 EA
04MFS

62 11705-001 FITTING ELBOW 45 -4MBA- 1 EA
4AMFS

63 11700-001 FITTING STRAIGHT -O4MB- 1 EA
04MFS

64 10001572 ZII\_(D POWER UNIT, WUXI, TM, 1 EA

65 11015-011 WASHER M10 FLAT METRIC 8 EA

66 10405-035 EgREW M10-1.5 HHC X 35MM 1 EA

67 10939-011 NUT M10-1.50 REG HEX 1 EA
LOCK**¥xx

68 10405-020 SCREW M10-1.5 HHC X 20mm 2 EA

69 3040268 BOOT BTRY CABLE END BLK 4 EA

70 10303-006 SCREW #10-24UNC SBHC X 3/4 |2 EA

71 10405-045 ECCZ;REW, M10-1.5 HHC X 45MM | 2 EA

72 11015-008 WASHER M6 FLAT METRIC 45 EA

73 10402-016 E(éREW M6-1.00 HHC X 16 MM 17 EA

74 11015-012 WASHER M12 FLAT METRIC EA

75 10406-020 EEREW M12-1.75 HHC X 20mm EA

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 04:09:17 UTC 2021 2-13




TM12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 0409 17 UTC 2021 2_ 1 3



TM12E PARTS MANUAL

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

good good ao 0o UOM
76 10404-040 EEREW, M8-1/25 HHC X 40MM |1 EA
77 10939-010 LOCK NUT M8 1 EA
78 11363-002 CLAMP FOR DIPSTICK 3/8 LOOP | 12 EA
79 10939-008 LOCK NUT M6 12 EA
80 10402-035 EgREW M6 X 1.00 HHC X 35MM | 6 EA
81 10402-055 ECCI;REW, M6-1.00 HHC X 55MM | 2 EA
82 10402-060 EEREW, M6-1.00 HHC X 60MM | 2 EA
83 10000486 BOLT, WHEEL LUG M12-1.5 X 10 EA
21MM
84 10422-016 SCREW, M6-1.0 SHCS X 16MM EA
85 10001478 SHIM, 0.060 X 3/41D X 1.000D EA
86 10405-012 BOLT, HHCS, M10-1.50mm x 12 EA
CLASS 10.9, DIN 933, PLTD
87 10001217 BOLT M6-1.0X25MM CARRIAGE | 2 EA
88 11111-001 RIVET, 3/16" DIA X 0.126"-0.25" | 8 EA
89 2500812 BEARING 4 EA
90 10001059 SHIM .032 THICK 5/8 ID .875 4 EA
MC
91 10000155 BUMPER, RUBBER 2 EA
92 10000048 PLATE, CHASSIS TOP COVER 1 EA
93 10001633 ASSY, LWR CTRL PNL, W/0OL 1 EA
94 10001211 WIRE, DRIVE ARM PWR 2 EA
95 10001212 WIRE, DRIVE ARM NEG 2 EA
96 10001213 HARNESS, DRIVE FIELD 1 EA
97 10001214 WIRE, HPU POS 1 EA
98 10001215 WIRE, HPU NEG 1 EA
MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 04:09:17 UTC 2021 2-13




MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

TM12E PARTS MANUAL

2-13

Mon Feb 15 04:09:18 UTC 2021

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN



TM12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

®
5

R

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

Mon Feb 15 04:09:18 UTC 2021 2-13



TM12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 0409 19 UTC 2021 2_ 1 3



TM12E PARTS MANUAL MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN

MAST CONTROL HARNESS ASSEMBLY #2 EIGHT PIN Mon Feb 15 0409 19 UTC 2021 2_ 1 3



TM12E PARTS MANUAL

MAST ASSEMBLY WITH LOAD CELL

REPAIR PARTS

)
~B=
hS
e 28
.y
¥ X
3 2% {11) ax ) L. :‘}/ﬁ [
. U e
(12} i 19) 2 %J N o)
4 \f“ ==
*;,}_1- e 15) 2% NP
¥ | 2 J3
[ €
i’. 4 ) 2%
[
|
Ml 15) 2%
|-
&
o 15
e 5
2 (14 ¥ e
o) 9 DETAL B
SCALE15:2
=
- ]
%
™
4
ol

MAST ASSEMBLY WITH LOAD CELL

Mon Feb 15 04:09:19 UTC 2021

2-14



TM12E PARTS MANUAL MAST ASSEMBLY WITH LOAD CELL

goon goon HEN 0o UoOM

- 10001379 E TM12E MAST LOAD CELL EA
ASSEMBLY

1 10001209 WLDMT MAST BOTTOM 1 EA
SECTION

2 10000100 WLDMT, MAST MIDDLE SECT 1 EA

10000101 WLDMT, MAST TOP SECT 1 EA

4 10001381 WLDMT PLATFORM MAST LOAD | 1 EA
CELL

) 10001179 BOTTOM MAST CABLE ATCHMT |1 EA

6 10000116 PLATE, CABLE BRACKET 1 EA

7 10001462 WEARPAD, MAST WIDE 12 EA

8 10001468 WEARPAD, MAST, SHORT, 12 EA
NARROW

9 10000231 RIVET, 1/4 DIA .063-.250 THK 48 EA

10 11015-006 WASHER M4 2 EA

11 10420-012 SHCS M4-0.7 X 12MM 2 EA

12 10402-016 SCREW M6-1.00 HHC X 16 MM 2 EA
LG

13 10939-008 LOCK NUT M6 2 EA

14 512714-025 HHCS M4 X 0.7 x 25 G8.8 ISO 4 EA
4014 _DIN 931

15 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP | 4 EA

16 10001416 MAST HARNESS ASSEMBLY, 1 EA
TM12E, OL

MAST ASSEMBLY WITH LOAD CELL Mon Feb 15 04:09:19 UTC 2021 2-14




TM12E PARTS MANUAL MAST ASSEMBLY WITH LOAD CELL

212
1 13) 2%
4x
By -
/?r‘\' .mhj\ l o 0)2x
-1 2N~ | ¥
I 7| y" 8 ) 8x _
| L2 =
s .- | (14} ™ 92X
. S
7 ) ax l
/d.’“!ﬂ
g : e
| P b !
‘.' B
‘\‘. P
| |
| i
|
| .,«:.'
| )
4 G
r
~4
e
DETAIL A
a3l SCAE|:1
s
” A
i
B8 4
¥
ax (7
1

MAST ASSEMBLY WITH LOAD CELL Mon Feb 15 04:09:20 UTC 2021 2-14



TM12E PARTS MANUAL MAST WIRE CHASE TM16E TM SEM300

REPAIR PARTS

N

MAST WIRE CHASE TM16E TM SEM300 Mon Feb 15 04:09:20 UTC 2021 2-15



TM12E PARTS MANUAL

MAST WIRE CHASE TM16E TM SEM300

goon goon HEN 0O UoOM
- 10001466 B TM16E TM SEM300 MAST WIRE EA
CHASE
1 10001467 PLT, MAST WIRE CHASE, TM16E EA
oL
2 10001219 NUTSERT M6-1.0 X 4.2 GRIP EA

MAST WIRE CHASE TM16E TM SEM300

Mon Feb 15 04:09:20 UTC 2021

2-15



TM12E PARTS MANUAL LOADCELL ASSEMBLY ANSI CE

REPAIR PARTS

PLATFORM DOOR INSTALL
10001470 SALOON
10001471 SINGLE DOOR

LOADCELL ASSEMBLY ANSI CE Mon Feb 15 04:09:21 UTC 2021 2-16



TM12E PARTS MANUAL

LOADCELL ASSEMBLY ANSI CE

goon goon HRN HEN UuoM

= 10001378 J LOADCELL ASSEMBLY ANSI CE EA

1 10001419 ASSY CHASSIS TM12E 1 EA
LOADCELL

2 10000072 CYLINDER, LIFT 1 EA

3 6091348 CHECK VALVE POPPET FLOW 1 EA
WITH O

4 6019289 COIL 20vDC HYDRAFORCE 1 EA
4303620

) 11700-009 FTNG STR -O6MB-06MFS F50LO |1 EA

6 6019281 SOLENOID VALVE 1 EA

7 10001184 HANDLE, ALUM "T" 10-32 1 EA
THREAD

8 10303-004 SCREW 1/2 SH SHLDR X 1/2 2 EA

11015-012 WASHER M12 FLAT METRIC 12 EA

10 10939-012 NUT M12-1.75 REG HEX 8 EA
LOCK*****

11 10406-040 EEREW M12-1.75 HHC X 40MM | 6 EA

12 10001379 ASSY TM12E MAST EA

13 10939-008 LOCK NUT M6 EA

14 10402-040 BOLT HHCS M6-1.00MM X 40 EA
CLASS 10.9 I1ISO 4017 DIN 933
PLTD

15 10402-050 BOLT M6-1.0 X 50MM 1 EA

16 10001380 ASSY PLATFORM LOADCELL EA

17 10001644 ASSY, BEARING MT, LOADCELL |4 EA

18 11015-010 WASHER M8 FLAT 33 EA

19 10404-025 ECCI;REW M8-1.25 HHC X 25MM 29 EA

20 10001625 PLT, LOADCELL UPPER MT 1 EA

21 10001614 LOADCELL, 500KG EA

22 10001640 ROD END, M12, SPHERICAL X 2 EA
12MM

23 10001662 HARNESS, LOAD CELL 1 EA

LOADCELL ASSEMBLY ANSI CE Mon Feb 15 04:09:21 UTC 2021 2-16




TM12E PARTS MANUAL

LOADCELL ASSEMBLY ANSI CE

@

T—ADD SHIMS 1410044-000 AND

. 1410045-000 AS REQ'D BETWEEN

| = MAST FLANGES AND CHASSIS
“5 §

LOADCELL ASSEMBLY ANSI CE

Mon Feb 15 04:09:21 UTC 2021

2-16



TM12E PARTS MANUAL LOADCELL ASSEMBLY ANSI CE

goon gooo g 0d UOM

24 10001641 SHLDR BOLT, 2 EA
M12x30MMxM10x1.75T

25 10001401 ASSY TOWKICK LOADCELL 1 EA

26 10001405 PLT PLATFORM MAST CVR 1 EA
LOADCELL

27 11015-007 WASHER M5 6 EA

28 10501-020 BUTTON HEAD HEX M5-0.8 X 6 EA
20MM

29 11015-008 WASHER M6 FLAT METRIC 4 EA

30 10502-016 BUTTON HEAD HEX M6-1.0 X 4 EA
16MM

31 10001447 ASSY PLATFORM CTRL TM 1 EA
W/0OL

32 10404-020 SCREW M8-1.25 HHC X 20MM 4 EA
LG

33 562386 Literature Compartment 1 EA

34 11001-004 WASHER 1/4 SAE FLAT ASTM* 4 EA

35 10000231 RIVET, 1/4 DIA .063-.250 THK 4 EA

36 10001701 KIT, US 110V AC PLUG 1 EA

LOADCELL ASSEMBLY ANSI CE Mon Feb 15 04:09:21 UTC 2021 2-16




TM12E PARTS MANUAL LOADCELL ASSEMBLY ANSI CE

‘ ~ ™ 2130 >
s T N\ —@. NOTE: 100001 16, PORTIONS OF 10001381
/ R & 10001416 ARE HIDDEN FOR CLARITY

LOADCELL ASSEMBLY ANSI CE Mon Feb 15 04:09:22 UTC 2021 2-16



TM12E PARTS MANUAL LOADCELL ASSEMBLY ANSI CE

NOTE: RIGHT HANDRAIL & EXTENSION
DECK HIDDEN FOR CLARITY

LOADCELL ASSEMBLED LENGTH:
MIN = 5.813"
MAX = 5.875"

LOADCELL ASSEMBLY ANSI CE Mon Feb 15 04:09:22 UTC 2021 2-16



TM12E PARTS MANUAL LOADCELL ASSEMBLY ANSI CE

LOADCELL ASSEMBLY ANSI CE Mon Feb 15 04:09:23 UTC 2021 2-16



TM12E PARTS MANUAL BEARING MOUNT ASSEMBLY LOADCELL

REPAIR PARTS

APPLY BLUE LOCTITE
TORQUE TO 128 LBF-ft

BEARING MOUNT ASSEMBLY LOADCELL Mon Feb 15 04:09:23 UTC 2021 2-17



TM12E PARTS MANUAL BEARING MOUNT ASSEMBLY LOADCELL

goon goon HEN 0o UoOM

- 10001385A ASSEMBLY, BEARING MT, EA
LOADCELL

1 10001404 CAM BEARING 1"ODX5/8W5/8- |1 EA
18X.5

2 10001403 PLT, BEARING MT 1 EA

11001-010 WASHER 5/8 SAE FLAT 1 EA
4 10901-010 NUT, 5/8-18 1 EA

BEARING MOUNT ASSEMBLY LOADCELL Mon Feb 15 04:09:23 UTC 2021 2-17




TM12E PARTS MANUAL BEARING MOUNT ASSEMBLY LOADCELL

REPAIR PARTS

APPLY BLUE LOCTITE
TORQUE TO 128 LBF-ft

BEARING MOUNT ASSEMBLY LOADCELL Mon Feb 15 04:09:23 UTC 2021 2-18



TM12E PARTS MANUAL BEARING MOUNT ASSEMBLY LOADCELL

goon goon HEN 0o UoOM

- 10001644A BEARING MOUNT ASSEMBLY, EA
LOADCELL

1 10001404 CAM BEARING 1"ODX5/8W5/8- |1 EA
18X.5

2 10001645 PLT, BEARING MT 1 EA

11001-010 WASHER 5/8 SAE FLAT 1 EA
4 10901-010 NUT, 5/8-18 1 EA

BEARING MOUNT ASSEMBLY LOADCELL Mon Feb 15 04:09:23 UTC 2021 2-18




TM12E PARTS MANUAL TOEKICK ASSEMBLY LOADCELL MARCH 2018 AND AFTER

REPAIR PARTS

X

X

9

o

TOEKICK ASSEMBLY LOADCELL MARCH 2018 AND AFTER MOH Feb 1 5 0409 24 UTC 2021 2_ 1 9



TM12E PARTS MANUAL TOEKICK ASSEMBLY LOADCELL MARCH 2018 AND AFTER

goon goon HEN 0o UoOM

- 10001401 B TOEKICK, LOADCELL, ASSEMBLY EA
MARCH 2018 AND AFTER

1 10001402 PLT, TOEKICK, LOADCELL 1 EA

2 10001218 NUTSERT M5-0.8 X 3.3 GRIP 6 EA

TOEKICK ASSEMBLY LOADCELL MARCH 2018 AND AFTER

Mon Feb 15 04:09:24 UTC 2021 2-19



TMI12E PARTS MANUAL TOEKICK ASSEMBLY LOADCELL DECEMBER 2016 AND BEFORE

REPAIR PARTS

X

X

9

o

TOEKICK ASSEMBLY LOADCELL DECEMBER 2016 AND BEFORE Mon Feb 15 04:09:24 UTC 2021 2_20



TMI12E PARTS MANUAL TOEKICK ASSEMBLY LOADCELL DECEMBER 2016 AND BEFORE

goon goon HEN 0o UoOM

- 10001401 A TOEKICK, LOADCELL, ASSEMBLY EA
DECEMBER 2016 AND BEFORE

1 10001402 PLT, TOEKICK, LOADCELL 1 EA

2 10001218 NUTSERT M5-0.8 X 3.3 GRIP 6 EA

TOEKICK ASSEMBLY LOADCELL DECEMBER 2016 AND BEFORE

Mon Feb 15 04:09:24 UTC 2021 2-20



TM12E PARTS MANUAL

PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE

REPAIR PARTS

=
1o (14 o
|
A 7
Mg -
DETAL B

PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE

Mon Feb 15 04:09:25 UTC 2021 2-21



TM12E PARTS MANUAL

PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE

goon goon HEN 0O UoOM

- 10001380 F PLATFORM ASSEMBLY EA
LOADCELL NOVEMBER 2018
AND BEFORE

1 10001382 WLDMT PLATFORM LOADCELL |1 EA

2 10001110 WLDMT, PLATFORM EXT 1 EA
TM12E

3 10000250 WLDMT, PLATFORM AXLE REAR | 2 EA
ORG

4 1502269 ROLLER, PLATFORM EXTENSION | 4 EA

) 10016000 ASSY, EXTENSION LOCK 2 EA

6 10001131 PLATE, HANDRAIL TOP SLIDE 2 EA

7 5569973 SLIDE PAD, STICK ON OCTOBER | 6 EA
2017 AND BEFORE

8 10001132 TUBE, HANDRAIL MID 2 EA
TELESCOPE

9 10001062 PLATFORM KEEPER SPACER 2 EA
ORG

10 10000256 PLATE PLATFORM KEEPER 2 EA
ORG

11 10001220 NUTSERT M8-1.25 X 3.8 GRIP 28 EA

12 11015-010 WASHER M8 FLAT 8 EA

13 10404-025 SCREW M8-1.25 HHC X 25MM 8 EA
LG

14 10001219 NUTSERT M6-1.0 X 4.2 GRIP 10 EA

15 11015-008 WASHER M6 FLAT METRIC 6 EA

16 10402-025 BOLT M6-1.0 X 25MM 6 EA

17 10000499 RIVET, 3/16 DIA .251-375 THK |8 EA

18 10939-010 LOCK NUT M8 4 EA

19 10504-055 BUTTON HEAD HEX M8-1.25 X |2 EA
55MM

20 10504-045 BUTTON HEAD HEX M8-1.25 X |2 EA
45MM

PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE Mon Feb 15 04:09:25 UTC 2021 2_21




TMI12E PARTS MANUAL PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE

Sy
B
[ 1 8x
|
|
|« -

¢ DE
i3 ™ ’
|
|
L3
[+
| = 12) 8%
| C“-
2 “ ~
- v
- il
"\_ -
. Y8l
£0) [
. el ] = =
- ~. . | 13) 8X
. T, i
- ~ . L
~ '
A DETAL D
!

32

PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE Mon Feb 15 04:09:25 UTC 2021 2_21



TM12E PARTS MANUAL PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE

PLATFORM ASSEMBLY WITH LOADCELL NOVEMBER 2018 AND BEFORE Mon Feb 1 5 04:09:26 UTC 202 1 2_21



TM12E PARTS MANUAL

PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER

REPAIR PARTS

4% H‘ L
ax (15
e .
e " 1 L~
5. &
g S
b P T Gy
Dyt [:"“»..\
la r(':,-, 5y <
> ) 6
“A- 13 4x

DETAIL A

(13) 8x

PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER

Mon Feb 15 04:09:26 UTC 2021

2-22




TM12E PARTS MANUAL

PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER

goon goon 00 0o UoM

* 10001380 G PLATFORM LOADCELL EA
ASSEMBLY DECEMBER 2018
AND AFTER

1 10001382 WLDMT PLATFORM LOADCELL |1 EA

2 10001110 WLDMT, PLATFORM EXT 1 EA
TM12E

3 10000250 WLDMT, PLATFORM AXLE REAR | 2 EA
ORG

4 1502269 ROLLER, PLATFORM EXTENSION | 4 EA

10001132 TUBE, HANDRAIL MID EA

TELESCOPE

6 10001687 ASSY, FOOT LATCH 1 EA

10001697 WLDMT, LH HNDRL TOP SLIDE |1 EA

TME

8 10001698 WLDMT, RH HNDRL TOP SLIDE |1 EA
TME

9 1501583 CLIP HANDLE 1.00 2 EA

10 1503079 WLDMT, SLIDE HANDLE SHORT | 2 EA

11 5563451 PLUG TUBING 1.00 X .095 4 EA

12 1502834 SLIDE PAD, STICK ON 2 EA
NOVEMBER 2017 AND AFTER

13 10001220 NUTSERT M8-1.25 X 3.8 GRIP 12 EA

14 11015-010 WASHER M8 FLAT 12 EA

15 10404-025 SCREW M8-1.25 HHC X 25MM 12 EA
LG

16 10939-010 LOCK NUT M8 EA

17 10504-060 BUTTON HEAD HEX M8-1.25 X EA
60MM

18 10504-045 BUTTON HEAD HEX M8-1.25 X |2 EA
45MM

19 10500-020 BOLT BHCS M4-0.70mmX20 4 EA
109

20 5563552 NUT HEX M4XO0.7 YLZN PLT 4 EA
GR10.9

21 10404-090 SCREW, M8-1.25 HHC x 90MM 2 EA

LG

PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER

Mon Feb 15 04:09:26 UTC 2021

2-22




PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER

TM12E PARTS MANUAL
i n (s
« (18 .
., B
P ﬁ‘ | Ec,, )
(¢ !
X 2 //
"\_\\\\\\
N =

2-22

PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER

Mon Feb 15 04:09:26 UTC 2021



TM12E PARTS MANUAL PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER

goog goog gg g UuoM

22 5563555 NUT HEX M8X1.25 YL ZN 4 EA
GR10.9

PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER Mon Feb 1 5 04:09:26 UTC 202 1 2_22




FOOT LATCH ASSEMBLY

TM12E PARTS MANUAL

REPAIR PARTS

2-23

Mon Feb 15 04:09:27 UTC 2021

FOOT LATCH ASSEMBLY



TM12E PARTS MANUAL FOOT LATCH ASSEMBLY

goon goon 0o 0o UoOM
- 10001687 A FOOT LATCH ASSEMBLY EA
1 10001688 WLDMT, LEVER PIVOT BRACKET | 1 EA
2 502141-000 STOP LEVER 1 EA
3 009442-003 SPRING LATCH 1 EA
4 11001-006 WASHER 3/8 SAE 2 EA
) 10002-010 SCREW 3/8-16UNC HHC X 1-1/4 | 1 EA
6 10908-006 NUT HEX ESNA LOCK .375-16 1 EA
UNC GR 8 PLTD

FOOT LATCH ASSEMBLY Mon Feb 15 04:09:27 UTC 2021 2-23




TM12E PARTS MANUAL

PLATFORM EXTENSION ASSEMBLY TM12E

REPAIR PARTS

12 (27

(B

g

DETAL B

{31 ax

2-24

PLATFORM EXTENSION ASSEMBLY TM12E

Mon Feb 15 04:09:27 UTC 2021



TM12E PARTS MANUAL

PLATFORM EXTENSION ASSEMBLY TM12E

goon gooo g 0d UOM

- 10001188D TM12E, PLATFORM EXTENSION, EA
ASSEMBLY

1 10001109 WLDMT, PLATFORM BASE 1 EA
TM12E

2 10001110 WLDMT, PLATFORM EXT 1 EA
TM12E

3 10001113 WLDMT, PLAT DOOR RT TM12E |1 EA
ORG

4 10001112 WLDMT, PLAT DOOR LEFT 1 EA
TM12 ORG

5 10001164 PLATE, PLATFORM MAST TOP 1 EA
COVER

6 10001468 WEARPAD, MAST, SHORT, 2 EA
NARROW

10001462 WEARPAD, MAST WIDE 2 EA
8 10001374 CONTROL BOX ASSY-UPPER 1 EA
562386 Literature Compartment 1 EA

10 10000250 WLDMT, PLATFORM AXLE REAR | 2 EA
ORG

11 1502269 ROLLER, PLATFORM EXTENSION | 4 EA

12 10016000 ASSY, EXTENSION LOCK 2 EA

13 10001131 PLATE, HANDRAIL TOP SLIDE 2 EA

14 5569973 SLIDE PAD, STICK ON OCTOBER | 6 EA
2017 AND BEFORE

15 10001132 TUBE, HANDRAIL MID 2 EA
TELESCOPE

16 10001062 PLATFORM KEEPER SPACER 2 EA
ORG

17 10000256 PLATE PLATFORM KEEPER 2 EA
ORG

18 5516359 HINGE, SPRING EA

19 1501844 BUMPER, GATES EA

20 11015-010 WASHER M8 FLAT 12 EA

21 10000231 RIVET, 1/4 DIA .063-.250 THK 40 EA

PLATFORM EXTENSION ASSEMBLY TM12E

Mon Feb 15 04:09:27 UTC 2021

2-24




TM12E PARTS MANUAL

PLATFORM EXTENSION ASSEMBLY TM12E

PLATFORM EXTENSION ASSEMBLY TM12E

Mon Feb 15 04:09:28 UTC 2021

2-24



TM12E PARTS MANUAL

PLATFORM EXTENSION ASSEMBLY TM12E

goon goon HEN 0o UoOM
22 10504-080 EEREW, M8-1.25 BHCS X 80OMM | 8 EA
23 10939-010 LOCK NUT M8 12 EA
24 1502128 PLT,DOOR STOP SHIM 8 EA
25 10001220 NUTSERT M8-1.25 X 3.8 GRIP 12 EA
26 10404-022 BOLT M8-1.25 X 22MM 12 EA
27 10001219 NUTSERT M6-1.0 X 4.2 GRIP 12 EA
28 11015-008 WASHER M6 FLAT METRIC 8 EA
29 10502-016 BUTTON HEAD HEX M6-1.0 X 2 EA
16MM
30 10001221 WASHER M6 FLAT FENDER 4 EA
31 10000231 RIVET, 1/4 DIA .063-.250 THK 4 EA
32 10402-025 BOLT M6-1.0 X 25MM 6 EA
33 10000499 RIVET, 3/16 DIA .251-375 THK |8 EA
34 10504-045 BUTTON HEAD HEX M8-1.25 X |2 EA
45MM
35 10504-060 BUTTON HEAD HEX M8-1.25 X |2 EA

60MM

PLATFORM EXTENSION ASSEMBLY TM12E

Mon Feb 15 04:09:28 UTC 2021

2-24




TM12E PARTS MANUAL PLATFORM EXTENSION ASSEMBLY TM12E

()
2 )
(20) 8x INSTALL AS NEEDED TO ENSURE
? DOOR CLOSES CORRECTLY
{3) * & {24) 8x
. 2

.
{19) 4x
(=) ax

2)
Do

PLATFORM EXTENSION ASSEMBLY TM12E Mon Feb 15 04:09:28 UTC 2021 224



TM12E PARTS MANUAL PLATFORM EXTENSION ASSEMBLY TM12E

——————

o

PLATFORM EXTENSION ASSEMBLY TM12E Mon Feb 15 04:09:29 UTC 2021 224



TM12E PARTS MANUAL PLATFORM EXTENSION ASSEMBLY TM12E

REPAIR PARTS

PLATFORM EXTENSION ASSEMBLY TMI2E Mon Feb 15 04:09:29 UTC 2021 225



TM12E PARTS MANUAL

PLATFORM EXTENSION ASSEMBLY TM12E

goon gooo g 0d UOM

- 10001108E TM12E EXTENSION PLATFORM EA
ASSEMBLY

1 10001109 WLDMT, PLATFORM BASE 1 EA
TM12E

2 10001110 WLDMT, PLATFORM EXT 1 EA
TM12E

3 10001113-5 WLDMT, PLAT DOOR RT TM12E |1 EA
ORG

4 10001112-5 WLDMT, PLAT DOOR LEFT 1 EA
TM12 ORG

5 10001164 PLATE, PLATFORM MAST TOP 1 EA
COVER

6 10001462 WEARPAD, MAST WIDE 2 EA

10001468 WEARPAD, MAST, SHORT, EA

NARROW

8 10001374 CONTROL BOX ASSY-UPPER 1 EA

562386 Literature Compartment EA

10 10000250 WLDMT, PLATFORM AXLE REAR | 2 EA
ORG

11 1502269 ROLLER, PLATFORM EXTENSION | 4 EA

12 10016000 ASSY, EXTENSION LOCK 2 EA

13 10001131 PLATE, HANDRAIL TOP SLIDE 2 EA

14 5569973 SLIDE PAD, STICK ON OCTOBER | 6 EA
2017 AND BEFORE

15 10001132 TUBE, HANDRAIL MID 2 EA
TELESCOPE

16 10001062-5 PLATFORM KEEPER SPACER 2 EA
ORG

17 10000256 PLATE PLATFORM KEEPER 2 EA
ORG

18 5516359 HINGE, SPRING EA

19 1501844 BUMPER, GATES EA

20 11001-005 WASHER FW 0.3125 36 EA

21 10000231 RIVET, 1/4 DIA .063-.250 THK 40 EA

PLATFORM EXTENSION ASSEMBLY TM12E

Mon Feb 15 04:09:29 UTC 2021

2-25




TM12E PARTS MANUAL PLATFORM EXTENSION ASSEMBLY TM12E

—
(27 ax

PLATFORM EXTENSION ASSEMBLY TMI2E Mon Feb 15 04:09:30 UTC 2021 225



TM12E PARTS MANUAL PLATFORM EXTENSION ASSEMBLY TM12E

goon goon 0o 0o UoOM

22 10102-024 SCREW 5/16-18UNC SBHC X 8 EA
3.00

23 10908-005 NUT 5/16-18 UNC HEX LOCK 12 EA
REG

24 1502128 PLT,DOOR STOP SHIM 8 EA

25 11003-004 WASHER 1/4 FLAT FENDER 4 EA

26 10000231 RIVET, 1/4 DIA .063-.250 THK 4 EA

27 10928-009 NUTSERT 5/16-18UNC X .150 12 EA
GRIP

28 10001-007 SCREW 5/16-18UNC HHC X 3/4 | 12 EA

29 10928-007 NUTSERT 1/4-20UNC X .165 8 EA

30 11001-004 WASHER 1/4 SAE FLAT ASTM* 8 EA

31 10101-004 SCREW 1/4-20UNC SBHC X 1/2 |2 EA

32 10000-008 SCREW 1/4-20UNC HHC X 1 6 EA

33 10000499 RIVET, 3/16 DIA .251-375 THK |8 EA

34 10102-014 SCREW 5/16-18UNC SBHC X 1- |2 EA
3/4

35 10102-018 SCREW 5/16-18UNC SBHC X 2- |2 EA
1/4

36 10001219 NUTSERT M6-1.0 X 4.2 GRIP 4 EA

PLATFORM EXTENSION ASSEMBLY TMI12E Mon Feb 15 04:09:30 UTC 2021 225




TM12E PARTS MANUAL PLATFORM EXTENSION ASSEMBLY TM12E

(20" 8% ADD O REMOVE AS NEEDED TO
& ENSURE DOOR CLOSES CORRECTLY

PLATFORM EXTENSION ASSEMBLY TMI2E Mon Feb 15 04:09:30 UTC 2021 225



TM12E PARTS MANUAL PLATFORM EXTENSION ASSEMBLY TM12E

PLATFORM EXTENSION ASSEMBLY TMI2E Mon Feb 15 04:09:31 UTC 2021 225



TM12E PARTS MANUAL EXTENSION LOCK ASSEMBLY

REPAIR PARTS

10014001 REMOWED FOR CLARITY

EXTENSION LOCK ASSEMBLY Mon Feb 15 04:09:31 UTC 2021 2-26



TM12E PARTS MANUAL

EXTENSION LOCK ASSEMBLY

goon goon HEN 0o UOM
- 10016000D EXTENSION LOCK ASSEMBLY EA
1 10016001 WELD, EXT LOCK MT 1 EA
2 10016002 WELD, EXT LOCK HANDLE 1 EA
3 5563451 PLUG TUBING 1.00 X .095 1 EA
4 10016009 EXT LOCK PLUNGER 1 EA
) 10016010 PLATE, EXT LOCK ROCKER 2 EA
6 10016011 PLATE, EXT LOCK LINK 2 EA
7 10016017 SHOULDER BOLT, 1/4 OD x 2 EA
22/64L
8 10016012 PIN, EXT LOCK PLUNGER 1 EA
10016013 PIN, EXT LOCK ROT 1 EA
10 5569973 SLIDE PAD, STICK ON OCTOBER |1 EA
2017 AND BEFORE
11 10016014 FRICTION PAD HOLDER 1 EA
12 10016015 PLATE, EXT LOCK VERT GUIDE 2 EA
13 10016016 gPRING, COMPRESSION, 1"OD x |1 EA
14 10016018 3C7REW, FLATHEAD, 5/16-18 x 1 EA
15 10016019 PIN, CLEVIS, 3/8 DIA x 2.5 USA 1 EA
16 10000493 LOCKNUT, 10-32 FLEX-TOP 2 EA

EXPAND

EXTENSION LOCK ASSEMBLY

Mon Feb 15 04:09:31 UTC 2021

2-26




SALOON DOOR ASSEMBLY

TM12E PARTS MANUAL

REPAIR PARTS

/
y. /.
s \\ 3 B
/i P e N e
i/ / ol sy )
E—" A
; - ol -0 3

v
P uml:l..I:I:h\..l:l:l\m-u. .w~|1<
4

] VW
= P %
P
e '\
N,
A
N Y A
NI RN RGI RN
R 3

2-27

Mon Feb 15 04:09:32 UTC 2021

SALOON DOOR ASSEMBLY



TM12E PARTS MANUAL SALOON DOOR ASSEMBLY

goon goon HEN 0o UoOM

- 10001470A SALOON DOOR, ASSEMBLY EA

1 10001113 WLDMT, PLAT DOOR RT TM12E |1 EA
ORG

2 10001112 WLDMT, PLAT DOOR LEFT 1 EA
TM12 ORG

3 5516359 HINGE, SPRING 4 EA

4 1501844 BUMPER, GATES 4 EA

) 10000231 RIVET, 1/4 DIA .063-.250 THK 32 EA

6 10504-075 BUTTON HEAD HEX M8-1.25 X |8 EA
75MM

10939-010 LOCK NUT M8 8 EA
8 1502128 PLT,DOOR STOP SHIM 8 EA

SALOON DOOR ASSEMBLY Mon Feb 15 04:09:32 UTC 2021 2-27




TM12E PARTS MANUAL DECAL KIT ANSI TM12E

REPAIR PARTS

-~ ; e e
10 n (12) 13 21 (20) (22) (13} (v2) (o) (11)
PLATFORM DDORS REMOVED FOR CLARY -
1.00-
- e L]
[ ] o ) o S L
o i ‘ i
[— !
= 2038
2481
N 1350 i
: |
| [y '
= o
o | .L'-S.SS B
1 : . 457 CENTER ONDOOR
‘ L
| 125
‘ 1
I | T
L
525
i
AAs—= M‘—
124
1325~
PLATFORM DOORS REMOVED FOR CLARITY Foad |

DECAL KIT ANSI TM12E Mon Feb 15 04:09:33 UTC 2021 2-28



TM12E PARTS MANUAL DECAL KIT ANSI TM12E

oo oo g HEN UOM
- 10001083 D DECAL KIT ANSI TM12E EA
1 10000483 PLACARD, TM12E 1 EA
2 0073043 DECAL, OPERATING MANUAL 1 EA
ENCLOS
3 0073224 DECAL, NOTICE MANUAL 1 EA
REORDER
4 058534-000 DECAL, BATTERIES 2 EA
5 10000484 DECAL, LOGO "SNORKEL TM12E" | 2 EA
6 005221-000 DECAL, BATTERY FLUID 2 EA
7 066556-000 DECAL, COLLISION HAZARD 3 EA
8 061220-006 DECAL, ANSI 1 EA
9 0083427 Decal, Lifting/Tie Down 4 EA
10 066555-000 DECAL, RELIEF VALVE 2 EA
11 101252-000 DECAL, MAX WHEEL LOAD 2 EA
(675Ibs)
12 014222-003 DECAL, FORK LIFT 2 EA
13 066556-001 DECAL, CRUSHING HAZARD 2 EA
14 508771-000 DECAL, DO NOT REMOVE 1 EA
COMPONENTS
15 066554-000 DECAL, BEFORE OPERATING 1 EA
16 066550-001 DECAL, DANGER 1 EA
17 300699 Decal, Operators Checklist 1 EA
18 513859-102 DECAL,SWL ANSI / CE, 1 EA
PORTRAIT
19 508772-000 DECAL, WARNING 1 EA
RESPONSIBILITIES
20 066522-000 DECAL, BATTERY CHARGER 1 EA
21 10001368 DECAL LOWER CONTROLS 1 EA
22 10001002 DECAL, POWER TO PLATFORM 1 EA
23 10000485 DECAL, BATTERY DISCONNECT 1 EA
24 005223-005 DECAL, EMERGENCY DOWN 1 EA
25 1501676 DECAL, LANYARD ATTACHMENT | 4 EA

DECAL KIT ANSI TM12E Mon Feb 15 04:09:33 UTC 2021 2-28




TM12E PARTS MANUAL

DECAL KIT ANSI TM12E

& ¥

.
{ae (ae)
(25) (25) 2
-~ 7 AT —‘//
1153 i 5

SCALE1:8

CENTER ON TUBE~,

_~AUGNTO TUBE

)

—“ -iuﬁ

2 (26)
.
o L {1
- - 73 - |
g o
e <

0a | -

DETAILB DETAIL
SCALE ] :2 SCALF1:2
DECAL KIT ANSI TM12E Mon Feb 15 04:09:33 UTC 2021 2-28



TM12E PARTS MANUAL DECAL KIT ANSI TM12E

goon goon HEN 0o UoOM
26 10001429 DECAL, PINCH POINT 2 EA
27 10001079 DECAL, HYDRAULIC FLUID 2 EA

DECAL KIT ANSI TM12E Mon Feb 15 04:09:33 UTC 2021 2-28




TM12E PARTS MANUAL DECAL KIT LOADCELL CE TMI12E

REPAIR PARTS

1,50
ooy A

DECAL KIT LOADCELL CE TM12E Mon Feb 15 04:09:34 UTC 2021 2-29



TM12E PARTS MANUAL DECAL KIT LOADCELL CE TMI12E

oo gogg g HEN UOM
- 10001646 C DECAL KIT LOADCELL TM12E EA
1 10001081 SCREW NAIL NO 4X1/4L 4 EA
2 10001637 PLACARD, TM12E CE 1 EA
3 0073043 DECAL, OPERATING MANUAL 1 EA
ENCLOS
4 0073224 DECAL, NOTICE MANUAL 1 EA
REORDER
) 058534-000 DECAL, BATTERIES 2 EA
6 10000484 DECAL, LOGO "SNORKEL TM12E" | 2 EA
7 005221-000 DECAL, BATTERY FLUID 2 EA
8 066556-000 DECAL, COLLISION HAZARD 3 EA
9 0162311 DECAL CE LOGO 3.25 X 2.50- 1 EA
BLAC
10 0083427 Decal, Lifting/Tie Down 4 EA
11 066555-000 DECAL, RELIEF VALVE 2 EA
12 101252-000 DECAL, MAX WHEEL LOAD 2 EA
(675Ibs)
13 014222-003 DECAL, FORK LIFT 2 EA
14 066556-001 DECAL, CRUSHING HAZARD 2 EA
15 508771-000 DECAL, DO NOT REMOVE 2 EA
COMPONENTS
16 066554-000 DECAL, BEFORE OPERATING 1 EA
17 066550-001 DECAL, DANGER 1 EA
18 300699 Decal, Operators Checklist 1 EA
19 513859-102 DECAL,SWL ANSI / CE, 1 EA
PORTRAIT
20 508772-000 DECAL, WARNING 1 EA
RESPONSIBILITIES
21 066522-000 DECAL, BATTERY CHARGER 1 EA
22 10001368 DECAL LOWER CONTROLS 1 EA
23 10001002 DECAL, POWER TO PLATFORM 1 EA
24 10000485 DECAL, BATTERY DISCONNECT 1 EA

DECAL KIT LOADCELL CE TM12E Mon Feb 15 04:09:34 UTC 2021 2-29




TM12E PARTS MANUAL

DECAL KIT LOADCELL CE TMI12E

P - 15” H D
([ (%
\- e o |
o .,e 8 .:: ."; o
5 ‘
. =4
fol &)
= L= | S u
Tl
SCALE 1 :8
BOTH SIDES

CEMTER ON TUBE,

f AUGN TO TUBE L/~ CENTER ON RAIL

DETAIL B
SCALE1:2

DETAILC
SCALE1:2

2/
BOTH SIDES OF POWER UNIT

DECAL KIT LOADCELL CE TM12E Mon Feb 15 04:09:34 UTC 2021

2-29




TM12E PARTS MANUAL DECAL KIT LOADCELL CE TMI12E

goon goon HEN 0o UoOM
25 005223-005 DECAL, EMERGENCY DOWN 1 EA
26 1501676 DECAL, LANYARD ATTACHMENT | 4 EA
27 10001429 DECAL, PINCH POINT 2 EA
28 10001079 DECAL, HYDRAULIC FLUID 2 EA
29 515375-000 DECAL, GATE ENTRY 1 EA
30 515376-000 [P)EE/E\L,GATE ENTRY,NO HAND 6 EA

DECAL KIT LOADCELL CE TM12E Mon Feb 15 04:09:34 UTC 2021 2-29




TM12E PARTS MANUAL DECAL KIT LOADCELL CE TMI12E

12X 15.00 = -
(@) () (B
- - \REE/ ™
| |
1 ! 1
T ]
2X 84 2% B ‘
332 ~— —= %0 — 332 — —J ‘ 50
*—\ 2% 552 =— —= 2552 P— ’J 22X 552 = - 2X552 =
DECAL PLACEMENT FOR 10001470 SALOON DOOR INSTALL DECAL PLACEMENT FOR 10001471 SINGLE DOOR INSTALL
TEM 30 DECAL TO BE CENTERED ON TUBES AT DIMENSIONS SHOWN ITEM 30 DECAL TO BE CENTERED OM TUBES AT DIMENSIONS SHOWN

DECAL KIT LOADCELL CE TM12E Mon Feb 15 04:09:35 UTC 2021 2-29



TM12E PARTS MANUAL DECAL KIT SWEDISH TM12E

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

DECAL KIT SWEDISH TM12E Mon Feb 15 04:09:36 UTC 2021

2-30



TM12E PARTS MANUAL

DECAL KIT SWEDISH TM12E

goon goon 0o 0o UOM
- 10001083SW-B TM 12E, DECAL KIT, SWEDISH EA
1 10001079SW DECAL, HYDRAULIC FLUID 2 EA
2 005221-000SW DECAL, BATTERY FLUID 2 EA
3 005223-0055W DECAL, EMERGENCY DOWN 1 EA
4 066554-000SW DECAL, BEFORE OPERATING 1 EA
) 10000484 DECAL, LOGO "SNORKEL TM12E" | 2 EA
6 513859-102 DECAL,SWL ANSI / CE, 1 EA
PORTRAIT
061220-006SW DECAL, ANSI 1 EA
8 058534-000SW DECAL, BATTERIES 2 EA
066550-001SW DECAL, DANGER 1 EA
10 014222-003SW DECAL, FORK LIFT 2 EA
11 066555-000SW DECAL, RELIEF VALVE 2 EA
12 10001368 DECAL LOWER CONTROLS 1 EA
13 066556-000SW DECAL, COLLISION HAZARD 3 EA
14 066522-000SW DECAL, BATTERY CHARGER 1 EA
15 101252-000SW EggAL, MAX WHEEL LOAD 675 |2 EA
16 066556-001SW DECAL, CRUSHING HAZARD 2 EA
17 100004855W DECAL, BATTERY DISCONNECT |1 EA
18 300699SW DECAL, OPERATORS CHECKLIST |1 EA
19 508771-000SW DECAL,DO NOT REMOVE 1 EA
COMPONENTS
20 508772-000SW DECAL ,WARNING 1 EA
RESPONSIBILITIES
21 1501676 DECAL, LANYARD ATTACHMENT | 4 EA
22 100010025W DECAL, POWER TO PLATFORM 1 EA
23 10001428SW DECAL CSA 1 EA
24 10001429 DECAL, PINCH POINT 2 EA
25 00730435W DECAL, OPERATING MANUAL 1 EA

ENCLOS

DECAL KIT SWEDISH TM12E

Mon Feb 15 04:09:36 UTC 2021

2-30




TM12E PARTS MANUAL DECAL KIT SWEDISH TM12E

oo oo 0o 0O UuoM

26 0073224SW DECAL, NOTICE MANUAL 1 EA
REORDER

27 0083427 Decal, Lifting/Tie Down 4 EA

28 10000483 PLACARD, TM12E 1 EA

DECAL KIT SWEDISH TM12E Mon Feb 15 04:09:36 UTC 2021 2-30




TM12E PARTS MANUAL DECAL KIT CE GERMAN

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

DECAL KIT CE GERMAN Mon Feb 15 04:09:36 UTC 2021 2-31



TMI12E PARTS MANUAL DECAL KIT CE GERMAN
oo gogo g HEN UOM
- 10001646DE DECAL KIT CE GERMAN EA
1 0083427 Decal, Lifting/Tie Down 4 EA
2 0162311 DECAL CE LOGO 3.25 X 2.50- EA
BLAC
3 1501676 DECAL, LANYARD ATTACHMENT | 4 EA
4 10000484 DECAL, LOGO "SNORKEL TM12E" | 2 EA
5 10001368 DECAL LOWER CONTROLS 1 EA
6 10001429 DECAL, PINCH POINT 2 EA
7 005221-000DE DECAL, BATTERY FLUID 2 EA
8 005223-005DE DECAL, EMERGENCY DOWN 1 EA
9 0073043DE DECAL OPERATING 1 EA
INFORMATION IN
10 0073224DE DECAL, MANUAL REORDER 1 EA
11 014222-003DE DECAL, FORK LIFT 2 EA
12 058534-000DE DECAL, BATTERIES 2 EA
13 066522-000DE DECAL, BATTERY CHARGER 1 EA
14 066550-001DE DECAL, DANGER 1 EA
15 066554-000DE DECAL, BEFORE OPERATING 1 EA
16 066555-000DE DECAL, RELIEF VALVE 2 EA
17 066556-000DE DECAL, COLLISION HAZZARD 3 EA
18 066556-001DE DECAL, CRUSHING HAZARD 2 EA
19 10000485DE DECAL, BATTERY DISCONNECT 1 EA
20 10001002DE DECAL, POWER TO PLATFORM 1 EA
21 10001079DE DECAL, HYDRAULIC FLUID 2 EA
22 10001637DE PLACARD, TM12E CE 1 EA
23 101252-000DE DECAL, MAX WHEEL LOAD 2 EA
(675LBS)
24 300699DE DECAL, OPERATORS CHECKLIST |1 EA
25 508771-000DE DECAL, DO NOT REMOVE 1 EA
COMPONENT
26 508772-000DE DECAL, WARNING 1 EA
RESPONSIBILITIE
DECAL KIT CE GERMAN Mon Feb 15 04:09:36 UTC 2021 2-31




TM12E PARTS MANUAL DECAL KIT CE GERMAN

goon goon 0o 0o UoOM

27 513859-102 DECAL,SWL ANSI / CE, 1 EA
PORTRAIT

28 10016036DE TM12E/TM16E CE GERMAN 1 EA
OPERATOR

DECAL KIT CE GERMAN Mon Feb 15 04:09:36 UTC 2021 2-31



TM12E PARTS MANUAL HYDRAULIC POWER UNIT

HYDRAULICS

Forihe fromt view of va he, please see seclion A 4] \

/ [}
3 5 SECTION A

10007103 B

HYDRAULIC SCHEMATIC

HYDRAULIC POWER UNIT Mon Feb 15 04:09:37 UTC 2021 3-1



TM12E PARTS MANUAL

HYDRAULIC POWER UNIT

0Dooo 0Dooo 00 00 UOM
: 10001103 B HYDRAULIC POWER UNIT EA
1 10001254 HYDRAULIC TANK, 3L 1 EA
2 10001247 SUCTION FILTER 1 EA
3 10001248 MOTOR, 24VDC 1 EA
4 10001219 NUTSERT M6-1.0 X 4.2 GRIP 1 EA
5 10001250 SYSTEM RELIEF, 2000 PSI 1 EA
6 10001251 SOLENOID VALVE, 4-WAY, 3 1 EA
POSITION, 24VDC
(COIL/CARTRIDGE)
- 6092090 CARTRIDGE (ONLY) 1 EA
- 6092092 COIL 24VDC (ONLY) 1 EA
7 10001252 RELIEF, 800 PSI 2 EA
9 10001253 SOLENOID VALVE, 3-WAY, 2- 1 EA
POSITION, 24VDC
(COIL/CARTRIDGE)
- 6092091 CARTRIDGE (ONLY) 1 EA
: 6092092 COIL 24VDC (ONLY) 1 EA

HYDRAULIC POWER UNIT

Mon Feb 15 04:09:37 UTC 2021

3-1




TM12E PARTS MANUAL

HOSES TM12E

HYDRAULICS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

HOSES TM12E

Mon Feb 15 04:09:37 UTC 2021



TM12E PARTS MANUAL HOSES TM12E

goon goon HEN 0O UoOM
- 10001363A TM HOSES EA
1 12000-019 HOSE ASSY-4 4STR X 4ST4 X 19 |1 EA
2 12001-011 HOSE ASY-4 4/45 X 4STR X 11 1 EA
3 12004-022 HOSE ASY -6 6STR X 6STR X 22 |1 EA

HOSES TM12E Mon Feb 15 04:09:37 UTC 2021 3-2




TM12E PARTS MANUAL STEER CYLINDER ROSENBOOM

HYDRAULICS

~a
l_/'—f

ITEM 500 NOT SHOWN ON DRAWING

INCLUDES ITEM 5 AND 7-14 10000073

STEER CYLINDER ROSENBOOM Mon Feb 15 04:09:37 UTC 2021 3-3



TM12E PARTS MANUAL STEER CYLINDER ROSENBOOM

goon goon HEN 0o UoOM
- 10000073A CYLINDER, STEER EA
) 10001246 BUSHING 3 EA
500 10001245 SEAL KIT 1 EA
KIT ITEM O-RING 1 EA
8 KIT ITEM O-RING 1 EA
KIT ITEM SQUARE RING 1 EA
10 KIT ITEM BACKUP RING 1 EA
11 KIT ITEM DEEP Z-SEAL 1 EA
12 KIT ITEM SQUARE SECTION TEE PISTON 1 EA
SEAL
13 KIT ITEM HD ROD WIPER SEAL 1 EA
14 KIT ITEM SQUARE WRAP-IN WIRE 1 EA

STEER CYLINDER ROSENBOOM Mon Feb 15 04:09:37 UTC 2021 3-3




TM12E PARTS MANUAL

LIFT CYLINDER TM12E ROSENBOOM and PB

HYDRAULICS

1
-:g’ P
P

L\J cYL3 | j s
s cYL2 H]
{17 -_x

o7
R

. ROSENBOOM
SE EN

STAMP SHORKEL F/N 000 Z H
BA D OF CYLINDER.

!
LOGO, AND DATE CODE NEA

CYL 3

- (CYL2
%‘_ CYL 4

VW

\—LIFI PORT

10000072 A

LIFT CYLINDER TM12E ROSENBOOM and PB Mon Feb 15 04:09:38 UTC 2021

3-4



TM12E PARTS MANUAL LIFT CYLINDER TM12E ROSENBOOM and PB

goon goon HEN 0o UoOM

- 10000072 B TM12E LIFT CYLINDER EA

4 10001241 CHECK VALVE CARTRIDGE 1 EA

- 10001242 SEAL KIT FOR CYLINDER 2 1 EA

- 10001243 SEAL KIT FOR CYLINDER 3 1 EA

- 10001244 SEAL KIT FOR ALL THREE 1 EA
CYLINDERS

LIFT CYLINDER TM12E ROSENBOOM and PB Mon Feb 15 04:09:38 UTC 2021 3-4




TM12E PARTS MANUAL HYDRAULIC POWER UNIT WUXI

HYDRAULICS

Port C Port B Port A 1 1

2, =

10
M Port SAE4#

°0

HYDRAULIC SCHEMATIC View K

HYDRAULIC POWER UNIT WUXI Mon Feb 15 04:09:38 UTC 2021 3-5



TM12E PARTS MANUAL

HYDRAULIC POWER UNIT WUXI

goog goog RN HRN UoM
- 10001572 B HYDRAULIC POWER UNIT WUXI EA
1 6092089 STEEL TANK 4L 1 EA
2 10001247 SUCTION FILTER 1 EA
3 10001248 MOTOR, 24VDC 1 EA
4 10001219 NUTSERT M6-1.0 X 4.2 GRIP 1 EA
5 10001250 SYSTEM RELIEF, 2000 PSI 1 EA
6 10001251 SOLENOID VALVE, 4-WAY, 3 1 EA
POSITION, 24VvDC
(COIL/CARTRIDGE)
Not 6092092 COIL 24VDC (ONLY) 1 EA
Shown
Not 6092090 CARTRIDGE (ONLY) 1 EA
Shown
7 10001252 RELIEF, 800 PSI 1 EA
8 10001252 RELIEF, 800 PSI 1 EA
9 10001253 SOLENOID VALVE, 3-WAY, 2- 1 EA
POSITION, 24VDC
(COIL/CARTRIDGE)
Not 6092091 CARTRIDGE (ONLY) 1 EA
Shown
Not 6092092 COIL 24VDC (ONLY) 1 EA
Shown
10 PNNA HYDRAULIC OIL RESERVOIR 1 EA
MOUNTING
11 7119946 O-RING, 10001572 1 EA
HYDRAULIC POWER UNIT WUXI Mon Feb 15 04:09:38 UTC 2021 3-5




TM12E PARTS MANUAL STEP ASSEMBLY OCTOBER 2018 AND BEFORE

ELECTRICAL

STEP ASSEMBLY OCTOBER 2018 AND BEFORE Mon Feb 15 04:09:39 UTC 2021 4-1



TM12E PARTS MANUAL

STEP ASSEMBLY OCTOBER 2018 AND BEFORE

0ooo oooo 00 00 UOM

- 10001240D STEP ASSEMBLY SEPTEMBER EA
2017 AND BEFORE

1 10001370 WLDMT, STEP 1 EA

10001372 PANEL, STEP CONTROL 1 EA

3 13158-003 SPDT, (MOM-OFF-MOM), MICRO |1 EA
SW

4 13158-005 SPDT, 1NT1-6 (MOM-OFF), 1 EA
MICRO SW

5 3020087 KEY SWITCH 1 EA

- 8030044 REPLACEMENT KEY 1 EA

6 510524-000 PUSH/PULL SW ASSY W/NC 1 EA
CONTACT

. 09-1933 CONTACT BLOCK (NC) 1 EA

7 12561-000 RECESSED OUTLET 1 EA

8 10001218 NUTSERT M5-0.8 X 3.3 GRIP 3 EA

9 11015-007 WASHER M5 3 EA

10 10501-020 BUTTON HEAD HEX M5-0.8 X |3 EA
20MM

11 10939-006 LOCK NUT, M4 4 EA

12 10420-012 SHCS M4-0.7 X 12MM 4 EA

13 11015-006 WASHER M4 4 EA

14 10424-012 SHCS, M8-1.25 X 12mm 4 EA

15 515098-000 CHARGER 24vdc, PYLON ( SN 1 EA
01-01412)

16 515098-001 WIRE ASSEM, CHARGER LED, 1 EA
PYLON ( SN 01-01412 +)

17 302829 LIGHT RED 24VDC BEZEL 1 EA
MOUNT

18 10001163 HARNESS, TM CHASSIS AC 1 EA

STEP ASSEMBLY OCTOBER 2018 AND BEFORE

Mon Feb 15 04:09:39 UTC 2021

4-1




TM12E PARTS MANUAL STEP ASSEMBLY NOVEMBER 2018 AND AFTER

ELECTRICAL

STEP ASSEMBLY NOVEMBER 2018 AND AFTER Mon Feb 15 04:09:39 UTC 2021 42



TM12E PARTS MANUAL STEP ASSEMBLY NOVEMBER 2018 AND AFTER

goon goon HEN 0o UoOM
- 10001240 G STEP ASSEMBLY NOVEMBER EA
2018 AND AFTER
1 10001370 WLDMT, STEP 1 EA
2 10424-012 SHCS, M8-1.25 X 12mm 4 EA
3 516175-000 BATTERY CHARGER PYLON 1 EA
4 516175-001 CHARGER DIAL CABLE 1 EA
) 10001463 HARNESS, TM CHASSIS, AC 1 EA
6 1450303 AC POWER CORD 1 EA

STEP ASSEMBLY NOVEMBER 2018 AND AFTER Mon Feb 15 04:09:39 UTC 2021 42




TM12E PARTS MANUAL

CHASSIS HARNESS AC TM12E TM16E

ELECTRICAL

WIRE SPEC CONNECTOR
AWG COLOR DESCRIPTION DTPO6-4S
14 BLACK HOT 1
14 WHITE NEUTRAL 2
14 GREEN GND 3
- - - 4

14/3 SIEQOW, 18A, 300 VAC, STRANDED COPPER

CHASSIS HARNESS AC TM12E TM16E

Mon Feb 15 04:09:40 UTC 2021

4-3



TM12E PARTS MANUAL CHASSIS HARNESS AC TM12E TM16E

goon goon HEN 0o UoOM
- 10001463A TM CHASSIS HARNESS AC EA
1 12555-011 DEUTSCH, 4-PIN, MALE PLUG 1 EA

CHASSIS HARNESS AC TM12E TM16E Mon Feb 15 04:09:40 UTC 2021 4-3




TM12E PARTS MANUAL CHASSIS HARNESS TM12E TM16E WITH OVERLOAD
ELECTRICAL

TMT2E/ TMT6E CHASSIS SCHEMATIC
NOTES:
100 [MASTER] 1) ALL GROUNDS (IDENTIFIED BY [GND) TERMINATE
10 (MASTER) "
DISPLAY ' T UPPER CTRLS
A9 1 AN
]
- e
G H | ) e | e i
" d \/\
0 S
—ig8 al |
[ | . I_'._— H [ { —d
} el

— L3 15-PiN 12-PiN
A : Deu| [Geu
; aoel eoo
eee| |leeo
| 0 T L eoe| [eoo

4 B E e¥cfe]
. y J‘ — . ‘D F-PIN 3PN
=T LT L EEE M EEE

[ eXeke!

BEe

CHASSIS HARNESS TMI12E TM16E WITH OVERLOAD

Mon Feb 15 04:09:40 UTC 2021 4-4



TM12E PARTS MANUAL CHASSIS HARNESS TM12E TM16E WITH OVERLOAD

goog goog gg g UuoM

- 10001630 C CHASSIS HARNESS EA

CHASSIS HARNESS TMI12E TM16E WITH OVERLOAD Mon Feb 15 04:09:40 UTC 2021 4-4




TM12E PARTS MANUAL CHASSIS HARNESS TM12E TM16E WITH OVERLOAD

BATT
o .
AL rpsd
CHARGEE
INTERLOCK
65 “
14
oo \GHITS Nieiinp |
]
ASTER 15-FIN S
LR TRy
e . RIGHT BRAKE
ASTER
1.5
PLA
S1E8
18 LEFT STEER
MASTER 3P
TCAM)
| RIGHT STEE
ok - .
CONTACIOR MAST PROXY = - : Gl
RO >
RO §
VAL
15
SLAVE
= DELTSCH #
T4 B5A
N — [ o
VAL
el
N o)
EUTSC
DiMos-£58
3P
GHD -
1fARNG. F

CHASSIS HARNESS TM12E TM16E WITH OVERLOAD Mon Feb 15 04:09:41 UTC 2021 4-4



TMI12E PARTS MANUAL CHASSIS HARNESS TM12E TM16E WITH OVERLOAD

WIRES CONNECTORS
WirE CONNECTON 1 CONNECTOR 2 INECTOR MAME ]
iRk s DESCRPTION AWG | COLOR DESCRPTION 3 DESCUTION 3 & T
oL TWRCTA | e TOWER CTRL o7 BATT - Loy
wo3 PR, UPPER CTRL 15 | e LOWER CTRL [ conTROL #2 1 [WARE (LSEER S} jasse 0y
wor S| 20 [wown|_ ot peom 5 | 1 | Foms o | 1 | e B e
W8 HORN SGNL 18| WHITE CONTROL 22 03 HORN [ louancen mrentocs I-E L
[wio | (w0 | towsmam o] wwm o — T T T
wil COMPUTER ID 20 | WHITE | SLAVE COMPUTER F12 0B | SLAVE COMPUTER P15 or [
: = - il [COMPUTER 15-PIN [MASTER & SLAVE] 1349507 3505361
502 LIFT SGNL 20 | WHITE VALVE, LIFT 01 | MASTER COMPUTER PS | 02 |COMPUTER 12-6 [MASTER & SLAVE] B R
[ 7e0s | 18 [woere | e im0 # [ o] ' ' ] wo:
PI-03A | BRAKE RELEASE JUMPER | 18 | WHITE SPUCE 01 BRAKE RIGHT o1 [COMPUTER 981N |21 |y 4N0WED TEN:LOM ECLG,
w905 | |20 [wnare | Be ‘ CHITY — LT,y _ —
P90 STEER RIGHT SGNL 0 | WWITE | VALVE STEERRGHT | D1 | MASTER COMPUTER P3| 06 |COMPUTER 4.9 (R6232 & DSPLAY) | oaoL04 S ]
mo A I o o1 CEES 3220199 | 14807000 |MATENADX 1M
P9-08 STEERA LEFT SGNL 20 | WHITE VALVE, STEER LEFT 01 | MASTER COMPUTER P§ | 09 [COMPUTER 3-PIN (MASTER & SLAVE)
[P1201 | couwpsce | 20 | wete ML | 03 | MASTER COMPUTER P12 | D1 | 1349502 3508361 1] o _ ___
PI2OIA| GROUNDSGNLIUMPER | 20 | WHITE SPUCE 02 | SLAVE COMPUTERP1Z | D1 = SPN A
V102 W 0 | whte ] o4 | 7|02 [FOSROR
P12.01 LIFT SW SGNL 0 | wnitt CONTROL &2 05 | MASTER COMPUTER P12 | O3 1555032 | 046200520141 |DEUTSCH, SOCKET, 120
| #1204 20 | WWITE | LOWERCTAL | 01 | MASTER COMPUTER#12 | 0% | [ontacTOn o 4 81 et - S AR AL
71205 LOWER SIGNAL 20 | WITE LOWER CTRL 02 | MASTER COMPUTER P12 | 05 G, OTM
| P1206 | BATT LED SGNL (GND) BLACK o 04 | MASTER 712 | 06 |cONTROL #2 v OTMOS St
P12.08 PWR_«SVDC 20 |BROWN 01 o8 % .
P12.08A VDL 0 |sown o o1 | 141ipewt
1209 | MASTPROXY SGNL 0 | BUACK 04 [0 OND. MATER CONIUTEE e AL ANG TERMRMAL
Pi501 0 | wae 0] o | : '
P15 01A | UPPER CTAL SGNL IUMPER | 20 | WHITE o4 o1 |LwA CTRL CONNECTOR s o D106 SERIES
PI504 | OVERIOADLED LWR BLACK 06 Da 12555031
PO e | o] Bk o5 | i MAST PROXY , RETS [M12 FEMALE, &-POLE STRAIGHT
PIS05 | STEERRIGHTSW 0| WHITE o5 | : - 27 DLE, 006G
PI506 |  PLATIORM IRIGGER | 20 | WHITE 08 [0
Fis07 ALARM SGNL 20 | B [ o7
PISOS | BAAKE OVERMIDESGNL | 20 | WHITE LOWER CTRL 05 | MASTER COMPUTER P15 | 08
PIS11 | STEERIEFTSWSGNL | 30 | WHITE W1 | 07 | MASTER COMPUTERPIS | 11
'_!_l-}l? mu‘l:' 0 RED CONTROL 5] 01 L MASTER COMPUTER P1S | 12
P51 | 03] 15 |13 ]
P15 15 10Y {GND) 18| BLAK CONTROL #1 02 | MASTER COMPUTER P15 | 15
’ ‘ ‘ j OSAAT o] (o]
PRS212-2 RS232 Rs 20 WHITE DISPLAY 02 | MASTER COMPUTER PRS | D2
[ | wwite DAY o3 | PiS | 03
PRS212-4 RE222 B X0 | WHITE DEPLAY 04 | MASTER COMPUTER PRS | 04
CHODA | CAN MIGH, IUMPE 20 | veLow PUCE 06 CONTROL #2 o7
3 O oW 20| GAEEN | MASTER COMPUTER CAN | 02 | ow_ [0z
CLODA | CAN LOW IUMPER 20 | GaEeN SPUCE 07 CONTROL 12 o8
[ AN SHBLD 70| BLACK | MASTER COMPUTER CAN | 03 COMPUTERCAN | - |
oo CAN SHIELD JUMPER 0 | mAx SLAVE COMPUTER CAN »D’ CONTROL 83 -
BO1 | CHARGERINTERLOCKGND | 18 | BLACK | GNDTRUNKSPLICE | 01 | CHAAGERINTERLOCK | 01
02 CONTACTORGND | 18 | BUAGK CONTACTOR B | CHARGERINTERMOOK | 02
503 PROXY GNDS BLUE | GNDTRUNKSPUCE | 02 | POTHOLE PROXY [RGHT) | 03
BOYA | PROXYGNDIUMPER | 20 | mUE Wl 08 | POTHOLE PROXY (LEFT) 5 =
L) HORN GND 18 | BLACK GND TRUNK SPLICE 03 HORN L3
06 RIGHT BAAKE GND 18| BUACK | GNDTRUNKSPLCE | 05 BRAKE_ RIGHT 02
: : | 06 | LFTVALVE 02 |
BO7A | STEERUBTVAVEGND | 18 | BLAK SPUCE 03 LEFT STEER 02
8078 | STEERMGHT VALVEGND | 18 | BLACK UG 1] sieen | 02 |
L] MAST PROXY GND 0 BLUE GN D TRUNK SPLICE ar MAST PROXY 1]
VALVE BAk | GND [oa ] towm [
50 UFPER CONTROLS GND 20 | mAx GND TRUNK SPLICE o8 CONTROL 82 o6

CHASSIS HARNESS TM12E TM16E WITH OVERLOAD Mon Feb 15 04:09:41 UTC 2021 4-4



TM12E PARTS MANUAL

TMI2E TM16E CHASSIS HARNESS UPDATES MADE TO ADD NON-OVERLOAD TO SCHEMATIC

ELECTRICAL

LOWER CTRL FHL

TM12E/ TM16E (NON OVERLOAD) CHASSIS SCHEMATIC

T5100 E{yﬁ;ASTER;

P £ | i3 FO9-06
DISPLAY | REERE, FOSGT
FOsa1 LPPE
1 1 ER CTRLS
Pop0a [ 1A (- - Sam Schareatic i ST TSN
Asp 204 =1
| =) PEE 18 H
208 = FI513 XY, PRDIREY
_— i Fl208 18 BATT LED (GNDY
SE\ B BT B mRir
Piags ﬁ\\\ SEE UPPER CTRLS coiee Pl 8 THGGER
i i np 208 PISO6— i FOR WIRING
T T ma FEnE _— Do2ol W 16 ESICPM
s AL Emp209 B 4 Doz02  PISG1 16 E-STOPOLT
PIE / DX 16 HGRNSW
P PISIS! / Dt Pl 18 DRIVESW
U e R P o DOZOS  PI243 18 UFTIW
——— D208 ol s
i@ w151 TS100 [SLAVE] d e .
e o | P52 Be30y  AICHEIRAL WASE
s Poso6 1208 DO303 A GHD GREEN
x| pragy L = p1a0) —-
| e mmin |
i = N s . Z_A:? IR T
= ; JEu
= Mhe o S cAN3 ~
rE
¢ i lpis xem e [ ‘ee
- Wil
" i -} _— T
B T
M3+ :3"‘.-. — =
POWER DESTREBUTION ;E l
s
= (ae =
.

‘TMI12E TM16E CHASSIS HARNESS UPDATES MADE TO ADD NON-OVERLOAD TO SCHEMATIC
Mon Feb 15 04:09:42 UTC 2021



TMI12E PARTS MAN UAL TMI12E TM16E CHASSIS HARNESS UPDATES MADE TO ADD NON-OVERLOAD TO SCHEMATIC

goog goog gg g UuoM

- 10000320 E TM12E TM16E CHASSIS EA
HARNESS UPDATES MADE TO
ADD NON-OVERLOAD TO
SCHEMATIC

Mon Feb 15 04:09:42 UTC 2021 4-5




TM12E PARTS MANUAL

TMI12E TM16E CHASSIS HARNESS UPDATES MADE TO ADD NON-OVERLOAD TO SCHEMATIC

TM12E/ TMT6E (NON OVERLOAD) CHASSIS HARNESS LAYOUT

s DEUTSCH #1
DTMOG-A

" LT BRACE Py

CRE R § % 3

. DIMTECH #2
DTG58

TMI2E TMI6E CHASSIS HARNESS UPDATES MADE TO ADD NON-OVERLOAD TO SCHEMATIC

Mon Feb 15 04:09:42 UTC 2021



TM12E PARTS MANUAL DRIVE HUB 24V (HUB, MOTOR, BRAKE)

ELECTRICAL

DRIVE HUB 24V (HUB, MOTOR, BRAKE) Mon Feb 15 04:09:42 UTC 2021 4-6



TM12E PARTS MANUAL DRIVE HUB 24V (HUB, MOTOR, BRAKE)

noooo noooo 00 00 UOM

- 10000162 A DRIVE HUB 24V (HUB, MOTOR, EA
BRAKE)

Not 6091950 SEAL KIT FOR 10000162 1 EA

Shown TORQUE HUB

Not 6091951 COVER KIT FOR 10000162 1 EA

Shown TORQUE HUB

DRIVE HUB 24V (HUB, MOTOR, BRAKE) Mon Feb 15 04:09:42 UTC 2021 4-6




TM12E PARTS MANUAL

110V AC PLUG ASSEMBLY

ELECTRICAL

6X

7
//

/4

e

»
/ ®
. ® /
’ ;/f 4/'
'/ A
==k

!/’

//’

t/J

r/’
Yavs

== = = =

r/(

;/J

r/’

.

110V AC PLUG ASSEMBLY

Mon Feb 15 04:09:43 UTC 2021

4.7




TM12E PARTS MANUAL 110V AC PLUG ASSEMBLY

goon goon 0o 0o UoOM
- 10001701 A US 110V AC PLUG EA
1 3069521 INLET FLANGE 2 EA
2 10939-006 LOCK NUT, M4 6 EA
3 512459-016 BLT HEXHD M4 X 0.7 X 16MM |6 EA
DIN 933 8.8 ZP

110V AC PLUG ASSEMBLY Mon Feb 15 04:09:43 UTC 2021 4-7



TM12E PARTS MANUAL LOWER CONTROL PANEL ASSEMBLY WITH OVERLOAD TM12E TMI16E

ELECTRICAL

LOWER CONTROL PANEL ASSEMBLY WITH OVERLOAD TMI12E TMI6E Mon Feb 1 5 04: 09 :43 UTC 202 1 4_8



TM12E PARTS MANUAL

LOWER CONTROL PANEL ASSEMBLY WITH OVERLOAD TM12E TM16E

ooof ooof o0 og UOM

& 10001633-NS B LOWER CONTROL PANEL WITH EA
OVERLOAD TM12E TM16E

1 10001372 PANEL, STEP CONTROL 1 EA

2 10001218 NUTSERT M5-0.8 X 3.3 GRIP 2 EA

3 3028810 PUSH/PULL EMERGENCY STOP 1 EA

Not 09-1933 CONTACT BLOCK (NC) 1 EA

Shown

4 3020087 KEY SWITCH 1 EA

Not 8030044 REPLACEMENT KEY 1 EA

Shown

5 302829 LIGHT RED 24VvDC BEZEL 1 EA
MOUNT

6 13158-003 SPDT, (MOM-OFF-MOM), MICRO |1 EA
SW

7 13158-005 SPDT, 1INT1-6 (MOM-OFF), 1 EA
MICRO SW

8 10001636 HARNESS, LWR CTRL PNL, W/OL | 1 EA

LOWER CONTROL PANEL ASSEMBLY WITH OVERLOAD TMI2E TMI16E Mon Feb 15 04:09:43 UTC 2021 4-8




TMI12E PARTS MANUAL LOWER CONTROL PANEL ASSEMBLY NON OVERLOAD TM12E TM16E

ELECTRICAL

LOWER CONTROL PANEL ASSEMBLY NON OVERLOAD TMI12E TM16E Mon Feb 1 5 04: 09 :43 UTC 202 1 4-9



TMI12E PARTS MANUAL LOWER CONTROL PANEL ASSEMBLY NON OVERLOAD TM12E TM16E

goon goon HEN 0o UoOM

- 10001632 B LOWER CONTROL PANEL EA
ASSEMBLY NON OVERLOAD

1 10001372 PANEL, STEP CONTROL 1 EA

2 10001218 NUTSERT M5-0.8 X 3.3 GRIP 2 EA

3 3020087 KEY SWITCH 1 EA

4 3040015 HOLE PLUG .50 1 EA

) 13158-003 SPDT, (MOM-OFF-MOM), MICRO |1 EA
SW

6 13158-005 SPDT, 1INT1-6 (MOM-OFF), 1 EA
MICRO SW

7 10001635 (H),E\RNESS, LWR CTRL PNL,NON |1 EA

8 3028810 PUSH/PULL EMERGENCY STOP |1 EA

LOWER CONTROL PANEL ASSEMBLY NON OVERLOAD TM12E TMI16E Mon Feb 15 04:09:44 UTC 2021 4-9




TM12E PARTS MANUAL HARNESS MAST ASSEMBLY TM12E ANSI

ELECTRICAL

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

HARNESS MAST ASSEMBLY TMI12E ANSI Mon Feb 15 04:09:44 UTC 2021 4-10



TM12E PARTS MANUAL

HARNESS MAST ASSEMBLY TM12E ANSI

goog goog RN HRN UoM

w 1000108228 F HARNESS MAST ASSEMBLY EA
TM12E ANSI

1 10001082 HARNESS, MAST ASSY 1 EA

2 10001463 HARNESS, TM CHASSIS, AC 1 EA

3 10000116 PLATE, CABLE BRACKET 1 EA

4 10001179-1 BOTTOM MAST CABLE ATCHMT |1 EA
WHT

5 512714-025 HHCS M4 X 0.7 x 25 G8.8 ISO 5 EA
4014 DIN 931

6 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP | 5 EA

Not * TIRE AND WHEEL ASSEMBLY EA

Shown GNM OTR

HARNESS MAST ASSEMBLY TMI12E ANSI Mon Feb 15 04:09:44 UTC 2021 4-10




TM12E PARTS MANUAL HARNESS MAST ASSEMBLY TM12E CE

ELECTRICAL

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

HARNESS MAST ASSEMBLY TM12E CE Mon Feb 15 04:09:45 UTC 2021



TM12E PARTS MANUAL

HARNESS MAST ASSEMBLY TM12E CE

goog goog RN HRN UoM

w 1000141628 B HARNESS MAST ASSEMBLY EA
TM12E CE

1 10001416 MAST HARNESS ASSEMBLY, EA
TM12E, OL

2 10000116 PLATE, CABLE BRACKET EA

10001463 HARNESS, TM CHASSIS, AC EA

4 512714-025 HHCS M4 X 0.7 x 25 G8.8 ISO EA
4014 DIN 931

5 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP EA

6 10001179 BOTTOM MAST CABLE ATCHMT EA

Not * TIRE AND WHEEL ASSEMBLY EA

Shown GNM OTR

HARNESS MAST ASSEMBLY TM12E CE

Mon Feb 15 04:09:45 UTC 2021




TM12E PARTS MANUAL

MAST HARNESS CONTROL #1 8-PIN

ELECTRICAL

WIRE SPEC CONNECTOR
AWG COLOR DTMO4-08PA | DTMOG-085
18 RED 1 1
18 BLACK 2 2
18 WHITE 3 3
18 BLACK 4 4
18 BLACK 5 5
18 WHITE 6 6
18 WHITE 7 7
18 WHITE 8 8

MAST HARNESS CONTROL #1 8-PIN

Mon Feb 15 04:09:45 UTC 2021

4-12



TM12E PARTS MANUAL MAST HARNESS CONTROL #1 8-PIN

goon goon HEN 0O UoOM
- 10001098A MAST CTRL #1, 8-PIN EA
1 12564-013 DEUTSCH CONNECTOR 1 EA
2 12565-013 DEUTSCH CONNECTOR 1 EA

MAST HARNESS CONTROL #1 8-PIN Mon Feb 15 04:09:45 UTC 2021 4-12



TM12E PARTS MANUAL

MASTER CONTROL

ELECTRICAL

WIRE SPEC CONNECTOR
AWG COLOR 12564-012 12565-012
16 RED 1 1
16 WHITE 2 2
16 WHITE 3 3
18 WHITE 4 4
18 WHITE 5 5
- - 6 6
245.00

10001099A
MAST CTRL #2, 6-PIN

MASTER CONTROL

Mon Feb 15 04:09:46 UTC 2021

4-13



TM12E PARTS MANUAL MASTER CONTROL
ooof ooonO OO oo UoOM
Not 10001099A MAST CTRL #2, 6-PIN EA
Shown
1 12564-012 DEUTSCH CONNECTOR EA
2 12565-012 DEUTSCH CONNECTOR EA
MASTER CONTROL Mon Feb 15 04:09:46 UTC 2021 4-13



TM12E PARTS MANUAL

MAST HARNESS AC TM12E

ELECTRICAL

WIRE SPEC CONNECTOR
AWG COLOR | DESCRIPTION | DTP06-45 DTP4-45
14 BLACK HOT 1 1
14 WHITE NEUTRAL 2 2
1 14 ‘GREEN GND E] 3
= = 4 4
——
— = e
- g

MAST HARNESS AC TMI12E

Mon Feb 15 04:09:46 UTC 2021

4-14



TM12E PARTS MANUAL MAST HARNESS AC TM12E

goon goon HEN 0O UoOM
- 100011008 TM12E MAST HARNESS, AC EA
1 12555-011 DEUTSCH, 4-PIN, MALE PLUG 1 EA
2 12554-008 SE’)NNECTOR DEUTSCH DTPO4- |1 EA

MAST HARNESS AC TMI12E Mon Feb 15 04:09:46 UTC 2021 4-14




TM12E PARTS MANUAL

MAST HARNESS ASSEMBLY AC TMI12E

ELECTRICAL

WIRE SPEC

CONNECTOR

AWG

COLOR

DESCRIPTION | DTPO6-45

14

BLACK

HOT 1

14

WHITE

NEUTRAL

14

GREEN

2
GND 3
- 4

~RECEPTACLES THIS SIDE

I LEGOW, 1BA, KOVAC, STaancen Corrm

MAST HARNESS ASSEMBLY AC TM12E

Mon Feb 15 04:09:46 UTC 2021

4-15



TM12E PARTS MANUAL

MAST HARNESS ASSEMBLY AC TMI12E

goon goon HEN 0o UoOM

- 10001665A ASSEMBLY, MAST HARNESS, EA
TM12E, AC

1 10001666 HARNESS, TM12E MAST, AC 1 EA
PIGTAIL

- 12555-011 DEUTSCH, 4-PIN, MALE PLUG 1 EA

- 12555-018 DEUTSCH, 4-PIN WEDGELOCK 1 EA

- 12555-026 DEUTSCH, SOCKET, #12 3 EA

2 10001098 HARNESS, MAST CTRL 1 1 EA

3 10001099 MAST CTRL #2, 6-PIN 1 EA

4 10001663 CATTRACK, TM12, HEAVY DUTY |1 EA

AFTER S/N TM12-11-00168

MAST HARNESS ASSEMBLY AC TMI12E

Mon Feb 15 04:09:46 UTC 2021

4-15




TM12E PARTS MANUAL

MAST HARNESS AC PIGTAIL TM12E

ELECTRICAL

WIRE SPEC CONNECTOR

AWG | COLOR | DESCRIPTION| DTPOB-45

14 | BLACK HOT 1

14 | WHITE| NEUTRAL 2

14 | GREEN GND 3
_ = 4

==

ey

MAST HARNESS AC PIGTAIL TM12E

Mon Feb 15 04:09:46 UTC 2021

4-16



TM12E PARTS MANUAL MAST HARNESS AC PIGTAIL TM12E

goon goon HEN 0o UoOM

- 10001666A HARNESS, TM12E MAST, AC EA
PIGTAIL

1 10001667 CATTRACK, TM12E HEAVY 322 EA
DUTY

2 12555-011 DEUTSCH, 4-PIN, MALE PLUG 1 EA

12555-018 DEUTSCH, 4-PIN WEDGELOCK 1 EA
4 12555-026 DEUTSCH, SOCKET, #12 3 EA

MAST HARNESS AC PIGTAIL TM12E Mon Feb 15 04:09:46 UTC 2021 4-16




TM12E PARTS MANUAL MAST HARNESS ASSEMBLY OVERLOAD

ELECTRICAL

Ji:N

HARMNESS MUST COMPLY WITH STANDARD ES&_4

PLUGS THIS SIDE

RECEPTACLES THIS SIDE

MAST HARNESS ASSEMBLY OVERLOAD Mon Feb 15 04:09:47 UTC 2021 4-17



TMI2E PARTS MANUAL MAST HARNESS ASSEMBLY OVERLOAD
HRERERN HRERERN 0 0O UOM
- 10001416 D MAST HARNESS ASSEMBLY EA
1 10001100 HARNESS, MAST AC EA
2 10001098 HARNESS, MAST CTRL 1 EA
3 10001417 MAST HARNESS CTRL #2 TM12E EA
OL
4 10001663 CATTRACK, TM12, HEAVY DUTY EA
AFTER S/N TM12-11-00168
MAST HARNESS ASSEMBLY OVERLOAD Mon Feb 15 04:09:47 UTC 2021 4-17




TM12E PARTS MANUAL

MAST HARNESS CONTROL #2 8-PIN

ELECTRICAL

WIRE SPEC CONNECTOR
AWG COLOR DTMO04-08PB | DTMO06-08SB
16 RED 1 1
16 WHITE 2 2
16 WHITE 3 3
18 WHITE 4 4
18 WHITE 5 5
18 BLACK 6 6
20 YELLOW 7% 7*
20 BLUE 8* 8*

* WIRES TWISTED {1 TWIST/ INCH)

MAST HARNESS CONTROL #2 8-PIN

Mon Feb 15 04:09:47 UTC 2021

4-18



TM12E PARTS MANUAL MAST HARNESS CONTROL #2 8-PIN

goon goon HEN 0O UoOM

- 10001417A MAST HARNESS, CONTROL #2, EA
8-PIN

1 12564-014 DEUTSCH CONNECTOR 1 EA

2 12565-014 DEUTSCH CONNECTOR 1 EA

MAST HARNESS CONTROL #2 8-PIN Mon Feb 15 04:09:47 UTC 2021 4-18



PLATFORM CONTROL BOX ASSEMBLY WITH OVERLOAD TMI12E TM16E SEPTEMBER 2017 AND BEFORE
TM12E PARTS MANUAL

ELECTRICAL

Mon Feb 15 04:09:47 UTC 2021 4-19



TM12E PARTS MANUAL

PLATFORM CONTROL BOX ASSEMBLY WITH OVERLOAD TMI2E TM16E SEPTEMBER 2017 AND BEFORE

ooof ooof OO o0 UOM

- 10001447 B PLATFORM CONTROL BOX EA
ASSEMBLY WITH OVERLOAD
TM12E TM16E SEPTEMBER
2017 AND BEFORE

1 10001375 WLDMT PLATFORM CTRL BOX EA
TM100

2 510524-000 PUSH/PULL SW ASSY W/NC EA
CONTACT

3 3020047 Switch, Toggle - Honeywell INTI- EA
3

4 510542-000 PUSHBUTTON BLACK C/W 1 EA
N/O CON

5 302829 LIGHT RED 24VvDC BEZEL EA
MOUNT

6 1501158 PLAC PLATFM CONT BOX EA

7 1501159 PLAC PLATFM CONT E- EA
STOP/HORN

8 3040624 Recepticle Outlet 20AMP EA

3040625 Enclosure Face EA

10 5563181 HHCS M4 X 0.7 X 30G8.8 DIN EA
931

11 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP EA

12 10001570 PLT, BOTTOM PLAT CTRL BOX EA
W/OL

13 1501359 PLAC LIFT/DRIVE EA

14 3087801 JOYSTICK, OEM MARCH 2016 EA
AND AFTER

15 5560067 NUT SPEED U THREADED M6 EA

16 058491-030 BOLT HEXSETSCREW DIN 933 EA
M6 X 30MM 8.8 ZP

17 10001448 HARNESS UPPER CONTROL EA

18 13468-01 Trionics - Load Cell Interface EA

Mon Feb 15 04:09:47 UTC 2021 4-19




TM12E PARTS MANUAL

PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY OCTOBER 2017 through FEBRUARY 2019

ELECTRICAL

{13) ax

PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY OCTOBER 2017 through FEBRUARY 2019

Mon Feb 15 04:09:48 UTC 2021

4-20



TM12E PARTS MANUAL

PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY OCTOBER 2017 through FEBRUARY 2019

oo oo 0o 0O UuoM
* 10001447 C PLATFORM CONTROL BOX TM EA
WITH OVERLOAD ASSEMBLY
OCTOBER 2018 AND AFTER
1 10001375 WLDMT PLATFORM CTRL BOX EA
TM100
2 10001570 PLT, BOTTOM PLAT CTRL BOX EA
W/0L
10001448 HARNESS UPPER CONTROL EA
3020047 Switch, Toggle - Honeywell INTI- EA
3
5 3040625 Enclosure Face EA
3040624 Recepticle Outlet 20AMP EA
7 510542-000 PUSHBUTTON BLACK C/W 1 EA
N/O CON
8 510524-000 PUSH/PULL SW ASSY W/NC EA
CONTACT
9 302829 LIGHT RED 24VDC BEZEL EA
MOUNT
10 13468-01 Trionics - Load Cell Interface EA
11 512459-016 BLT HEXHD M4 X 0.7 X 16 MM EA
DIN 933 8.8 ZP
12 5560067 NUT SPEED U THREADED M6 EA
13 058491-030 BOLT HEXSETSCREW DIN 933 EA
M6 X 30MM 8.8 ZP
14 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP EA
15 5563181 HHCS M4 X 0.7 X 30G8.8 DIN EA
931
16 1501158 PLAC PLATFM CONT BOX EA
17 1501159 PLAC PLATFM CONT E- EA
STOP/HORN
18 1501359 PLAC LIFT/DRIVE EA
19 3028933 Joystick - | Axis, Deadman Guard EA

Mon Feb 15 04:09:48 UTC 2021

4-20




TMI12E PARTS MAN UAL PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY MARCH 2019 AND AFTER

ELECTRICAL

@ 3 ! (15) ax

PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY MARCH 2019 AND AFTER

Mon Feb 15 04:09:49 UTC 2021 4-21



TM12E PARTS MANUAL

PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY MARCH 2019 AND AFTER

oooad oooad 00 00 UoM
* 10001447 E PLATFORM CONTROL BOX TM EA
WITH OVERLOAD ASSEMBLY
MARCH 2019 AND AFTER
1 10001375 WLDMT PLATFORM CTRL BOX |1 EA
TM100
2 10001570 PLT, BOTTOM PLAT CTRL BOX 1 EA
W/0L
10001448 HARNESS UPPER CONTROL 1 EA
3020047 Switch, Toggle - Honeywell INTI- |1 EA
3
5 3040625 Enclosure Face 1 EA
3040624 Recepticle Outlet 20AMP 1 EA
7 510542-000 PUSHBUTTON BLACK C/W 1 1 EA
N/O CON
8 302829 LIGHT RED 24VDC BEZEL 2 EA
MOUNT
9 13468-01 Trionics - Load Cell Interface 1 EA
10 3028933 Joystick - | Axis, Deadman Guard |1 EA
11 1502308 HARNESS 110V JUMPER 1 EA
12 3028810 PUSH/PULL EMERGENCY STOP |1 EA
13 512459-016 BLT HEXHD M4 X 0.7 X 16MM | 4 EA
DIN 933 8.8 ZP
14 5560067 NUT SPEED U THREADED M6 EA
15 058491-030 BOLT HEXSETSCREW DIN 933 EA
M6 X 30MM 8.8 ZP
16 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP EA
17 5563181 HHCS M4 X 0.7 X 30G8.8 DIN 2 EA
931
18 3040015 HOLE PLUG .50 1 EA
19 1501158 PLAC PLATFM CONT BOX 1 EA
20 1501159 PLAC PLATFM CONT E- 1 EA
STOP/HORN
21 1501359 PLAC LIFT/DRIVE 1 EA
Mon Feb 15 04:09:49 UTC 2021 4-21




TM12E PARTS MANUAL PLATFORM CONTROL BOX CE

ELECTRICAL

NOTE: 10001374 HIDDEM FOR CLARITY

PLATFORM CONTROL BOX CE Mon Feb 15 04:09:49 UTC 2021 4-22



TM12E PARTS MANUAL

PLATFORM CONTROL BOX CE

oood oo 0o 0O UuoM

- 10001631 B PLATFORM CONTROL BOX EA
ASSEMBLY CE

1 10001375 WLDMT PLATFORM CTRL BOX |1 EA
TM100

2 10001570 PLT, BOTTOM PLAT CTRL BOX 1 EA
W/0L

Not 10001448 HARNESS UPPER CONTROL 1 EA

Shown

4 3020047 Switch, Toggle - Honeywell INTI- |1 EA
3

5 510542-000 PUSHBUTTON BLACK C/W 1 1 EA
N/O CON

6 302829 LIGHT RED 24VDC BEZEL 2 EA
MOUNT

13468-01 Trionics - Load Cell Interface 1 EA
8 3028933 Joystick - | Axis, Deadman Guard |1 EA
3028810 PUSH/PULL EMERGENCY STOP |1 EA

10 512459-016 BLT HEXHD M4 X 0.7 X 16MM | 6 EA
DIN 933 8.8 ZP

11 5560067 NUT SPEED U THREADED M6 EA

12 058491-030 BOLT HEXSETSCREW DIN 933 EA
M6 X 30MM 8.8 ZP

13 056066-004 NUT NYLOCK DIN985 M4 8.0 ZP | 4 EA

14 5563181 HHCS M4 X 0.7 X 30G8.8 DIN EA
931

15 3040015 HOLE PLUG .50 1 EA

16 1501158 PLAC PLATFM CONT BOX 1 EA

17 1501159 PLAC PLATFM CONT E- 1 EA
STOP/HORN

18 1501359 PLAC LIFT/DRIVE 1 EA

19 1501688 PLT, COVER OUTLET 1 EA

PLATFORM CONTROL BOX CE

Mon Feb 15 04:09:49 UTC 2021

4-22




TM12E PARTS MANUAL UPPER CONTROL BOX ASSEMBLY

ELECTRICAL

UPPER CONTROL BOX ASSEMBLY Mon Feb 15 04:09:50 UTC 2021 4-23



TM12E PARTS MANUAL

UPPER CONTROL BOX ASSEMBLY

oo oo 0o 0O UuoM
- 10001374 D UPPER CONTROL BOX EA
ASSEMBLY
1 10001375 WLDMT PLATFORM CTRL BOX |1 EA
TM100

2 1501116 PLT BOTTOM PLATFORM 1 EA
CONTROL BOX

3028810 PUSH/PULL EMERGENCY STOP |1 EA

4 3020047 Switch, Toggle - Honeywell INTI- |1 EA
3

5 510542-000 PUSHBUTTON BLACK C/W 1 1 EA
N/O CON

6 302829 LIGHT RED 24VDC BEZEL 1 EA
MOUNT

Not 10001101 HARNESS, UPPER CTRL 1 EA

Shown

8 3040624 Recepticle Outlet 20AMP 1 EA

9 3040625 Enclosure Face 1 EA

10 3028933 Joystick - | Axis, Deadman Guard |1 EA

11 1502308 HARNESS 110V JUMPER 1 EA

12 5560067 NUT SPEED U THREADED M6 4 EA

13 058491-030 BOLT HEXSETSCREW DIN 933 4 EA
M6 X 30MM 8.8 ZP

14 512459-016 BLT HEXHD M4 X 0.7 X 16 MM 4 EA
DIN 933 8.8 ZP

15 3040015 HOLE PLUG .50 1 EA

16 1501158 PLAC PLATFM CONT BOX 1 EA

17 1501159 PLAC PLATFM CONT E- 1 EA
STOP/HORN

18 1501359 PLAC LIFT/DRIVE 1 EA

UPPER CONTROL BOX ASSEMBLY

Mon Feb 15 04:09:50 UTC 2021

4-23




TM12E PARTS MANUAL JOYSTICK CONTROLS OEM

ELECTRICAL

JOYSTICK CONTROLS OEM Mon Feb 15 04:09:50 UTC 2021 4-24



TM12E PARTS MANUAL JOYSTICK CONTROLS OEM

goon goon HEN 0o UoOM

- 3087801C JOYSTICK - OEM EA
3029801 ASSEMBLY SCREW 1 EA

8 5560593 TRIGGER AXEL NUT 1 EA

10 3029802 LEVER 1 EA

13 5560592 TRIGGER AXLE SCREW 1 EA

15 5560594 ASSEMBLY SCREW 4 EA

16 3020187 AXLE ROCKER 1 EA

19 3020182 COUPLING SETSCREW 2 EA

21 3020183 MICROSWITCH 2 EA

JOYSTICK CONTROLS OEM Mon Feb 15 04:09:50 UTC 2021 4-24




TM12E PARTS MANUAL TOOL TRAY INSTALLATION

OPTIONS

CENTER ON ALL (4] SIDES

s ~,
4 {

1

TOOL TRAY INSTALLATION Mon Feb 15 04:09:50 UTC 2021 5-1



TM12E PARTS MANUAL TOOL TRAY INSTALLATION

goon goon HEN 0o UoOM
- 100014308 INSTALL PARTS TRAY EA
1 10001431 WELD PARTS TRAY 1 EA
2 11015-008 WASHER M6 FLAT METRIC 4 EA
3 10502-020 SCREW M6 X 1.0 X 20 SBHCS 4 EA
4 10001438 DECAL TRAY MAX WEIGHT 4 EA

TOOL TRAY INSTALLATION Mon Feb 15 04:09:50 UTC 2021 5-1



SINGLE GATE ASSEMBLY

TM12E PARTS MANUAL

OPTIONS

5-2

Mon Feb 15 04:09:51 UTC 2021

SINGLE GATE ASSEMBLY



TM12E PARTS MANUAL SINGLE GATE ASSEMBLY

goon goon HEN 0o UoOM
- 10001471A ASSEMBLY, OPTION SINGLE EA
DOOR
1 10001472 WLDMT PLATFORM SINGLE 1 EA
DOOR
2 5516359 HINGE, SPRING 2 EA
3 1501844 BUMPER, GATES 2 EA
4 1502128 PLT,DOOR STOP SHIM 4 EA
) 10000231 RIVET, 1/4 DIA .063-.250 THK 23 EA
6 10504-075 BUTTON HEAD HEX M8-1.25 X |4 EA
75MM
10939-010 LOCK NUT M8 4 EA
8 10001473 PLT LATCH MT 1 EA
512602-000 LATCH/STRIKER SET 1 EA
10 10939-008 LOCK NUT M6 2 EA
11 10502-016 BUTTON HEAD HEX M6-1.0 X 2 EA
16MM
12 11015-008 WASHER M6 FLAT METRIC 2 EA

SINGLE GATE ASSEMBLY Mon Feb 15 04:09:51 UTC 2021 5-2




HARNESS SCHEMATIC

"INSIDE CONTROL BOX

JOYSTICK

TE Connectivity P/N: 1-480709-0
SNORKEL P/N: 3220133

DRIVE/ LIFT

HARNESS LAYOUT

Deutsch #1
01 SPARE SPARE 07— DTMO4-8PA
02 SPARE SPARE 08—
DO4_03 RIGHT SPARE 09— oawcren !
DOLOZL_ 04 | EFT JOY (5v) 10—R22l D00 01 JOY (5v) OLLED 05
DO 05 ENABLE JOYGND 171—R002 1BAWGBLACK 100L2 L 02 JOY GND RIGHT STEER 06
00103l 04 FWD/ REV PWR (24v) 12—%% 18 AWG WHIE_LDOI03 L 03 FWD/REV LEFT STEER 07
1BANGBLACKLDOL04 L 04 BATT LED JOY ENABLE 08—
18 AWG WHITE ‘DOI-DE —‘
18 AWG WHITE | DO1-07.
18 AWG WHITE | DO1-06
18 AWG BLACK| DO1-05
2
o E-STOP
2
<
® »1,0/
4o
P/N: 510524-000
D02-02
2
§ Deutsch #2
2 DTMO04-8PB
HORN SWITEH 16 AWG RED D02-01
0L 0] E-STOP IN LIFT 05
woz ey 16 AWG WHIE_ D0202{ (7 E-STOP OUT GND 06
W03 > o) ID;)E\—%GG 16 AWG WHITE D02-03 03 HORN CANH 07
S| p/n: 510542-000 18 AWG WHITE 1 D02:0¢L 04 DRIVE CANL 08 —

18 AWG RED

18 AWG RED

D20 0] CANH

Tyco connector
1-480700-0

DRIVE/ LIFT
SELECT SWITCH

v DRIVE D02.04

D02-05

LET

18 AWG WHITE

D02-08

02 CANL

— 03 SHIELD

20 AWG BLUE

20 AWG YELLOW

WL 01 PWR

Tyco connector
1-480698-0

D02-06

02 GND

18 AWG BLACK

| D02:05

P/N: 3020047

18 AWG RED

18 AWG RED

o
3/16" F-QUICK CONNECT,
\rmb. FULLY INSULATED

BATTERY LED

Iy

P/N: 302829

D01-04| 3/16" F-QUICK CONNECT,
FULLY INSULATED

18 AWG RED

W06 | 3/16" F-QUICK CONNECT,
FULLY INSULATED

OVERLOAD LED

7
NG|

L1

P/N: 302829

D01-05] 3/16" F-QUICK CONNECT,
FULLY INSULATED

WOS. 174" F-QUICK CONNECT,
i FULLY INSULATED

HORN SWITCH SELECT SWITCH E-STOP OVERLOAD LED BATTERY LED DEUTSCH #1
life) )‘/« / 7
N T 5
P/N: 510542-000 P/N: 3020047 P/N: 510524-000 P/N: 302829 P/N: 302829
DEUTSCH #2
1.5" 1.5" 1.5" 1.5"
35 S 10" 2" 2" 1/4' F-QUICK CONNECT,
FULLY INSULATED
1.5"
2-PIN TYCO
JOYSTICK
3-PIN TYCO
WIRE CONNECTOR 1 CONMECTOR 2
Wire # DESC. LENGTH | AWG COLOR DESC. TYPE SIZE | LOC DESC. TYPE SIZE | LOC
DO1-01 JOY (5v) B.5 18 RED DEUTSCH 1 0460-010-20141 #20 01 JOYSTICK PIN 10
D01-02 10Y GND 6.5 18 BLACK | DEUTSCH 1 0460-010-20141 #20 02 JOYSTICK PIMN 11
D01-03 FWD/ REV b.5 13 WHITE | DEUTSCH 1 0460-010-20141 #20 03 JOYSTICK PIN - 06
DO1-04 | BATTLED | 65 | 18 | BIACK | DEUTSCH1 | 0460-010-20141 | #20 | 04 | BATTLED |F-QUICKCONNECT | 3/16 | GND
DO1-05 | OVERLOAD LED 85 18 BLACK | DEUTSCH 1 0460-010-20141 #20 05 OL LED F-QUICK CONNECT | 3/16 -
DO1-06 RIGHT STEER B.5 18 WHITE | DEUTSCH 1 0460-010-20141 #20 06 JOYSTICK PIN - 03
D01-07 LEFTSTEER B.5 18 WHITE | DEUTSCH 1 0480-010-20141 #20 07 JOYSTICK PIN 04
DO1-08 JOY ENABLE B85 18 WHITE DEUTSCH 1 0460-010-20141 #20 08 JOYSTICK PIM 05
DO2-01 E-STOP IN 18.5 16 RED DEUTSCH 2 0460-010-20141 #20 01 E-STOP SPADE #E 01
Doz-02 E-STOP OUT 185 16 WHITE | DEUTSCH 2 0460-010-20141 #20 02 E-S5TOP SPADE #6 02
D0Z-03 HORN 255 16 WHITE | DEUTSCH 2 0460-010-20141 #20 03 HORN SPADE #6 02
D02-04 DRIVE SW 235 18 WHITE | DEUTSCH 2 0460-010-20141 #20 04 SELECT SW RING TERMINAL #6 01
D02-05 LIFT sW 235 18 WHITE | DEUTSCH 2 0460-010-20141 #20 0s SELECT 5W RING TERMINAL #b 03
D02-06 | OVERLOAD GND 7 18 BLACK DEUTSCH 2 0460-010-20141 #20 06 OLMODULE 2-PIN TYCO 02
DO2-07 CANH F) 20 YELLOW | DEUTSCH 2 0460-010-20141 #20 o7 OLMODULE 3-PIN TYCO 01
D02-08 CAN L 7 20 BLUE DEUTSCH 2 0460-010-20141 #20 08 OLMODULE 3-PIN TYCO 02
Wo1 PWR (24v) 15 18 RED JOYSTICK PIN . 12 E-STOP SPADE #e 02
Woz2 PWR (24v) 10 16 RED E-STOP SPADE #6 02 HORN SPADE #6 01
Wo3 PWR (24v) 5 18 RED HORN SPADE #0 01 SELECT SW RING TERMINAL #o 02
Wo4 PWR (24v) 20 18 RED SELECT SW RING TERMINAL #6 02 BATT LED F-QUICK CONNECT | 3/16 | POS
Wos PWR (24v) 235 18 RED SELECT swW RING TERMINAL #E 02 |LOADINGPWR| F-QUICK CONMNECT | 1/4
Woe PWR (24v) 5 18 RED BATTLED | F-QUICK CONMNECT | 3/16 | POS OLLED F-QUICK CONNECT | 3/16
wo/ PWR (24v) 26.5 18 RED HORMN SPADE #B 01 OLMODULE 2-PIN TYCO 01




110 VAC PLUG
15 AMP

12561-000

TS100 (MASTER)

DISCONNECT

13161-000 (SWITCH)
13162-000 (LOCK PLATE)
i

1
9

o

ElI?SSDZLa/;Yl RS232 B frenes
- : P09-06
DISPLAY o - e
087805 PRS232-4 R$232 GND P U PP ER CTR LS
P09-01
P09-02 See Schematic P/N 10001448
- - - Wi(r)e #O Comp RQef AW8G Deécrip(ﬂon)
LOWER CTRL PNL DO1-01 P15-1 1 JOY (5V
D01-02  P15-15 18 JOYGND
DO1-03  P15-13 18 JOY, FWD/REV
o LA P12-04 DO1-04  P12-06 18  BATTLED (GND)
| o DO1-05  P15-04 18 OVERLOAD LED (GND)
“liowee wave b5 1 DO1-06  P15-05 18 STEER RIGHT
1353 [T ST D01-07  PI15-11 18 STEER LEFT
o BOTIOMVALYE) | (107 VALVE DO1-08  P15-06 18 TRIGGER
i e PRESSURE (st WEAWC? ISA‘W‘C: P12-08 P12-02 EI
o TRANSDUCER (01 Pr2pEne ] B P15-15 ——-— P12-03 D02-01 W03 16  E-STOPIN
iSO in nausl By 10 ! P12-06 D02-02  P15-01 16 E-STOP OUT
SEE UPPER CTRLS
e P15-05 D02-03 W08 16 HORNSW
o T P15-06 FOR WIRING | D02-04  P12-02 18 DRIVE SW
wo | 28, Lo Mot oo ) r3fZEAw 3] e ; P15-11 D02-05  P12-03 18 LIFTSW
on oo W04 gon e e P12-09 P15-12 D02-06  GND 18 OVERLOAD MODULE GND
o P15-13 D02-07  CAN1 20 CANH
‘ L pOTHOLE (PR /BN 7o | ZZANS LAl P15-15 D02-08  CAN2 20 CANL
6 ANG ;&(gg);v/' (GND /BLU) Pin 2% e 20 AWG P15-04
CATLLLUN e P15-01 B D03-01 A/C HOT BLACK
Esiop i g ! eoelprsgp 151 OOZ_ s(éngVE) D03-02  A/CNEUTRAL ~ WHITE
o & | Wo2 RHSP;%\X}-!(OLt:C\A\Z/?E: P:: e P15-02 883—82 A/C GND GREEN
1 7 02884 () i | 22AWG 2avsl pOo_0g l: [l B - - - R
13169-001 (87941) wos H P12-08 - - - ——
20 AWG. ~ 20 AWG
20 AWG P ] 2_O] P] 2_0] DEUTSCH #1 DEUTSCH #2 DEUTSCH #3
DTMO6-8SA DTMO06-8SB DTP06-4S
rOVERRRE CAN 1
o [ ARy CAN 2 o G A g o =
WUQ\BISE—OOSHNTL&] 20 AWG | CAN 3 SHIELD CAN 2 H § § 5 = H
P15-07 g8 & g
-d 10 AWG
o OVERLOAD LED 20 AWG P-I 5_08 M‘| + 1 \ i
z
< ff DEUTSCH #1 DEUTSCH #2
&Lwog e
= — P]5—04 M1 + IOZ(;\]VZVG l EiTMUA’aPB _ lOO(llié'
1 10 AWG
B W) e |1 19 -
M1 - o
1
P09-03 g
_ _ _ _ _ - _ N M2 +
POWER DISTRIBUTION |
o) M2 + TooiziT W o) . v
F-RHS DRIVE [ I~
_ @ W/BRAKE — @ I
‘B/{TZTL(E);:?FARGEE M2 - ‘OgcA‘V;/S . . .
L PP coNtACToR b00-05 10000162 (E0THAO10A27) _ - ] A
e | 5_% P09-05 15-PIN 12-PIN
‘7M‘Gr-\ " Tosois 13201-000 o
(114-2411-020)
10001086
10001088 /—\ U
4 AWG B+ 4 AWG]
10001085 U 1000108¢| @ @ @ @
m | s @ 00
WOOQ\ 09\6 :O/T\)\:I(;?D B -
9

BQ@Z
®ed

Clleo
®
GZ

(VIEWED FROM WIRE SIDE}



TS100 (MASTER)

DISPLAY 21 511032
DISPLAY ol e P09-06
aore0s PRS232-4 RS232 GND PO9-09 [ . | E - . i i
P09-01 UPPER CTRLS
N - - N P0O9-02 o See Schematic P/N ]OOO'l 448
DOT-0T 1815 18 JOV(SV)
LOWER CTRL PNL DO1- -
D01-02 P15-15 18 JOY GND
204‘ . ~ DO1-03 P15-13 18 JOY, FWD/REV
i P12 o0 s LANG B D (04 D01-04 P12-06 18  BATTLED (GND)
DO1-05 P15-04 18 OVERLOAD LED (GND)
Mliowee  P12-05 20awe 2080 p19_05 DO1-06 P15-05 18 STEER RIGHT
SoRvE | e DO1-07 P15-11 18 STEER LEFT
(BOTIOMVALVE] [ (TOP VALVE} D01-08 P15-06 18 TRIGGER
orEssUR (Pwe) pin | LEAWC ‘BAW‘G P12-08 P12-02 | | | E‘ !
reawalwg TRANSDUCER ~ (OND) Pin? Li’;xg ;: 1:2:; P15-15——-— P12-03 D02-01 W03 16 E-STOP IN
SGNL Pin DAUG B 1D ' P12-06 D02-02 P15-01 16 E-STOP OUT
SEE UPPER CTRLS
P15-05 D02-03 W08 16 HORN SW
- o 22 P15-06 FOR WIRING | D02-04  P12-02 18 DRIVESW
woo | 25, foon AR 1o ey RS AN e i P15-11 D02-05  P12-03 18 LIFTSW
ow b_lcroun W04 (SCNL / BLKG P P12-09 P15-12 D02-06 GND 18  OVERLOAD MODULE GND
- — P15-13 + D02-07 CAN 1 20 CANH !
3070087 oot PR 224 BAWG___ P15.15 D02-08 CAN 2 20 CANL
e o b 0501 AC HOT ik
Esios ¢ - relprsop 191 OOﬂ gsgl;AVE) | D03-02  A/C NEUTRAL  WHITE
. | Wo2) ) RHs pOTHOLE VT /BN P I ~ B D03-03 A/C GND GREEN
e I e NI e T VO e | D03-04
T3169-001 (87941) Wog | P12-08 - - - ~ - _ - _ B __7 -
20 AWG ~ 20 AWG
20 AWG P] 2_01 P] 2_01 DEUTSCH #1 DEUTSCH #2 DEUTSCH #3
DTMO6-85A DTMO06-8SB DTPOS-4S
BRAKE RELEASE 1 1 1
OVERRIDE
wos | T P15-08| 20 AWG s CC:QE ;3 3] 20 AWG B2 AWG (3 CAN 1 3() §§
W09 . N v )Pl 20 AWG | CAN 3 SHIELD CAN 2 §§| g % [S) !
13158-005 (INT1-6} P]5_07 w% g % <
3= ; !
g OVERLOAD LED 20 AWG P ] 5_08 | | 10ANG 1 / \| 1
L | 144 7 7 iorsra | | Owoeers | | ororss
o P15-04. 20 AWG 20 AWG 2556-009
P15-04 i S e W - - ) — |
302829 F-LHS DRIVE | DEUTSCH #1 DEUTSCH #2 DEUTSCH #3 sieanc | TS
- N - - W/BRAKE @ DTMO6-85A DIMO6-85B DTMO6-45 10001463 12561000
@D e
]

16 AWG

P09‘03 16 AWG
i . . . . . . R N M2 +
POWER DISTRIBUTION ) |

10001213

BUSS BAR
10001096

6 AWG

10001211

12556-009
10)

(DT04-2P)
@

M2 +
TNIERIOCK $ ANG
BATTERY CHARGER -

M2 0001212
MFG: GPSC3024-5N-02

F-RHS DRIVE
W/BRAKE

50

—Jovac zevoe | conation b05.05 10000162 (EQTHAO10A27) _ - | A ) ) :
| I: % < i P09-05 15-PIN 12-PIN
WOl MM AAWG 10001085

TZANG 10001084 13201-000

(114-2411-020)

. e (aa) e ®6
10001086 10001214
| e e N | N @0 @00
4 ANG B+ 4 AWG|
10001085 U 10001084 @ @
el 4AWG
e @ ®
4 AWG 4 AWG
10001090 10001090 B -

|
R

B@@Z
©®@ed

110 VAC PLUG
5 AMP

DISCONNECT

12561-000

10001089

3161

3162-0

0 (SWITCH)
0 (LOCK PLATE)

a S0 CO
3014756 00

®@Ey0 @066

(VIEWED FROM WIRE SIDE)}




HARNESS SCHEMATIC

" INSIDE CONTROL BOX

18 AWG RED

Deutsch #1
DTMO04-8P

00 g1 JOY (5v)

JOYSTICK
TE Connectivity P/N: 1-480709-0
SNORKEL P/N: 3220133

01 SPARE SPARE 07—

02 SPARE SPARE 08—
D008 3 RIGHT SPARE 09—
DOLO7_(04 | EFT JOY (5v) 10—
01085 ENABLE JOYGND 1102
103—-06 FWD/ REV PWR (24v) 12—%9

18 AWG BLACK

[201021 02 JOY GND

D003 L 03 FWD/REV
D004 04 BATT LED

OLLED 05
RIGHT STEER 06—
LEFT STEER 07
JOY ENABLE 08—

D01-08

' D01-07

HARNESS LAYOUT

D01-06

D01-05

DRIVE 04
LIFT 05

SPARE 06—

18 AWG RED

NOT SUPPLIED WITH HARNESS

QOVERLOAD LED

r !
[a
&
S
E
<
o« 1
| ESTOP
oz o o_Ipozr
16 AWG 1
P/N: 510524-000
D02-02
2
B |
9 Deutsch #2
<
E DTMO4-6P
HORN SWITCH s G ]

ISAWGRED __1D0201L (] E-STOP IN
woz 16AWOWHIE {00202 ()2 E-STOP OUT
oo o O Fge’eG I6AWGWHIE | D203l 93 HORN

P/N: 510542-000 '
D02-05
D02-04
g
I0) 1
2
=
- DRIVE/ UFT
SELECT SWITCH
W, UFT D0205 |
w8
@ DRIVE D02-04
P/N: 3020047 1
18 AWG RED wos | 1/4" SPADE CONNECTOR,|
FEMALE, FULLY INSULATED)
g
o 1
z
«
BATTERY LED
W % I
%] D01-04
< 1
p/N: 302825] !

D01-05 |3/16" SPADE CONNECTOR,
FEMALE, FULLY INSULATED

7
wos [3/16" SPADE CONNECTOR,._______ %
FEMALE, FULLY INSULATED 1 ,

lp/N: 302829] ’

I

DEUTSCH #1 DEUTSCH #2 FEMALE SPADE
3
o
BATI'ER‘! LED
JoTTCK 1]
e 302829
P
OVERLOAD LED
: [ s
WIRE CONNECTOR 1 CONNECTOR 2 [
Wire # DESC. LENGTH | AWG | COLOR DESC. PIN DESC. PIN ler: a0asos
D01-01 JOY (5v) 18 RED | DEUTSCH1 | 01 10YSTICK 10
D01-02 | JOYGND 18 BLACK | DEUTSCH1 | 02 JOYSTICK 11
D01-03 | FWD/REV 18 WHITE | DEUTSCH1 | 03 JOYSTICK 06 10"
D01-04 | BATTLED 18 BLACK | DEUTSCH1 | 04 BATTLED | GND
D01-05 |OVERLOAD LED 18 BLACK | DEUTSCH1 | 05 |3/16"F-SPADE| -
D01-06 | RIGHT STEER 18 WHITE | DEUTSCH1 | 06 JOYSTICK 03 oor
D01-07 | LEFT STEER 18 WHITE | DEUTSCH1 | 07 10YSTICK 04
[001-08 JOY ENABLE 18 WHITE DEUTSCH 1 08 10YSTICK 05 Oil
D02-01 | E-STOPIN 16 RED | DEUTSCH2 | 01 E-STOP 01 PR SIOSE0
D02-02 | E-STOP OUT 16 WHITE | DEUTSCH2 | 02 E-STOP 02
D02-03 HORN 16 WHITE DEUTSCH 2 03 HORN 02 4"

D02-04 | DRIVESW 16 WHITE | DEUTSCH2 | 04 SELECT SW 01 DRIVE/ LT
D02-05 LIFT SW 16 WHITE | DEUTSCH 2 05 SELECT SW 03 SELECT SWITCH
WOo1 PWR (24v) 18 RED JOYSTICK 12 E-STOP 02 o
W02 PWR (24v) 16 RED E-STOP 02 HORN 01 o,

W03 PWR (24v) 18 RED HORN 01 SELECT SW 02
W04 PWR (24v) 18 RED | SELECTSW | 02 BATT LED POS p:
W05 PWR (24v) 18 ReD | setectsw | 02 | 1/4"F-spaDE| -
W06 PWR (24v) 18 RED BATTLED | POS |3/16"F-SPADE| - -
O O
P/N: 510542-000
10001101

HARNESS UPPER CTRL



TM12E PARTS MANUAL

A

110V AC PLUG ASSEMBLY .............. 4-7
BEARING MOUNT ASSEMBLY LOADCELL
2-18

BEARING MOUNT ASSEMBLY LOADCELL .
2-17

CHASSIS ASSEMBLY TMI2E ......... ... 2-2
CHASSIS HARNESS AC TM12E TM16E .. 4-3

CHASSIS HARNESS TM12E TM16E WITH

OVERLOAD .............................. 4-4
CHASSIS TM SEM300 TM SEM300-11-

XXXXXX AND AFTER ................... 2-5
DECAL KIT ANSITMI2E ............... 2-28
DECAL KIT CE GERMAN ............... 2-31
DECAL KIT LOADCELL CE TMI2E ..... 2-29
DECAL KIT SWEDISH TMI2E ... ....... 2-30

6

EXTENSION LOCK ASSEMBLY ........ 2-26
FOOT LATCH ASSEMBLY .............. 2-23
GENERAL INFORMATION ............... 1-1

HARNESS MAST ASSEMBLY TM12E ANSI ..

4-10
HARNESS MAST ASSEMBLY TM12E CE .4-
11

HOSESTMI2E ... ........................ 3-2
HUB ASSEMBLY ........................ 2-10
HYDRAULIC POWER UNIT .............. 3-1
HYDRAULIC POWER UNIT WUXI ....... 3-5
JOYSTICK CONTROLS OEM ............ 4-24
LIFT CYLINDER TM12E ROSENBOOM and

PB 3-4
LOADCELL ASSEMBLY ANSICE ...... 2-16

LOWER CONTROL PANEL ASSEMBLY NON

OVERLOAD TMI2ETMI6E ..................... 4-9
LOWER CONTROL PANEL ASSEMBLY WITH

OVERLOAD TMI2ETMI6E ..................... 4-8
MAST ASSEMBLY TMI12E ..................... 2-12
MAST ASSEMBLY WITH LOAD CELL ......... 2-14

PIN 2-13
MAST HARNESS ACTMI2E ................... 4-14
MAST HARNESS AC PIGTAIL TMI2E ......... 4-16
MAST HARNESS ASSEMBLY AC TMI12E ... .. 4-15
MAST HARNESS ASSEMBLY OVERLOAD .... 4-17
MAST HARNESS CONTROL #1 8-PIN ......... 4-12
MAST HARNESS CONTROL #2 8-PIN ......... 4-18
MAST WIRE CHASE TM16E TM SEM300 ...... 2-15
MASTER CONTROL ... ... ...................... 4-13
PLATFORM ASSEMBLY WITH LOADCELL

NOVEMBER 2018 AND BEFORE ............... 2-21

PLATFORM CONTROL BOX ASSEMBLY WITH
OVERLOAD TM12E TM16E SEPTEMBER 2017 AND

PLATFORM CONTROL BOX T™™ WITH OVERLOAD
ASSEMBLY OCTOBER 2017 through FEBRUARY
2019
PLATFORM EXTENSION ASSEMBLY TM12E . 2-24
PLATFORM LOADCELL ASSEMBLY DECEMBER

2018 AND AFTER ... ............................ 2-22
POTHOLE PLUNGER ASSEMBLY ............... 2-6
REAR WHEEL ASSEMBLY ...................... 2-8
SALOON DOOR ASSEMBLY ................... 2-27
SINGLE GATE ASSEMBLY ..................... 5-2

Mon Feb 15 04:09:52 UTC 2021 A-1



TM12E PARTS MANUAL

STEER CYLINDER ROSENBOOM ........ 3-3
STEP ASSEMBLY NOVEMBER 2018 AND
AFTER ... ... . 4-2
STEP ASSEMBLY OCTOBER 2018 AND
BEFORE ... ... .. ... ... ... ........... 4-1
TMI2E ASSEMBLY ....................... 2-1
TMI12E CHASSIS ASSEMBLY ............ 2-3

TM12E CHASSIS ASSEMBLY LOADCELL  2-
4

TM12E TM16E CHASSIS HARNESS
UPDATES MADE TO ADD NON-OVERLOAD
TO SCHEMATIC .......................... 4-5
TM12E TM16E ELECTRICAL SCHEMATIC
10001101B UPPER CONTROLS HARNESS . 6-
4

TM12E TM16E ELECTRICAL SCHEMATIC
10001446A WITH OVERLOAD .. ... ... .. 6-2
TM12E TM16E ELECTRICAL SCHEMATIC
10001446B ADDED BRAKE CONNECTOR

NOTE ... 6-3
TM12E TM16E ELECTRICAL SCHEMATIC
10001448A WITH OVERLOAD .. ... ... .. 6-1
TOEKICK ASSEMBLY LOADCELL
DECEMBER 2016 AND BEFORE ... ... 2-20
TOEKICK ASSEMBLY LOADCELL MARCH
2018 AND AFTER ... .................. 2-19
TOOL TRAY INSTALLATION ... ... ... 5-1
TORQUEHUB ........................... 2-11
TRAILER HUB ASSEMBLY ... ... ... ... 2-9
UPPER CONTROL BOX ASSEMBLY . ... 4-23
WHEEL ASSEMBLY 12.72 .. ... ... ... 2-7

Mon Feb 15 04:09:52 UTC 2021



TM12E PARTS MANUAL

B

S 4-10, 4-11
005221-000 ........ ... ...l 2-28,2-29
005221-000DE .................. ... ...... 2-31
005221-000SW ... ... 2-30
005223-005 ... ... ... 2-28,2-29
005223-005DE ... . ... ... ... 2-31
005223-005S8W ... 2-30
0073043 ... 2-28,2-29
0073043DE ... ... .. ... 2-31
0073043SW ... 2-30
0073224 ... 2-28,2-29
0073224DE ... ... ... 2-31
0073224SW ... 2-30
0083427 ................. 2-28,2-29, 2-30, 2-31
009442-003 ... .. 2-23
010154-000 ............. 2-2,2-3,2-4,2-5,2-13
014222-003 ... ... ...l 2-28,2-29
014222-003DE ........................... 2-31
014222-003SW ... 2-30
0162311 ... ... . ..., 2-29,2-31
056066-004 2-12,2-14, 4-10, 4-11, 4-19, 4-20,
4-21,4-22

056069-005 ... ... .. ... 2-5
056069-006 ........ ... ...l 2-5
056069-010 .......... ... .. ... ..., 2-5
056069-012 ... ... ... ... .. ... 2-5
056069-014 .. ... ... ... 2-5
058491-012 ... .. ... ... 2-5
058491-030 ........ 4-19, 4-20, 4-21, 4-22, 4-23
058534-000 ........ ... ... 2-28,2-29
058534-000DE ........................... 2-31
058534-000SW ... .. ...l 2-30
061220-006 ........ ... ..., 2-28

061220-006SW ... ... . 2-30
066522-000 ... ... ... 2-28,2-29
066522-000DE ... ... ... .. ... 2-31
066522-000SW ... ... . 2-30
066550-001 ... ... ... 2-28,2-29
066550-001DE ... . ... ... ... 2-31
066550-001SW ... ... 2-30
066554-000 ... .. ... 2-28,2-29
066554-000DE ... ... ... ... ... 2-31
066554-000SW ... ... .. 2-30
066555-000 ... ... ... 2-28,2-29
066555-000DE ... ... ... .. ... 2-31
066555-000SW ... ... . 2-30
066556-000 .. ... ... .. ... 2-28,2-29
066556-000DE ............ .. ... ... 2-31
066556-000SW ... ... .. ... 2-30
066556-001 ... ... ... ... 2-28,2-29
066556-001DE ............ ... ... ... 2-31
066556-001SW ... ... ... 2-30
09-1933 . 4-1, 4-8
10000-004 ... .. ... 2-2,2-3
10000-007 ... o 2-1
10000-008 ... ... . 2-25
10000-010 .. ... 2-2,2-3
10000-014 .. . . . 2-1
10000-018 .. 2-1
10000-020 ... ... ... 2-2,2-3
10000001 ... ..o 2-1
10000001 H ... ... 2-3
10000001G ... ... 2-2
10000002 ... . 2-1
10000002E ... ... .. ... 2-12
10000004 ... ... . 2-2,2-3
10000007 ... ...... .. ... 2-2,2-3,2-4,2-5,2-13

Mon Feb 15 04:09:52 UTC 2021 B-1



TM12E PARTS MANUAL

10000008 ............... 2-2,2-3,2-4,2-5,2-13
10000009 ............... 2-2,2-3,2-4,2-5,2-13
10000010 ............... 2-2,2-3,2-4,2-5,2-13
10000011 ............... 2-2,2-3,2-4,2-5,2-13
10000011 A ... oo 2-6
10000012 ... ... ... 2-2,2-3
10000013 ............... 2-2,2-3,2-4,2-5,2-13
10000014 ... ............ 2-2,2-3,2-4,2-5,2-13
10000023 ... ... 2-6
10000024 ... ... 2-6
10000025-5 ... ... 2-2,2-3
10000026-5 ... .. ... 2-2,2-3
10000038 ............... 2-2,2-3,2-4,2-5,2-13
10000039 ............... 2-2,2-3,2-4,2-5,2-13
10000040 ... ... 2-2,2-3
10000040A ... . ... ... 2-10
10000041 ... 2-10
10000047 ... 2-2,2-3
10000048 ... ... ... ... 2-2,2-3,2-4,2-5,2-13
10000072 ... ... 2-1,2-16
10000072 B ... ... 3-4
10000073 ............... 2-2,2-3,2-4,2-5,2-13
10000073A ... ... 3-3
10000076 ............... 2-2,2-3,2-4,2-5,2-13
10000077 ............... 2-2,2-3,2-4,2-5,2-13
10000078 ............... 2-2,2-3,2-4,2-5,2-13
10000079 ............... 2-2,2-3,2-4,2-5,2-13
10000080 ............... 2-2,2-3,2-4,2-5,2-13
10000085 ... . 2-8
10000092 .......... 2-2,2-3,2-4,2-5,2-10, 2-13
10000092 A .. ... ... 2-7
10000093 ... ... 2-7
10000096 . ... . ... 2-7
10000099 ... ... 2-12

10000100 ... ... ... 2-12,2-14
10000101 ... .. 2-12,2-14
10000116 ....................... 2-12,2-14, 4-10, 4-11
10000151 .. ... 2-2,2-3,2-4,2-5,2-13
10000152 .. ... ... 2-2,2-3,2-4,2-5,2-13
10000155 ... ... 2-2,2-3,2-4,2-5,2-13
10000157 ... ... 2-2,2-3,2-4,2-5,2-13
10000159 ... ... 2-2,2-3,2-4,2-5,2-13
10000162 ... . .. 2-10
10000162 A ... ... ... 2-11, 4-6
10000213 ... ... 2-4,2-5,2-13
10000231 2-12, 2-14, 2-16, 2-24, 2-24, 2-25, 2-25, 2-27,
5-2

10000250 ... ...l 2-21,2-22,2-24,2-25
10000256 ......... ... 2-21,2-24,2-25
10000268 ...................... 2-2,2-3,2-4,2-5,2-13
10000320 E ... .. . 4-5
10000330 ... ... 2-4,2-5,2-13
10000333 ... ... 2-4,2-5,2-13
10000337 ... 2-4,2-5,2-13
10000452 .. 2-2,2-3
10000483 ... ... 2-28, 2-30
10000484 ... ... 2-28,2-29, 2-30, 2-31
10000485 ... 2-28,2-29
10000485DE .. ... ... .. 2-31
10000485SW ... o 2-30
10000486 ................. 2-2,2-3,2-4, 2-5,2-10, 2-13
10000493 .. . 2-26
10000499 ... .. 2-21,2-24,2-25
10001-007 ... o 2-25
10001-014 ... ... . 2-2,2-3
10001002 ... .. ... 2-28,2-29
10001002DE ... ... ... ... ... . 2-31
10001002SW ... ... 2-30

Mon Feb 15 04:09:52 UTC 2021 B-2



TM12E PARTS MANUAL

10001059 ............... 2-2,2-3,2-4,2-5,2-13
10001062 . ........ ... 2-21,2-24
10001062-5 ... ... ... 2-25
10001079 ... ... 2-28,2-29
10001079DE ... ... ... ... .. .. ... 2-31
10001079SW ... ... 2-30
10001081 . ... ... 2-1,2-29
10001082 ... .. 4-10
1000108228 F ... ... ... ... .. 4-10
10001083 D ... ... ... 2-28
10001083SW-B ........................... 2-30
10001084 ................... 2-2,2-3,2-4,2-13
10001085 ................... 2-2,2-3,2-4,2-13
10001086 ................... 2-2,2-3,2-4,2-13
10001087 ................... 2-2,2-3,2-4,2-13
10001088 ................... 2-2,2-3,2-4,2-13
10001089 ............... 2-2,2-3,2-4,2-5,2-13
10001090 ................... 2-2,2-3,2-4,2-13
10001091 ................... 2-2,2-3,2-4,2-13
10001095 ............... 2-2,2-3,2-4,2-5,2-13
10001096 ................... 2-2,2-3,2-4,2-13
10001098 ... ... .. ... 4-15, 4-17
10001098A ... ... ... 4-12
10001099 ... ... 4-15
10001099A ... ... ... 4-13
10001100 ... ... 4-17
10001100B . ........ .. ... ... 4-14
10001101 ... 4-23
10001102 ............... 2-2,2-3,2-4,2-5,2-13
10001103 B ... ... . 3-1
10001105 ............... 2-2,2-3,2-4,2-5,2-13
10001108 ... ... . 2-1
10001108E ... ... ... ..., 2-25
10001109 ... ... ... 2-24,2-25

10001110 ... .................. 2-21,2-22,2-24,2-25
10001112 . oo 2-24,2-27
10001112-5 oo 2-25
10001113 ... o 2-24,2-27
10001113-5 .. 2-25
10001131 .. ..o 2-21,2-24,2-25
10001132 .. ... 2-21,2-22,2-24,2-25
LI000L135E ..o 2-1
10001163 ... 4-1
10001164 ... ... . 2-24,2-25
10001179 ... . 2-12,2-14, 4-11
10001179-1 .. . 4-10
10001184 . o 2-1,2-16
L10001188D . ... .o 2-24
10001189 .. 2-4,2-13
10001196 ... ... ... .. 2-4,2-5,2-13
10001197 ... .o 2-4,2-5,2-13
10001203 ... ... ... 2-4,2-5,2-13
10001209 ... . 2-14
10001211 .. ... 2-2,2-3,2-4,2-13
10001212 ... ... 2-2,2-3,2-4,2-13
10001213 .. ... .. 2-2,2-3,2-4,2-13
10001214 ... .. ... 2-2,2-3,2-4,2-13
10001215 .. ... 2-2,2-3,2-4,2-13
10001217 ..o 2-4,2-13
10001218 ... .................. 2-19, 2-20, 4-1, 4-8, 4-9
10001219 .............. 2-15, 2-21, 2-24, 2-25, 3-1, 3-5
10001220 ... ... 2-21,2-22,2-24
10001221 .. 2-24
10001240 ... ...... ... 2-2,2-3,2-4,2-5,2-13
10001240 G ..o 4-2
10001240D ... ... . 4-1
10001241 . o 3-4
10001242 . 3-4

Mon Feb 15 04:09:52 UTC 2021 B-3



TM12E PARTS MANUAL

10001243 ... . 3-4
10001244 ... . 3-4
10001245 ... .o 3-3
10001246 ... 3-3
10001247 ... 3-1,3-5
10001248 ... ... 3-1,3-5
10001250 ... ... ... 3-1,3-5
10001251 ... .. ... 3-1,3-5
10001252 ... ... ... 3-1, 3-5,3-5
10001253 ... ... 3-1,3-5
10001254 . ... 3-1
10001255 ... 2-9
10001256 ... .. ... 2-9
10001257 ... 2-9
10001258 ... .. .. 2-9
10001259 ... ... 2-9
10001260 ....... ... ... 2-9
10001363 ............... 2-2,2-3,2-4,2-5,2-13
10001363A ... ... 3-2
10001368 ................ 2-28,2-29, 2-30, 2-31
10001370 ... ... 4-1,4-2
10001372 .. ... 4-1, 4-8,4-9
10001374 ... o 2-24,2-25
10001374D ... 4-23
10001375 .......... 4-19, 4-20, 4-21, 4-22, 4-23
10001378 J . o 2-16
10001379 . . 2-16
10001379 E ... ... 2-14
10001380 ... ..o 2-16
10001380 F .. ... ... ... 2-21
10001380 G ... ... 2-22
10001381 ... 2-14
10001382 ... ... 2-21,2-22
10001385A ... ... 2-17

10001401 ... .o 2-16
10001401 A ... 2-20
10001401 B ... ... .. 2-19
10001402 ... ... 2-19, 2-20
10001403 .. . 2-17
10001404 .. . ... 2-17, 2-18
10001405 ... 2-16
10001416 ......... ... 2-12,2-14, 4-11
10001416 D ... ... . 4-17
1000141628 B ... ... ... 4-11
10001417 . 4-17
L1000I417A o 4-18
10001419 .. 2-16
10001419 F . . 2-4
10001419E ... .. .. .. 2-13
10001428SW ... . 2-30
10001429 ... ... 2-28,2-29, 2-30, 2-31
10001430B ... ... 5-1
10001431 .. 5-1
10001438 . 5-1
10001447 . 2-16
10001447 B ... 4-19
10001447 C .o 4-20
10001447 E ... o 4-21
10001448 ... .. ... 4-19, 4-20, 4-21, 4-22
10001462 ... .. ...l 2-12,2-14, 2-24, 2-25
10001463 ... ... ... 4-2,4-10, 4-11
L10001463A .. . 4-3
10001466 B ... ... ... ... 2-15
10001467 .. 2-15
10001468 ... .. ... ... 2-12,2-14, 2-24, 2-25
L000I470A .. 2-27
L000I471A . 5-2
10001472 o 5-2

Mon Feb 15 04:09:52 UTC 2021 B-4



TM12E PARTS MANUAL

10001473 . . 5-2
10001478 ... ... ........ 2-2,2-3,2-4,2-5,2-13
10001570 ................ 4-19, 4-20, 4-21, 4-22
10001572 ............... 2-2,2-3,2-4,2-5,2-13
10001572B ... .. 3-5
10001614 .. ... ... 2-16
10001625 ... ... 2-16
10001629 ................... 2-2,2-3,2-4,2-13
10001630 .............. ...l 2-2,2-3
10001630 C ... ... ... 4-4
10001631 B ... ... ... 4-22
10001632 ... ... ... 2-2,2-3
10001632B ... ... ... ... 4-9
10001633 ........................ 2-4,2-5,2-13
10001633-NSB ............................ 4-8
10001635 ... ... 4-9
10001636 ... . ... 4-8
10001637 ... . 2-29
10001637DE . ............ ... ... ... 2-31
10001640 ... ... 2-16
10001641 ... ... ... 2-16
10001644 ... ... . 2-16
10001644A ... ... ... 2-18
10001645 ... ... . 2-18
10001646 C ... ... . ... 2-29
10001646DE ... .......................... 2-31
10001662 . ... ... .. ... 2-16
10001663 ....... ... ... 4-15, 4-17
10001665A ... ... ... . 4-15
10001666 . ............. ... 4-15
10001666A ... ... ... ... .. ... ..., 4-16
10001667 ... ... ... 4-16
10001687 ... .. 2-22
10001687 A ... .. 2-23

10001688 ... . . 2-23
10001697 .. 2-22
10001698 ... . . 2-22
10001701 ... ..o 2-1,2-16
10001701 A . o 4-7
10002-008 ... ... 2-10
10002-010 ... 2-2,2-3,2-23
10002-014 ... ... 2-2,2-3
10004-012 .. . o 2-1
10016000 ........... .. ... 2-21,2-24,2-25
10016000D . ... .. ... ... . 2-26
10016001 ... ... . 2-26
10016002 ... ... .. 2-26
10016009 ... . ... . 2-26
10016010 ... ... . 2-26
10016011 ... . 2-26
10016012 ... .. 2-26
10016013 ... .. 2-26
10016014 ... . 2-26
10016015 ... .. 2-26
10016016 ... ... ... . 2-26
10016017 ... . 2-26
10016018 ... .. . 2-26
10016019 ... ... 2-26
10016036DE . ... ... .. ... ... .. ... 2-31
10052-004 .. ... 2-12
10054-005 ... ... 2-2,2-3
10101-004 ... ... 2-25
10102-014 ... . 2-25
10102-018 ... 2-25
10102-024 ... ... 2-25
101252-000 ... .. ... 2-28,2-29
101252-000DE ....... ... ... .. ... 2-31
101252-000SW ... ... 2-30

Mon Feb 15 04:09:52 UTC 2021 B-5



TM12E PARTS MANUAL

10303-004 ... 2-1,2-16
10303-006 .............. 2-2,2-3,2-4,2-5,2-13
10401-020 ... ... 2-5
10402-012 ... 2-5
10402-016 ................. 2-4,2-5,2-13,2-14
10402-020 .. ... 2-5
10402-025 ...l 2-5,2-21,2-24
10402-030 ... ... 2-5
10402-035 ... 2-4,2-13
10402-040 ... ... 2-16
10402-050 ... ... 2-16
10402-055 ... 2-4,2-5,2-13
10402-060 ....................... 2-4,2-5,2-13
10404-020 ... ... 2-16
10404-022 . ... 2-24
10404-025 .. ... 2-16, 2-21, 2-22
10404-040 ... 2-4,2-5,2-13
10404-090 ... ... 2-22
10405-012 ................... 2-2,2-3,2-4,2-13
10405-016 . ....... ... ... 2-5
10405-020 .............. 2-2,2-3,2-4,2-5,2-13
10405-035 ... 2-4,2-13
10405-040 ... ... 2-5
10405-045 ... 2-4,2-13
10406-020 ................... 2-2,2-3,2-4,2-13
10406-040 ... .. ... 2-16
10415-025 ... ... 2-5
10420-012 ... ... 2-14, 4-1
10422-016 ......... ... 2-4,2-13
10424-012 ... 4-1,4-2
10500-020 ... .. 2-22
10501-020 .............. 2-2,2-3,2-5,2-16, 4-1
10502-016 ...................... 2-16, 2-24, 5-2
10502-020 ... ... 5-1

10504-045 ... 2-21,2-22,2-24
10504-055 . . .. 2-21
10504-060 ... ... ... 2-22,2-24
10504-075 ... . 2-27,5-2
10504-080 ... .. 2-24
10800-008 ... .. 2-2,2-3
10807-025 ... o 2-5
10901-010 .. ... .o 2-17, 2-18
10908-004 ... .. ... ... 2-1,2-2,2-3
10908-005 ........ ... 2-2,2-3,2-25
10908-006 ........ .. ...l 2-2,2-3,2-23
10908-008 ... .. 2-1
10928-007 ... o 2-25
10928-009 ... .. 2-25
10939-006 ... ... ... . 4-1,4-7
10939-008 ............... 2-4,2-5,2-13, 2-14, 2-16, 5-2
10939-010 ........ 2-4,2-13,2-21, 2-22, 2-24, 2-27, 5-2
10939-011 ... ... 2-4,2-13
10939-012 .. .. .. 2-16
L11001-002 ... .. 2-12
11001-004 ... ................ 2-1,2-2,2-3,2-16, 2-25
11001-005 ... ... .. ... . ... 2-2,2-3,2-25
11001-006 ......................... 2-2,2-3,2-10, 2-23
L1001-008 ... 2-1
L11001-010 .. ... 2-17, 2-18
11003-004 ... ... 2-25
11015-006 .. ... . ... 2-14, 4-1
11015-007 ... ... 2-2,2-3,2-16, 4-1
11015-008 ......... 2-4,2-13, 2-16, 2-21, 2-24, 5-1, 5-2
11015-010 ...................... 2-16, 2-21, 2-22,2-24
11015-011 ... 2-2,2-3,2-4,2-13
11015-012 .................... 2-2,2-3,2-4,2-13,2-16
IT111-001 . ..., 2-2,2-3,2-4,2-5,2-13
11363-002 ..................... 2-2,2-3,2-4,2-5,2-13

Mon Feb 15 04:09:52 UTC 2021 B-6



TM12E PARTS MANUAL

11700-001 .............. 2-2,2-3,2-4,2-5,2-13
11700-009 ... ... ... ... 2-1,2-16
11702-002 .............. 2-2,2-3,2-4,2-5,2-13
11702-006 .............. 2-2,2-3,2-4,2-5,2-13
11705-001 .............. 2-2,2-3,2-4,2-5,2-13
12000-019 ... ... o 3-2
12001-011 ... o 3-2
12004-022 ... .. 3-2
12554-008 ... ... 4-14
12555-011 ................ 4-3,4-14, 4-15, 4-16
12555-018 ... 4-15, 4-16
12555-026 ... ... 4-15, 4-16
12561-000 ... ... ... ... 4-1
12564-012 ... ... . ... 4-13
12564-013 ... . 4-12
12564-014 ... ... ... 4-18
12565-012 ... ... 4-13
12565-013 ... . 4-12
12565-014 .. ... ... 4-18
13006-010 ........ ... ... 2-5
13006-016 ........ ... .. ... .. 2-5
13158-003 ... ... ... ... 4-1, 4-8,4-9
13158-005 ......... ... 4-1, 4-8,4-9
13161-000 .............. 2-2,2-3,2-4,2-5,2-13
13162-000 .............. 2-2,2-3,2-4,2-5,2-13
13201-000 .............. 2-2,2-3,2-4,2-5,2-13
13468-01 ................ 4-19, 4-20, 4-21, 4-22
13571-000 .............. 2-2,2-3,2-4,2-5,2-13
1450303 ... . 4-2
1500210 ... ..o 2-8
1500210B ... ... 2-9
1500948 ................ 2-2,2-3,2-4,2-5,2-13
IS01116 ... ..o 4-23
1501158 ............ 4-19, 4-20, 4-21, 4-22, 4-23

1501159 ................... 4-19, 4-20, 4-21, 4-22, 4-23
1501359 ... ... 4-19, 4-20, 4-21, 4-22, 4-23
1501420 ...l 2-2,2-3,2-4,2-5,2-13
1501583 o 2-22
1501676 ................ .. ..., 2-28,2-29, 2-30, 2-31
1501688 .. . 4-22
1501844 ... ... 2-24,2-25,2-27,5-2
1502128 ... ... 2-24,2-25,2-27,5-2
1502269 ... ... 2-21,2-22,2-24,2-25
1502308 ... 4-21,4-23
1502834 2-22
1503079 .. 2-22
1610003-000 A ... ... .. ... 2-5
1610004-000 . ...... ... .. ... 2-5
1610015-000 .................. .. ... 2-3,2-4,2-5
1610016-000 ....... ... .. ... .. 2-5
1610017-000 ... ... ... .. . 2-5
1610018-039 ... ... .. 2-5
1610018-062 ... ... ... . 2-5
1610019-007 ... ... ... 2-5
1610019-032 ... ... . 2-5
1610020-010 ... ... ... ... 2-5
1610021-016 ... ... ... ... 2-5
1610022-039 ... ... . 2-5
1610023-060 . ...... ... .. ... 2-5
1610024-060 ... ... ... ... 2-5
1610025-000 ... ... ... ... 2-5
2500812 ... 2-2,2-3,2-4,2-5,2-13
2509820 ... 2-10
2580430 ... 2-2,2-3,2-4,2-5,2-13
300699 2-28,2-29
300699DE ... .. 2-31
300699SW 2-30
3014756 ... 2-2,2-3,2-4,2-13

Mon Feb 15 04:09:52 UTC 2021 B-7



TM12E PARTS MANUAL

3020047 ............ 4-19, 4-20, 4-21, 4-22, 4-23
3020087 ... 4-1, 4-8, 4-9
3020182 .o 4-24
3020183 4-24
3020187 o 4-24
302829 ... 4-1,4-8,4-19, 4-20, 4-21, 4-22, 4-23
3028810 .............. 4-8,4-9, 4-21, 4-22,4-23
3028844 ...l 2-2,2-3,2-4,2-5,2-13
3028933 ... 4-20, 4-21, 4-22, 4-23
3029801 ... 4-24
3029802 ... 4-24
3040015 ... ... 4-9,4-21, 4-22,4-23
3040268 ... 2-2,2-3,2-4,2-5,2-13
3040624 ... 4-19, 4-20, 4-21, 4-23
3040625 ... 4-19, 4-20, 4-21, 4-23
3049978 ..ol 2-2,2-3,2-4,2-5,2-13
3050009 ...l 2-2,2-3,2-4,2-5,2-13
3069521 L 4-7
3087801 .o 4-19
3087801C ... . 4-24
3087803 ...l 2-2,2-3,2-4,2-5,2-13
41040-000 .......... 2-2,2-3,2-4,2-5,2-8,2-13
41140-001 .. ... 2-8
446076 ... ... 2-4,2-13
467966 ................. 2-2,2-3,2-4,2-5,2-13
502141-000 ... ... 2-23
508771-000 ... ... 2-28,2-29
508771-000DE ... .. ... ... ..., 2-31
S508771-000SW ... ... 2-30
508772-000 ... 2-28,2-29
508772-000DE ... .. ... ... ...l 2-31
508772-000SW ... 2-30
510524-000 ... ... ... 4-1, 4-19, 4-20
510542-000 ........ 4-19, 4-20, 4-21, 4-22, 4-23

512459-016 ................. 4-7,4-20, 4-21, 4-22, 4-23
512602-000 ... .. 5-2
512714-025 ... .o 2-12,2-14, 4-10, 4-11
513859-102 ... .. ..., 2-28,2-29, 2-30, 2-31
515098-000 ... ... 4-1
S515098-001 ... . 4-1
S15375-000 ... 2-29
515376-000 ... .. 2-29
516175-000 ... .. 4-2
516175-001 ... .. 4-2
5516359 ... 2-24,2-25,2-27,5-2
5560067 ... 4-19, 4-20, 4-21, 4-22, 4-23
5560592 4-24
5560593 4-24
5560594 4-24
5563181 ... 4-19, 4-20, 4-21, 4-22
5563451 o 2-22,2-26
5563552 2-22
5563554 2-5
5563555 2-5,2-22
5569973 2-21,2-24, 2-25, 2-26
562386 ... 2-16, 2-24, 2-25
6019281 ... 2-1,2-16
6019289 ... 2-1,2-16
6091348 . 2-1,2-16
6091950 ... . 2-11, 4-6
6091951 .. . 2-11, 4-6
6092089 ... . 3-5
6092090 ... 3-1,3-5
6092091 ... . 3-1,3-5
6092092 ... 3-1, 3-1, 3-5, 3-5
TLHIO96 3-5
8030044 . . 4-1, 4-8
088199 2-8

Mon Feb 15 04:09:52 UTC 2021 B-8



TM12E PARTS MANUAL

TCB 18.019

Mon Feb 15 04:09:52 UTC 2021

B-9



	GENERAL INFORMATION
	GENERAL INFORMATION

	REPAIR PARTS
	TM12E ASSEMBLY
	CHASSIS ASSEMBLY TM12E
	TM12E CHASSIS ASSEMBLY
	TM12E CHASSIS ASSEMBLY LOADCELL
	CHASSIS TM SEM300 TM SEM300-11-XXXXXX AND AFTER
	POTHOLE PLUNGER ASSEMBLY
	WHEEL ASSEMBLY 12.72
	REAR WHEEL ASSEMBLY
	TRAILER HUB  ASSEMBLY
	HUB ASSEMBLY
	TORQUE HUB
	MAST ASSEMBLY TM12E
	MAST CONTROL HARNESS  ASSEMBLY  #2 EIGHT PIN
	MAST ASSEMBLY WITH LOAD CELL
	MAST WIRE CHASE TM16E TM SEM300
	LOADCELL ASSEMBLY ANSI CE
	BEARING MOUNT ASSEMBLY LOADCELL
	BEARING MOUNT ASSEMBLY  LOADCELL
	TOEKICK  ASSEMBLY LOADCELL MARCH 2018 AND AFTER
	TOEKICK  ASSEMBLY LOADCELL DECEMBER 2016 AND BEFORE
	PLATFORM  ASSEMBLY  WITH LOADCELL NOVEMBER 2018 AND BEFORE
	PLATFORM LOADCELL ASSEMBLY DECEMBER 2018 AND AFTER
	FOOT LATCH ASSEMBLY
	PLATFORM EXTENSION ASSEMBLY TM12E
	PLATFORM  EXTENSION ASSEMBLY TM12E
	EXTENSION LOCK ASSEMBLY
	SALOON DOOR ASSEMBLY
	DECAL KIT ANSI TM12E
	DECAL KIT LOADCELL CE TM12E
	DECAL KIT SWEDISH TM12E
	DECAL KIT CE GERMAN

	HYDRAULICS
	HYDRAULIC POWER UNIT
	HOSES TM12E
	STEER CYLINDER ROSENBOOM
	LIFT CYLINDER TM12E ROSENBOOM and PB
	HYDRAULIC POWER UNIT WUXI

	ELECTRICAL
	STEP ASSEMBLY OCTOBER 2018 AND BEFORE
	STEP ASSEMBLY NOVEMBER 2018 AND AFTER
	CHASSIS HARNESS AC TM12E TM16E
	CHASSIS HARNESS TM12E TM16E WITH OVERLOAD
	TM12E TM16E CHASSIS HARNESS UPDATES MADE TO ADD NON-OVERLOAD TO SCHEMATIC
	DRIVE HUB 24V (HUB, MOTOR, BRAKE)
	110V AC PLUG ASSEMBLY
	LOWER CONTROL PANEL ASSEMBLY WITH OVERLOAD TM12E TM16E
	LOWER CONTROL PANEL ASSEMBLY NON OVERLOAD TM12E TM16E
	HARNESS MAST ASSEMBLY TM12E ANSI
	HARNESS MAST ASSEMBLY TM12E CE
	MAST HARNESS CONTROL  #1  8-PIN
	MASTER CONTROL
	MAST HARNESS  AC TM12E
	MAST HARNESS ASSEMBLY  AC TM12E
	MAST HARNESS AC PIGTAIL TM12E
	MAST HARNESS ASSEMBLY OVERLOAD
	MAST HARNESS CONTROL #2  8-PIN
	PLATFORM  CONTROL BOX  ASSEMBLY  WITH OVERLOAD TM12E TM16E SEPTEMBER 2017 AND BEFORE
	PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY OCTOBER 2017 through FEBRUARY 2019
	PLATFORM CONTROL BOX TM WITH OVERLOAD ASSEMBLY MARCH 2019 AND AFTER
	PLATFORM CONTROL BOX CE
	UPPER CONTROL BOX ASSEMBLY
	JOYSTICK CONTROLS OEM

	OPTIONS
	TOOL TRAY  INSTALLATION
	SINGLE GATE ASSEMBLY  

	SCHEMATICS
	TM12E TM16E ELECTRICAL SCHEMATIC 10001448A WITH OVERLOAD
	TM12E TM16E ELECTRICAL SCHEMATIC 10001446A WITH OVERLOAD
	TM12E TM16E ELECTRICAL SCHEMATIC 10001446B ADDED BRAKE CONNECTOR NOTE
	TM12E TM16E ELECTRICAL SCHEMATIC 10001101B UPPER CONTROLS HARNESS

	別表A：ページ インデックス
	別表B：部品インデックス

